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1 BoszsgymHbBM GOMIIBETP
Air Filfer
200.00.01TA




1 Bo3aywHblii Gpuabtp

Air Filter
Ne Howmep 3amuactu HassaHue 1 XapaKTEePUCTHKA Name & Specifications Konuuaectso [Tpumeuanns
1 200.00.011A Boznynerit Gunbtp Air filter 1
2 GB/T5783-2000-M6x20 Bont mecturpandbii M6x20 Hex. head bolt M6x20 4
3 GB/T93-1987-6 [Iaiiba cronopHas NpyKUHHAs 6 Spring lock washer 6 4
4 300.10.101 Ipoknanka KapTOHHAsS Paper gasket 1







2 Paauarop

Radiator

Ne Howmep 3amuactu Hazpa Hue n XapakTepucTuka Name & Specifications Kommiecteo| Ilpumeuanuns
1 GB/T6170-2000 INaiixa mecrurpannas M10 Hex. nut M10 2
2 GB/T96-2002 IIaiiba CTOTIOpHAS TUTOCKAS 10 Plain lock washer10 2
3 GB/T93-1987 [Taii6a cromopHas npysxuHHast 10 Spring lock washer10 2
4 254G2.13.013-1 Paxuarop Radiator 1
5 GB/T5783-2000 BonT mecrurpanasii M6x20 Hex head bolt M6x20 1
6 GB/T93-1987 [laii6a cTomopHas Py KUHHAA 6 Spring lock washer 6 1
7 GB/T97.1-2002 [laii6a cTonopHas npy>KUHHAS 6 Spring lock washer 6 1
8 GB/T6170-2000 laiixa mecrurpannas M6 Hex. nut M6 1
9 JB/T8870-1999 XomyT 2A(45-52) Clip 2A(45-52) 4
10 200.00.304-1 Bepxwuuit BogsHOH pyKas Upper water hose 1
11 254-5.13.101 OmnopHBI cTepKEHb BOASHOTO Daka Water tank support bar 1
12 200.00.302-1 Hwxunit BoasHOM pykas Lower water hose 1




3 IpoccCeslbHBIM MeXaHM3M PeTyJIMPOBKU akceJiepaTopa

Throttle Control Mechanism
244G2.20.001




Throffle Control Mechanism

3 JIpoccelibHblii MEXAHU3M PErYJIMPOBKM aKceeparopa

Ne Howmep 3am4actu Ha3spaHue 1 XapaKTepUCTUKA Name & Specifications |Konudecrso ITpumeuaHus
1 GB/T97.1-2002-5 [Mait6a miockas S Plain washer 5 1
2 GB/T91-2000-1.6%16 IrmnT 1.6x16 Split pin 1.6x16 3
3 244G2.20.011 [1lTaHra KOHTPONS OCTAHOBKM, ABUraTeNs StOp control bar, engine 1
4 GB/T6170-2000-M5 I'aiika wecTurpanxas M5 Hex. nut M5 1
5 GB4141.13-84 PykosiTka Handle 1
6 550.20.104-1 [Tenanb HOKHOTO APOCCENs Foot throttle pedal 1
7 GB/T879.4-2000-5%20 Manen 5%20 Parallel pin 5x20 1
8 550.20.021-1 PbIyar HOKHOTO IPOCCEITs Foot throttle lever 1
9 GB/T5783-2000-8%25 Bont mecturpandbii M8x25 Hex. head bolt M8x25 2
10 GB/T97.1-2002-8 [aii6a miockas 8 Plain washer 8 2
11 GB/T93-1987-8 [laiiGa cromnopHast mpy>KMHHas 8 Spring lock washer 8 2
12 GB/T6170-2000-M8 I'aiika mecTurpanHas M8 Hex. nut M8 2
13 550.20.120-1 Kperuienne pe3nHOBOE Rubber knot 2
14 GB/T6172-2000-M8 laiika wecturpanHas M8 Hex. nut M8 2
15 GB/T5781-2000-M8x40 Boar wecrurpannsiit M8x40 Hex. head bolt M8x40 2
16 550.20.121-1 Kponmrreiin gpoccenst Throttle bracket 1
17 550.20.122-1 [IpyxuHa KpydeHus Twist spring 1
18 550.20.123-1 Kopomucno, pydHoii apoccernb Rocker, Hand throttle 1
19 GB/T879.1-2000-4%22 [Maner 4x22 Parallel pin 4x22 1
20 GB/T879.1-2000-6x22 [Manen 6x22 Parallel pin 6x22 1
21 550.20.015-1 Kopommucio Rocker 1
22 GB/T97.1-2002-6 [aii6a miockast 6 Plain washer 6 2
23 GB/T882-1986-B6x20 Tanen, ¢ TOMOBKOH ¥ OTBEPCTHEM MOJ MILTHHT B6><20 Clevis pin with head B6x20 2
24 304AGL.20.011 Tpoc HOXHOTO Ipoccens Foot throttle wire 1
25 550.20.014-2 PyuHOi1 Apoccenb Hand throttle 1




4 CueriJyieHue

Clutch
40462—6C.21.001
2 3 L 5 6 ) 8 9 10 1112 13 14 15 16 (10) 17 18 19 (36)

49 LB LT 46 LS5 L4 L3472 41 4039 38 3736 35 34 33 32 (28) (B 31 30 29



4 CuenjieHue

Clutch
Ne Howmep 3amuactu Ha3BaHne u XxapakTepucTUKa Name & Specifications Komuuecrso| IIpumeuanus
1 300.21C.013 IIpuBoaHoii auck, raBHoe cuernenue Driven plate, main clutch 1
2 300.21C.103-1 HasxuMHO#1 aucK, riaBHOe cuerienne  Pressure plate, main clutch 1
3 304G2-6.21.101 [Mpy>xuHa AUCKOBast Disc spring 2
4 300.21C.104 HenoaBwKHBIH HAKUMHOR JHCK, CLCIUICHUE Fixed pressure plate, clutch 1
5 300.21C.012 IpuBomHO# nuck cuemienuss MOM Driven plate PTO clutch 1
6 300.21C.106-1 Haxumuoit guck cremennss MOM Pressure plate PTO clutch 1
7 300.21C.113-1 Bont perymMpoBoUHbIit Adjusting bolt 3
8 GB/T6171-2000-M10x1 Taiixa mecturpannas MeaxopessGosas M10x1  Fine thread hex. nut M10x1 4
9 300.21C.107-1 Kpeiika cuerienus Clutch cover 1
10 GB/T93-1987-10 [ITaiiba cronopHas npyskunHas 10 Spring lock washer 10 10
11 GB/T5782-2000-M10%90 Bonar mecrurpannbiii M10x90 Hex. head bolt M10x90 6
12 300.21.158 Ianew ¢ ronoBkoii 1 oteeperrem mox mmamer  CleVis pin with head 3
13 GB/T93-1987-12 [Maii6a cTonopHas npy>kuHHast 12 Spring lock washer 12 12
14 GB/T5783-2000-M12x45 Bont mecturpanHeii M12x45 Hex. head bolt M12x45 12
15 300.37.154 [Masen Parallel pin 2
16 GB/T5783-2000-M10x30 Bonar mecrurpannbii M10x30 Hex. head bolt M10x%30 4
17 GB/T119.1-2000-B10x22 IManer B10x22 Parallel pin B10x22 2
18 404G2-6F.21.101 Kopmyc cuemnnenus Clutch case 1
19 300.37.131-1 Kpeimika Cover 1
20 404G2-6C.21.011-1 ITenans cuenieHus Clutch pedal 1
21 404G2-6C.21.115 [TnacTriHa BepXHETO MONIOKEHHS Upper positioning plate 1
22 300.37.180 SammTHas 3armymka pessGosoro oreeperms  Protecting plug, thread hole 1
23 504G3.43.103-1 IpyskiHa BO3BpaTHAsL Return spring 1
24 404G2-6F.21.153 BTyska BBDKMMHOIO Bajia Release shaft bush 2
25 404G2-6C.21.114 ITnacTrHA HUKHErO MOJI0KEeHUS Lower positioning plate 1




4 CueruieHue

Clutch
No Howmep 3amyactu HasBaHue u XxapakTepuCcTHKa Name & Specifications  |Komuuectso| Ilpumeuanus
26 GB/T91-2000-3.2x25 [rmunT 3.2%25 Split pin 3.2x25 2
27 GB/T97.1-2002-10 [Mlafi6a mrockast 10 Plain washer 10 5
28 GB/T882-2000-B10%22 IManen B10x22 Parallel pin B10x22 2
29 254G2.21.106 Bunka mroka Rod clevis 1
30 GB/T6171-2000-M10x1-L Taiika mecturpannas MenxopespboBast M10x1-L Fine thread hex. nut M10x1-L 1
31 404G2-6C.21.103 BookumHas Tsra Release pull-rod 1
32 300.21A.148 Bunka mroka Rod clevis 1
33 404G2-6C.21.012 BbprKUMHON Bajl CLEILIEHUS Release shaft clutch 1
34 404G2-6F.21.108 Onopa npenoxpasrTeTbHOTo Beikmouarems  Safety switch support 1
35 300.21C.133 bont peryauMpoBOUYHBIi Adjusting bolt 1
36 GB/T6170-2000-M6 Taiika mecturpannas M6 Hex. nut M6 1
37 GB/T5783-2000-M6x12 bont mecturpannabiiit M6x 12 Hex. head bolt M6x12 5
38 GB/T93-1987-6 [ITafiba cTonopHast pyKUHHAS 6 Spring lock washer 6 5
39 300.21C.131 Tnarka npegoxpanuTensHoro Buikmouarens  Board for safety switch 1
40 GB/T894.1-1986-24 CrormopHoe Koblo Bana 24 Circlip for shaft 24 1
41 404G2-6F.21.102 BookuMHAasT BUJIKA Release fork 1
42 GB/T879.1-2000-8x35 Tpy>xurHbLE WTH)T ¢ TPOpe3bo 8%35 Slotted spring pin 8x35 2
43 GB/T879.1-2000-5x35 Tpy>kuHHbLE WTHQT C IPOPE3bI0 5%35 Slotted spring pin 535 2
44 404G2-6F.21.103 Cenio BbKMMHOTO MTOAIIUITHUKA Release bearing seat 1
45 GB/T6173-2000-M10x1 Taiika mecturpannas Menxopessbosas M10<1  Fine thread hex. nut M10x1 6
46 65TNK20 BBDKUMHOM MTOIIITHITHUK Release bearing 1
47 404G2-6F.21.116 I'naBHBIN BBLKUMHOHN pblYar Main release lever 3
48 300.21C.115 Ipy>kiHa BO3BpaTHAsI Return spring 3
49 [300.21C.114-1 BOJIT peryimpoBoUHbiit Adjusting bolt 3




5 BrIxJionmHasa Tpyba

Exhaust Pipe
254—5A.22.001




5 BeixjionHas TpyOa

Exhaust Pipe

Ne Howmep 3amuactu Ha3BaHne u XxapakTepucTUKa Name & Specifications Komuuecrso| IIpumeuanus
1 200.00.021A-1 BrixnionHas Tpy0Oa (riymuTens) Exhaust pipe (Silencer) 1

2 GB/T5783-2000-M8x30 Bbonr mecturpannbiii M8x30 Hex. head bolt M8%30 4

3 GB/T97.1-2002-8 [Mlafi6a miockast 8 Plain washer 8 4

4 GB/T93-1987-8 [Maiiba cTonopHas mpy>kKUHHast 8 Spring lock washer 8 8

5 GB/T6170-2000-M8 I"aiika mecTurpanHas M8 Hex. Nut M8 4

6 300.22.101 IIpoknanka KapTOHHAS Paper gasket 2 C171403476
7 254G2.22.101A BrIX/I0NHas KoneH4yaTas Tpyoa Exhaust bent pipe 1

8 300.22.106 Omnopa BBIXJIOMHOM TPYObI Exhaust pipe block 1

9 300.22.101 MenHas onopa Copper backing 1 C171403477
10 GB/T5783-2000-M8x45 bonr mecturpanubiii M8x45 Hex. head bolt M8x45 4

11



o Pawma

Frame
244G2.30.001
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6 Pama

Frame
Ne Homep 3anuactu Haspanue 1 XxapakTepucTHKa Name & Specifications  [Konudectso| IIpumeuanus
1 244G2.30.011 Pawma Frame 1
2 GB/T93-1987-12 laii6a cTonopHas npy>kuHHas 12 Spring Lock washer12 16
3 GB/T5783-2000-M12%35 bont wecturpanubiit M12x35 Hex.head bolt M12x35 16
4 254-11.30.105 I1paBOCTOPOHHSS OMOPA PAAUATOPA Right radiator support 1
5 GB/T5783-2000-M10x20 bont mecrurpannsiii M10%20 Hex.head bolt M10x20 4
6 GB/T93-1987-10 laii6a cTonopHas npy:kuHHas 10 Spring Lock washer10 4
7 254-11.30.104 JIeBOCTOPOHHSIS ONOpa paanuaTopa Left radiator support 1
8 GB/T5783-2000-M16%45 bont wecturpanubiiit M16x45 Hex.head bolt M16x45 4
9 GB/T93-1987-16 Iaii6a cTonopHas npy:kUHHAs 16 Spring Lock washer16 4
10 GB/T6170-2000-M16 Taiika mecturpanHas M16 Hex .nut M16 4
11 GB/T6170-2000-M10 Taiika mecturpansas M10 Hex .nut M10 4
12 300.47.143 IIpoknaaka pe3suHOBas rubber gasket 3
13 304G2-6.30.110 Bont U-06pa3Hbiii U model of bolt 1
14 304G2-6.30.012-1 Onopa BCHOMOTaTENLHOTO TPy3a Assistant weight support 1
15 GB/T5783-2000-M8x20 Bont mecturpanubii M8x20 Hex.head bolt M8x20 4
16 GB/T93-1987-8 IIaii6a cTonopHas Mpy KUHHAs 8 Spring Lock washer 8 2
17 304G2-6.30.013 KpoHmTeiin akkyMyiaTopHOii 6Gatapen  Battery bracket 1

13



7.1.1 TlepenHnr BeOymMM MOCT (LIeHTpaJibHaa 4YacThb) (mJjia mmH 6.00-16)

Front Drive Axles(Middle)(for Tyre 6.00—16)
54G2.31B.001
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7.1.1 llepeanuii Beaymid MOCT (LIEHTpaJibHas 4acTh) (s wuH 6.00-16)

Front Wheel Drive Axle (Middle) (for Tire 6.00-16)

Ne Howmep 3am4actu HasBaHue 1 XapakTePUCTHKA Name & Specifications |Kosmuectso| Ilpumeuanwus
1 GB/T5783-2000-M6x12 Bonar mecrurpannbii M6x12 Hex. head bolt M6x12 4

2 GB/T93-1987-6 [ITafiba cTomopHast npyKUHHAS 6 Spring lock washer 6 4

3 JB/T7940.1-1995-M10x1 Macnenka M10x1 Grease cup M10x1 2

4 304.31.019 Topuesas kpblliKa nepegHeii Onopbl End cover of front pedestal 1

5 304.31.122 ITpoknanka TOPLEBOI KPBILIKN End cover gasket 1

6 GB/T6170-2000-M16 I'aiixa mecturpansas M16 Hex. nut M16 4

7 GB/T93-1987-16 [Taiiba cronopHas npy>kuHHas 16 Spring lock washer 16 4

8 304.31.220-2 Iepenusia onopa Front pedestal 1

9 GB/T27-1988-M16x65 Bonar mecrurpannsiii M16x65 Hex. head bolt M16x65 4

10 304.31.219-1 Bryinka nepenHeii onopsl Front pedestal bush 1

11 304.31.123-1 HpOKJ‘IaI[KI/I nepenHeI‘/'I OCH KauaHUs Shims for front Swing axle OUH Ha6op OJlHA TIT. [T KAXKIOTO pazMepa
12 GB/T3452.1-1992-65x%2.65 YII0THUTENbHOE KOJIBIIO 65%2.65 O-ring seal 65%2.65 1

13 QT/C388-1999-24 Kpsitika kaprepa Casing cap 1

14 GB/T5786-2000-M12%1.5x35 |bonT wecturpanubiii M12x1.5%35 Hex. head bolt M12x1.5x35 8

15 GB/T93-1987-12 [MTaiiba cronopHas npyxuHHas 12 Spring lock washer 12 24

16 304.31.124-2 [epenHsisi OCh KauaHUsI Front swing axle 1

17 GB/T3452.1-1992-69%3.55  |YmioTHuTENbHOE KOMBIIO 69%3.55 O-ring seal 69%3.55 1

18 304.31.116-2 Kopryc ocHOBHOTO npuBoIa Main drive case 1

19 200.38.024 ITpobka st cycka Macia Oil drain plug 1

20 [Taii6a mennas 16 Copper washer 16 3

21 304.31.125-1 [Ipokmagku cenia MOAIINITHAKA Shims for bearing seat onuH HaOOP | ABe mWT. AT KAXKAOTO Pasmepa
22 304.31.022-1 Konuueckag BeAyLIAd [IESCTEPHA B c6ope Bevel drive pinion assembly 1

23 304.31.222-3 3anHss onopa Rear pedestal 1

24 304.31.221-1 Brynka 3amHeit onopsl Rear pedestal bush 1

25 GB/T3452.1-1992-69%2.65 YIIOTHUTENbHOE KOJIBI0 69%2.65 O-ring seal 69%2.65 1
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7.1.1 Ilepeannii Be xymuii MOCT (L€HTpanbHas 4yacThb) (i muH 6.00-16)
Front Wheel Drive Axle (Middle) (for Tire 6.00-16)

No Howmep 3amuactu HasBaHue u XxapakTepHCTHKA Name & Specifications  |Komudectso| Ilpumeuanus
26 304.31.126-1 ITpoknanka TOPLEBOI KPBILIKK Gasket for end cover 1
27 304.31.127-2 Topuesas kpbilka 3aaHeii onopsr  End cover of rear pedestal 1
28 GB/T93-1987-8 IITaiiba cTomopHast mpy KUHHAS 8 Spring lock washer 8 4
29 GB/T5783-2000-M8x25 boar wecrurpantbiit M8x25 Hex. Head bolt M8x25 4
30 GB/T3452.1-1992-48.7x3.55 |YmnorHurenapHoe koibiio 48.7x3.55 O-ring seal 48.7x3.55 1
31 304.31.128-1 IMpoknanka cTOHKM KOpITyca OCH Gasket for Upright shaft housing 2
32 GB/T5783-2000-M10x35 Bonar mecrurpannbiii M10x35 Hex. head bolt M10x35 20
33 GB/T93-1987-10 [ITaiiba cronopHas npyskuHHAsI 10 Spring lock washer 10 20
34 304.31.013-1 MacnstHelil myn Oil dipstick 1
35 GB/T5783-2000-M12x35 Bonr mecrurpannbiii M12x35 Hex. head bolt M12x35 16
36 254G2.31A.105 Kopmyc nesoit nosyocu Left half shaft housing 1
37 304.31.234 KpOHH.ITGfIH LUIUHAPA TUAPOYCUIUTENS Power steering cylinder bracket 1
PYJCBOTO YTIPABICHS

38 GB/T119.1-2000-A10%16 [Manery A10x16 Straight pin A10x16 2
39 GB/T3452.1-1992-160%3.55 |YmiotaurenpHoe komnbio 160x3.55  O-ring seal 160%x3.55 2
40 304.31.117-1 Tpoxnagku kopmyca ocHosHoro mpusoga  SNims for main drive case 7Ba HAOOPA | ABe MmT. AT KAKIOTO pazmepa
41 304.31.014A Huddepentman B coope Differential assembly 1
42 GB/T119.1-2000-A10%20 Iane A10x20 Straight pin A10x20 2
43 254G2.31A.108 Koprnyc npaBoii moayocu Right half shaft housing 1 B2017000638
44 304.31.118-1 BeHTUISLUMOHHAsS TPoOKa Vent plug 1
45 304.31.119-1 BenrunsAnuonnas tpyoxa Vent pipe 1

304.31.119A BentunsanuonHas TpyOka Vent pipe 1 AJIs1 PUCOBOTO TOJIS
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7.1.2 llepegHMM BedyllMM MOCT (JiIieBasd CTOPOHa-—3aMenJyieHMe)

Front Drive Axle(Left Side—Slowdown)
254G2.31B.001
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7.1.2 Ilepeanuii Beayumii MOCT (JIEBAsi CTOPOHA-3aMELIEHUE)
Front Wheel Drive Axle (Left Side-Slowdown)

Ne Howmep 3am4actu HasBaHHe 1 XapaKTepHCTHKA Name & Specifications  [Kommaectso| Ilpumeuanus
1 GB/T6176-2000-M18x1.5 I'aiika mwecturpanHas M18x1.5 Hex. nut M18x1.5 2

2 GB/T93-1987-18 Iaiiba cronopHas npy>kuHHas 18 Spring lock washer 18 6

3 304.31.179 Boxr ¢ nBycroponHeii pe3pOoit Double screw bolt 2

4 GB/T5786-2000-M18%1.5x35 |boat mecturpannbii M18x1.5%35 Hex. head bolt M18x1.5x35 4 ypoBeHb 8.8
5 304.31.101-3 [IpuBogHOIi Ban Drive shaft 1

6 404-9.31.111 Canpank MC50x72%15 Oil-seal MC50x72x15 2

7 GB/T5783-2000-M10x30 Bont wecrurpansbii M10x30 Hex. head bolt M10x30 16

8 GB/T93-1987-10 [Taii6a cronopHas npyxuHHas 10 Spring lock washer 10 26

9 304.31.104-3 KpblllKa IPUBOJHOTO Baja Drive shaft cover 1

10 GB/T276-1994-6209 [MapukonogmunHuk 6209 Ball bearing 6209 1

11 304.31.102-2 duxcupyromee kobIo npusogHoro Bama  FiXing ring of drive shaft 2

12 304.31.103-2 BTyJika MPUBOIHOTO Basia Drive shaft sleeve 1

13 304.31.132-3 Bemomas konudeckas mecTeprs rasnoit nepenawn  Driven bevel gear of final drive 1

14 GB/T276-1994 [MapukonogmunHuk 6207 Ball bearing 6207 1

15 304.31.105-1 [TpoxIaaKa KPHIIKHY IPHBOIHOTO Bala Gasket for drive shaft cover 1

16 304.31.228-5 Kopryc neBoii riaBHO nepenadu Left final drive housing 1

17 GB/T119.2-2000-A10%24 [Tamerr A10x24 Straight pin A10x24 2

18 GB/T276-1994-61910 MTapukonoamunHuk 61910 Ball bearing 61910 1

19 GB/T297-1994-32909 Konnueckuit posukonouunauk 32909 Tapered roller bearing 32909 1

20 304.31.131-3 Benymas koHndeckas mecTeprs rmasmoit mepenaan  Driving bevel gear of final drive 1

21 304.31.107-4 BeprukasbHbIil Bl Upright shaft 1

22 GB/T276-1994 MTapukonoamunHuk 6208 Ball bearing 6208 2

23 850-2.39.112/113/114 PerymipoBo4HbIe IPOKJIATKI Adjusting shims Tpebyrorcs
24 GB/T3452.1-1992-75%x2.65  |YmioTHUTENBHOE KOJIBIIO 75%2.65 O-ring seal 75%2.65 1

25 304.31.137-3 KphblIika HIKHETO MOAIIUITHAKA Lower bearing cover 1
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Front Wheel Drive Axle (Left Side-Slowdown)

7.1.2 Tlepeanuii Beay1uuii MOCT (JI€BAsi CTOPOHA-3AMEIJICHHUE)

Ne Howmep 3amuactu HaspaHue 1 XxapakTepucTHKa Name & Specifications Komgectso| Ilpumeuanus
26 JB-FT-CU-16 Iaii6a yinotauTensHas komGuuuposannas 16 ~ Combined seal washer 16 1

27 200.38.024 ITpobka nuist cmycka mMacnia Oil drain plug 1

28 JB/T7940.1-1995-M8x1 Macnenka M8x 1 Grease cup M8x1 1

29 254G2.31B.101 JleBas pyneBasi COIIKa Left steering arm 1

30 304.31.202-1 BTynxa pyneBoii comkn Steering arm bushing 1

31 GB/T5783-2000-M12x40 Boar wecrurpansbii M12x40 Hex. head bolt M12x40 4

32 GB/T93-1987-12 [Maiiba cronopHas npyxuuHas 12 Spring lock washer 12 4

33 GB/T5783-2000-M10%25 Bonar mecrurpanneii M10x25 Hex. head bolt M10x25 11

34 304.31.249/250/251/252 PeryupoBouHas MPOKTAKa PyJIeBOH COMKH Steering arm adusting shim TpeOyrorcs

35 GB/T3452.1-1992-34.5%2.65 |YnnotaurensHoe KOO 34.5%2.65 O-ring seal 34.5%2.65 1

36 304.31.111-4 Kpeiiika BepxHEro moAmumHuKa Upper bearing cover 1

37 GB/T3452.1-1992-85%2.65 YmnorHutensHoe Konbio 85x2.65  O-ring seal 85x2.65 1

38 304.31.133 Perymuposounsie npokrasku nepsoit nepenasn  Adjusting shims for the first drive | omun Habop | ase mr. ag kaskmoro pasmepa
39 GB/T276-1994-6011 [Mapukonoammnauk 6011 Ball bearing 6011 1

40 304.31.138 laii6a cTonopHas Lock washer 1

41 304.31.110-1 BroK#poBOTHOE KOITBIO BEPTHKAITLHOTO BAITA Blocking ring of upright shaft 1

42 304.31.112-2 PerynupoBouHble TPOKIAIKH Adjusting shims OZIMH HAaOOP | ABE WIT. AU KOKAOTO pasMepa
43 304.31.113-1 Be/toMast KOHHUeCKast IECTePHS MePBOi epeIatn Driven bevel gear of the first drive 1

44 254G2.31B.103 Koprmyc BepTHKaIbHOrO Baia Upright shaft housing 1

45 GB/T119.2-2000-A10x20 IManer; A10x20 Straight pin A10x20 1

46 304.31.129-1 Be/tymast koHHUeCKast ITECTePHS MIEPROH Tepeiadu Driving bevel gear of the first drive 1

47 254G2.31.106 [Monyocs Half shaft 1

48 254D.31.120 Jlesbrit pynesoit Tpancrmesumnsii peraar  Left steering trapezoid arm 1

49 450.31.024-1 Tsira maposast (JieBast) Linkage ball joint (Left) 1
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7.1.2 Ilepennuii Beaymuii MOCT (JIEBasi CTOPOHA-3aMEIICHHUE)

Front Wheel Drive Axle (Left Side-Slowdown)

Ne Howmep 3amuactu HasBaHue u xapakTepHCcTHKa Name & Specifications Komnuectso| Ilpumedanus
50 GB/T6173-2000-M18x1.5-Lefraiixa mecrurpannas ronxas M18x1.5-Jlesas Hex.thin nut M18x1.5-Left 1

51 254G2.31A.110-1 IMonepeunas pyJieBas Tsra Steering tie rod 1

52 GB/T6173-2000-M18x1.5 Taifka mecTurpanHas Tonkas M18x1.5 Hex.thin nut M18x1.5 1

53 450.31.026-1 Tsra maposas (mpaBast) Linkage ball joint (Right) 1

54 GB/T6181-1986-M14 Taiika mecrurpanas Toukas mmmnesas M14 — Hex. thin slotted nut M14 2

55 GB/T91-2000-3.2%24 ImusT 3.2%24 Split pin 3.2x24 2

56 GB/T308-2002-8.7312G200b |IIlapux 8.7312G200b Ball 8.7312G200b 1 11/32 "
57 GB/T6171-2000-M10%1 ["aiixa mwecturpanHas M10x1 Hex. nut M10x1 1

58 504.31.144 BunT 3axumHoi M10x1 Set screw M10x1 1

59 Kopmnyc neBoii rnaBHO# nepenadn Left final drive housing 1

B cOope

assembly
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7.1.3 llepegHnr BeOymlMM MOCT (IIpaBasd CTOpPOHAa-3aMenJIeHUueE)

Front Drive Axle(Right Side—Slowdown)
254G2.31B.001
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7.1.3 Tlepeanuii Beayuuii MOCT (11paBasi CropoHa-3aMe IEHUE)
Front Wheel Drive Axle (Right Side-Slowdown)

Ne Howmep 3am4actu Ha3spaHue U XapakTePHCTUKA Name & Specifications  |Konudectso| Ilpumeuanus
1 GB/T6176-2000-M18x1.5 I'aiika mecturpanHas M18x1.5 Hex. nut M18x1.5 2

2 GB/T93-1987-18 [laiiba cromopHas npyskuHHas 18 Spring lock washer 18 6

3 304.31.179 Bonr ¢ nBycToponHeii pe3bOoit Double screw bolt 2

4 GB/T5786-2000-M18%1.5x35 [ bonT mecturpandbiii M18x1.5%35 Hex. head bolt M18x1.5%35 4 ypoBeHb 8.8
5 304.31.101-3 [puBomHOI Ban Drive shaft 1

6 404-9.31.111 Canpauk MC50x72x15 Oil-seal MC50x72x15 2

7 GB/T5783-2000-M10x30 bonr mecrurpansbii M10x30 Hex. head bolt M10x30 16

8 GB/T93-1987-10 IMaii6a cromnopHas npy>xuHHas 10 Spring lock washer 10 26

9 304.31.104-3 Kpeiiika mpuBogHOTO Baia Drive shaft cover 1

10 GB/T276-1994-6209 IMapukonommunHuk 6209 Ball bearing 6209 1

11 304.31.102-2 duxcupyromee koapUo npusoaHoro sana  Fixing ring of drive shaft 2

12 304.31.103-2 BryJika MpUBOAHOTO Basia Drive shaft sleeve 1

13 304.31.132-3 Bejiomas xoHMdeckas mecTepHs riapnoi nepefaun  Driven bevel gear of final drive 1

14 GB/T276-1994 Tapukonoamunyuk 6207 Ball bearing 6207 1

15 304.31.105-1 [Tpoknaaka KpbIMIKA OPHBOAHOTO Bala Gasket for drive shaft cover 1

16 304.31.216-5 Kopryc npaBoii rimaBHOM nepenavu Right final drive housing 1

17 GB/T119.2-2000-A10x24 [Manen A10x24 Straight pin A10x24 2

18 GB/T276-1994-61910 MTapukonoamunHuk 61910 Ball bearing 61910 1

19 GB/T297-1994-32909 Konmuecknii pomukonoammnank 32909 Tapered roller bearing 32909 1

20 304.31.131-3 Benymas konuueckas mecTepHs I1aBHOH nepenaun Driving bevel gear of final drive 1

21 304.31.107-4 BepTukanbHbIi Ba Upright shaft 1

22 GB/T276-1994 [MapukonogmumHuk 6208 Ball bearing 6208 2

23 850-2.39.112/113/114 PerynupoBouHble MPOKIAIKH Adjusting shims Tpebyrotcs
24 GB/T3452.1-1992-75%2.65 YII0THUTENEHOE KOJIBIO 75%2.65 O-ring seal 75%2.65 1

25 304.31.137-3 Kpbiiiika HUKHETO MOIIUITHUKA Lower bearing cover 1
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7.1.3 Ilepennumii Be xymuii MOCT (rpaBasi CTOPOHA-3aMEJICHHE )
Front Wheel Drive Axle (Right Side-Slowdown)

Ne Howmep 3amuactu Ha3BaHue U XapaKTepPUCTHKA Name & Specifications KonuuectBo| Ilpumevanus
26 JB-FT-CU-16 Iaii6a ynnotauTensHas komGuuuporannas 16  Combined seal washer 16 1

27 200.38.024 IMpobka nust cmycka mMacna Oil drain plug 1

28 JB/T7940.1-1995-M8x1 Macnenka M8x1 Grease cup M8x1 1

29 304.31.215-4 [IpaBas pyJeBas colka Right steering arm 1

30 304.31.202-1 BTtynka pyneBoii comku Steering arm bushing 1

31 GB/T5783-2000-M12x40 Boar wecrurpannsii M12x40 Hex. head bolt M12x40 4

32 GB/T93-1987-12 [Maiiba cronopHas npysxuuHas 12 Spring lock washer 12 4

33 GB/T5783-2000-M10x%25 Bonr mecturpanneii M10x25 Hex. head bolt M10x25 11

34 304.31.249/250/251/252 PerynupoBodHas MPOKIaIKa py/IeBoi commKu Steering arm adusting shim Tpebyercs

35 GB/T3452.1-1992-34.5%2.65 |YmnotaurensHoe kObIO 34.5%2.65 O-ring seal 34.5%2.65 1

36 304.31.111-4 Kppiiika BepXHEro MOAIIUITHIKA Upper bearing cover 1

37 GB/T3452.1-1992-85%2.65  |YmioTHureasHOE KOJbIO 85%2.65  O-ring seal 85x2.65 1

38 304.31.133 Perynupoeounbic npoknaaku nepeoii nepeaan  Adjusting shims for the first drive | ogun HaOOp | aBe mT. Ans KaxIOTO Pasmepa
39 GB/T276-1994-6011 [Mapukonoammnauk 6011 Ball bearing 6011 1

40 304.31.138 laii6a cTonopHas Lock washer 1

41 304.31.110-1 B11okipoBoYHOE KONBLO BEPTUKAIILHOIO Bajla Blocking ring of upright shaft 1

42 304.31.112-2 PerynupoBo4HBIe TPOKIAIKH Adjusting shims OIMH HAaOOP | ABe IIT. A1 KOKAOTO pasMepa
43 304.31.113-1 Be/toMast KOHHUeCKast IIECTePHS MepBOH Mepeats Driven bevel gear of the first drive 1

44 254G2.31B.103 Koprmyc BepTHKaIbHOTO Basia Upright shaft housing 1

45 GB/T119.2-2000-A10x20 IManery A10x20 Straight pin A10x20 1

46 304.31.129-1 Betymias koHH'eckasl IecTepHs NepBoii Mepeian Driving bevel gear of the first drive 1

47 304.31.114-2 [Tonyocs Half shaft 1

48 254D.31.121 [lpaseii pynesoii Tpaneimesuausiii periar - Right steering trapezoid arm 1

49 GB/T308-2002-8.7312G200b  |[apux 8.7312G200b Ball 8.7312G200b 1 11/32 "
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7.1.3 [lepeanuii Beaymii MoCT (11paBasi CTOPOHA-3aMELIEHUE)

Front Wheel Drive Axle (Right Side-Slowdown)

Howmep 3amuactu

Hassanne u xapakTepucTHKa

Name & Specifications

KonnuectBo

IIpumeuanus

50
51
52

GB/T6171-2000-M10x1
504.31.144

I'alika wecturpannas M10x1
Bunt 3a:xumuoi M10x1

Kopnyc npasotii rnaBHOM nepenayu
B cOope

Hex. nut M10x1
Set screw M10x1

Right final drive housing
assembly

1
1
1
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7.2.1 llepenHnrn BeOymlMM MOCT (LI€eHTpaJIbHaAsa 4YacThb)

Front Drive Axles(Middle)
304.31.001—5
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7.2.1 llepeanuii Beaymmii MOCT (LIEHTPalbHAs 4acTh)
Front Wheel Drive Axle (Middle)

Ne Howmep 3anmuactu Ha3BaHue 1 XapakTePHCTUKA Name & Specifications |Konudectso| IIpumeuanus
1 GB/T5783-2000-M6x12 bonar mecturpanserii M6x12 Hex. head bolt M6x12 4

2 GB/T93-1987-6 [1aiiba cronopHast mpy KuHHAsI 6 Spring lock washer 6 4

3 JB/T7940.1-1995-M10x1 Macnenka M10x1 Grease cup M10x1 2

4 304.31.019 Topuesas kpbiika nepenaeii onopbl  End cover of front pedestal 1

S) 304.31.122 [Tpoxitagka TOPUEBOM KPBIIKH End cover gasket 1

6 GB/T6170-2000-M16 [aiika miecturpannas M16 Hex. nut M16 4

7 GB/T93-1987-16 [[Taiiba cronopHas mpy>kuHHas 16 Spring lock washer 16 4

8 304.31.220-2 [Tepenusis onopa Front pedestal 1

9 GB/T27-1988-M16%65 bont mecturpanabii M16x65 Hex. head bolt M16x65 4

10 304.31.219-1 BTyika nepeaHeii onopal Front pedestal bush 1

11 304.31.123-1 HpOKJ‘IaHKI/I nepenHeﬁ OCH Ka4aHUs Shims for front Swing axle OuH Ha6op OJIHA IMT. JJIsl KaXKIOTO pazMepa
12 GB/T3452.1-1992-65%2.65  |YmioTHUTEIbHOE KOJIBIIO 65%2.65 O-ring seal 65%2.65 1

13 ZB T32003-88-24 Kpoiika kaprepa Casing cap 24 1

14 GB/T5786-2000-M12x1.5%35 |bonT mwecturpanubiit M12x1.5%35 Hex. head bolt M12x1.5x35 8

15 GB/T93-1987-12 [11aiiba cTomopHast mpy kuHHas 12 Spring lock washer 12 24

16 304.31.124-2 [lepenHsas OCb Ka4aHHs Front swing axle 1

17 GB/T3452.1-1992-69%3.55  |YmioTHUTENbHOE KOJIBIIO 69%3.55 O-ring seal 69%3.55 1

18 304.31.116-2 Kopryc OCHOBHOTO MpUBOIA Main drive case 1

19 200.38.024 [Tpobka nus cycka macna QOil drain plug 1

20 JB-FT-CU-16 [laii0a MeqHas 16 Copper washer 16 3

21 304.31.125-1 [Ipoxnanku cena MOAUIMITHUKA Shims for bearing seat onvH HaOOP | ABe WT. A% KAKAOTO pasmepa
22 304.31.022-1 Komrrieckas Beayimas mectephs B coope  Bevel drive pinion assembly 1

23 304.31.222-3 BanHss onopa Rear pedestal 1

24 304.31.221-1 BTyka 3anHen onopbl Rear pedestal bush 1

25 GB/T3452.1-1992- 69%2.65 |YmioTHUTENbHOE KOJIBIIO 69%2.65 O-ring seal 69%2.65 1
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7.2.1 Tlepennuii Be Ay Ui MOCT (LIEHTpaAIbHAS YacTh)
Front Wheel Drive Axle (Middle)

Ne Howmep 3amiactu HaspaHue n xapakTepucTHKa Name & Specifications  |Kommuecrso| Ilpumeuanus
26 304.31.126-1 [Tpoknaaka TOPLEBOW KPbILIKH Gasket for end cover 1

27 304.31.127-2 Topuesasi kpbitka 3anueit omopsr  End cover of rear pedestal 1

28 GB/T93-1987-8 [aiiba cTonopHas npykKuHHast 8 Spring lock washer 8 4

29 GB/T5783-2000-M8x25 bont mecturpanubiit M8x25 Hex. Head bolt M8x25 4

30 GB/T3452.1-1992-48.7x3.55 |YmnoraurenbHoe kKoibio 48.7%3.55 O-ring seal 48.7x3.55 1

31 304.31.128-1 [Ipoknaaka CTOHKHU KOpITyca OCH Gasket for Upright shaft housing 2

32 GB/T5783-2000-M10%35 bont mecturpanubiiit M10%35 Hex. head bolt M10x35 20

33 GB/T93-1987-10 IMlaii6a cromopuas npy»xkunnast10  Spring lock washer 10 20

34 304.31.013-1 MacnsHeli myn Oil dipstick 1

35 GB/T5783-2000-M12x35 bont mecturpanubiit M12x35 Hex. head bolt M12x35 16

36 304.31.233-1 Kopmnyc nesoii noyocu Left half shaft housing 1

37 304.31.234 Kponmrreitn mumunapa ruapoycunautens Power steering cylinder bracket 1

PYJCBOTO YTIPABJICHS

38 GB/T119.1-2000-A10%16 [Maneny A10x16 Straight pin A10x16 2

39 GB/T3452.1-1992-160%3.55 |YmnorHurenpHoe koibiio 160x3.55  O-ring seal 160%3.55 2

40 304.31.117-1 Tpokmaaku kopmyca ocHoBHoro mpusoaa  Shims for main drive case aBa HAOOpa |[BE INT. IUTA KAKIOTO pa3Mepa
41 304.31.014A Huddepenuuan B 300pke Differential assembly 1

42 GB/T119.1-2000-A10%20 [Tanerr A10%20 Straight pin A10x20 2

43 304.31.115-1 Kopnyc mpagoii monyocu Right half shaft housing 1

44 304.31.118-1 BenTunsaunonHas npodka Vent plug 1

45 304.31.119-1 BentunsimuonHas tpyoka Vent pipe 1

304.31.119A Bentunsinuonnas tpyoka Vent pipe 1 ISl PUCOBOTO TOJISI
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1.2.2 llepenHnr BeOyIlMM MOCT (JIeBasd CTOpPOHAa-—-3aMenJIeHUeE)

Front Drive Axle(Left Side—Slowdown)
304.31.001—5
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7.2.2 Tlepeanuii Beayuuii MOCT (J1I€BAsi CTOPOHA-3AMEIJICHHUE)
Front Wheel Drive Axle (Left Side-Slowdown)

No Howmep 3anmuactu HasBaHue 1 XapakTepucTuka Name & Specifications KonuuectBo| Ipumeuanus
1 GB/T6176-2000-M18%1.5 ["aiixa mwecturpannas M18x1.5 Hex. nut M18x1.5 2

2 GB/T93-1987-18 [ITa#iba cTonopHast npy>kuHHAs 18 Spring lock washer 18 6

3 304.31.179 Bboar ¢ nBycTopoHHei pe3b0oii Double screw bolt 2 M18x1.5x52-20
4 GB/T5786-2000-M18%1.5%35 |bonT mwecturpanubiit M18x1.5x35 hex. head bolt M18x1.5%35 4 ypoBeHb 8.8
5 304.31.101-3 ITpuBoxHOIt Ban Drive shaft 1

6 404-9.31.111 Canbauk MC50%72x15 Oil-seal MC50x72x15 2

7 GB/T5783-2000-M10%30 Bonar mecturpannsiii M10%30 Hex. head bolt M10x30 16

8 GB/T93-1987-10 [aiiba cTonopuas npyxuHHast 10 Spring lock washer 10 26

9 304.31.104-3 Kppimka npuBogHOTo Bana Drive shaft cover 1

10 GB/T276-1994-6209 [MMapukonoamunuuk 6209 Ball bearing 6209 1

11 304.31.102-2 duxcupyromee kKoab1o npusoaHoro Bana  Fixing ring of drive shaft 2

12 304.31.103-2 Brynka nmpuBomHOTrO Bana Drive shaft sleeve 1

13 304.31.132-3 Benomas konudeckas mectepHs rasnoit nepenazu  Driven bevel gear of final drive 1

14 GB/T276-1994 [MMapukonogmunauk 6207 Ball bearing 6207 1

15 304.31.105-1 Ipokaaka KPBIIIKK TPHBOIHOTO Bala Gasket for drive shaft cover 1

16 304.31.228-5 Kopmyc neBotii rimaBHOH nepenadu Left final drive housing 1

17 GB/T119.2-2000-A10x24 [aneny A10x24 Straight pin A10x24 2

18 GB/T276-1994-61910 [MapukonoamunHuk 61910 Ball bearing 61910 1

19 GB/T297-1994-32909 Konunueckuii ponukonoqmumnauk 32909 Tapered roller bearing 32909 1

20 304.31.131-3 Benyimas konndeckas mecteprs riasnoii nepeziaun  Driving bevel gear of final drive 1

21 304.31.107-4 BeprukanbHbIii Ban Upright shaft 1

22 GB/T276-1994 [MMapukonogmunHuk 6208 Ball bearing 6208 2

23 850-2.39.112/113/114 PeryanpoBodHbIe MPOKIAIKU Adjusting shims Tpebyrotcs

24 GB/T3452.1-1992-75x%2.65 YII0THUTENbHOE KOJIBIO 75%2.65 O-ring seal 75%2.65 1

25 304.31.137-3 Kpbiiiika HUXKHETO MOIIUITHUKA Lower bearing cover 1
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7.2.2 IlepenHuii Beaymuii MOCT (JIEBasi CTOPOHA-3aMEIICHHUE)
Front Wheel Drive Axle (Left Side-Slowdown)

No Howmep 3anmuactu HasBaHue 1 XapakTepucTuka Name & Specifications KonuuectBo| Ipumeuanus
26 JB-FT-CU-16 [MTaii6a yrmotHHTe bHAS KoMGuuHpoanHas 16 Combined seal washer 16 1

27 200.38.024 [IpoOka s criycka macina Oil drain plug 1

28 JB/T7940.1-1995-M8x1 Macnenka M8x 1 Grease cup M8x1 1

29 304.31.201-4 JleBas pyneBast comika Left steering arm 1

30 304.31.202-1 BTynka pyneBoi comku Steering arm bushing 1

31 GB/T5783-2000-M12x40 bont mecturpanasiii M12x40 Hex. head bolt M12x40 4

32 GB/T93-1987-12 [aii6a cromopuas npyxunHas 12 Spring lock washer 12 4

33 GB/T5783-2000-M10x25 bonr mecturpanueii M10%25 Hex. head bolt M10x25 11

34 304.31.249/250/251/252 PerympoBounas npokiazika pyesoii comxu  Steering arm adusting shim TpebyroTcs

35 GB/T3452.1-1992-34.5%2.65 |YmioTHUTEIRHOE KOMBIO 34.5%2.65 O-ring seal 34.5x2.65 1

36 304.31.111-4 Kpoiiiika BepXHEro moAmumHuKa Upper bearing cover 1

37 GB/T3452.1-1992-85%2.65  |YmioTHurenbHOe KOjbiio 85%2.65  O-ring seal 85x2.65 1

38 304.31.133 Perynuposountie npokiazky nepeoit nepenaun  Adjusting shims for the first drive oIuH HAOOp | ABE MT. I KAXKIOTO pasMepa
39 GB/T276-1994-6011 [Mapukonoammnauk 6011 Ball bearing 6011 1

40 304.31.138 [ITaiiba cronmopHas Lock washer 1

41 304.31.110-1 BroKHpOBOUHOE KOMBIIO BEPTHKATLHOTO BAITA Blocking ring of upright shaft 1

42 304.31.112-2 PerynupoBouHbIe IPOKJIAIKH Adjusting shims OMH HAOOp | JBE WNIT. A7 KAKIOTO pasMepa
43 304.31.113-1 Bejtomast KOHHUeCKast MECTePHs TIEPBOM Tepeiady Driven bevel gear of the first drive 1

44 304.31.108-4 Kopnyc BepTHKaNBbHOTO Baia Upright shaft housing 1

45 GB/T119.2-2000-A10x20 [Mamerr A10x20 Straight pin A10x20 1

46 304.31.129-1 Benymas kommeckast mectepis mepsoii mepeatn Driving bevel gear of the first drive 1

47 304.31.114-2 ITonyock Half shaft 1

48 404B.31.110 Jleniit pynesoit panenmesuansii peraar  Left steering trapezoid arm 1

49 450.31.024-1 Tsira maposasi (JieBast) Linkage ball joint (Left) 1
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7.2.2 Tlepeanuii Beayuii MOCT (JIEBasi CTOPOHA-3aMEIEHUE)
Front Wheel Drive Axle (Left Side-Slowdown)

No Howmep 3anuactu HasBaHue 1 XapakTepuCTHUKa Name & Specifications |Komuuectso| Ilpumeuanus
50 GB/T6173-2000-M18x1.5-L.  [raiixa mecrurpanuas toukas M18x1.5-Jlepas Hex.thin nut M18x1.5-Left 1

51 404B.31.105 [Monepeunas pyneBas Tsra Steering tie rod 1

52 GB/T6173-2000-M18x1.5 [abika mecTurpannas Tokas M18x1.5 Hex.thin nut M18x1.5 1

53 450.31.026-1 Tsira mwaposasi (rpaBasi) Linkage ball joint (Right) 1

54 GB/T6181-1986-M14 Taifka meCTHTpaHAs TOHKAs muTuuesas M14 Hex. thin slotted nut M14 2

55 GB/T91-2000-3x30 lrmunt 3.2%24 Split pin 3x30 2

56 GB/T308-2002-8.7312G200b |[Hlapux 8.7312G200b Ball 8.7312G200b 1 11/32 "
57 GB/T6171-2000-M10x1 laiika mecturpannas M10x1 Hex. nut M10x1 1

58 504.31.144 Bunrt 3axumuoit M10x 1 Set screw 1 M10x1
59 Kopnyc neBoii rnaBHO# nepenaun Left final drive housing 1

B cOope

assembly
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7.2.3 llepenHu BenyuliMy MOCT (MMpaBasa CTOPOHa—TOPMOXEHME )

Front Drive Axle(Right Side—Slowdown)
304.31.001—5
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7.2.3 Ilepennumii Be xymuii MOCT (ITpaBasi CTOPOHA-3aMEICHHE )
Front Wheel Drive Axle (Right Side-Slowdown)

Ne Howmep 3amuactu HaspaHue 1 XapaKTepUCTHKA Name & Specifications KonuuecrBo| [Ipumeuanwist
1 GB/T6176-2000-M18%1.5 ["aiixa mwecturpannas M18x1.5 Hex. nut M18x1.5 2

2 GB/T93-1987-18 [Mlafiba cTonopHast mpykuHHas 18 Spring lock washer 18 6

3 304.31.179 BonT ¢ nBycTOpOHHEH pe3pdoit Double screw bolt 2

4 GB/T5786-2000-M18%1.5%35 |bont mwecturpanubiit M18x1.5x35 hex. head bolt M18x1.5%35 4 ypoBeHb 8.8
5 304.31.101-3 [IpuBonHOii Ban Drive shaft 1

6 404-9.31.111 Canbauk MC50%72x15 Oil-seal MC50x72x15 2

7 GB/T5783-2000-M10x30 Bont mecturpannsiii M10%30 Hex. head bolt M10x30 16

8 GB/T93-1987-10 [ITaiiba cronopHas npyskuHHas 10 Spring lock washer 10 26

9 304.31.104-3 KpplIiika npuBOIHOTO Baia Drive shaft cover 1

10 GB/T276-1994-6209 [Mapukonomamwumauk 6209 Ball bearing 6209 1

11 304.31.102-2 dukcupyromee Konb1o npusoaHoro Bana  Fixing ring of drive shaft 2

12 304.31.103-2 Brynka npuBogHOTO Bajia Drive shaft sleeve 1

13 304.31.132-3 BenoMas koHMuecKas ecTepHs II1aBHOH nepeaun Driven bevel gear of final drive 1

14 GB/T276-1994-6207 [MapukonoamuHuk 6207 Ball bearing 6207 1

15 304.31.105-1 [Tpoknaaka KPbIMIKA IPHBOAHOTO Bala Gasket for drive shaft cover 1

16 304.31.216-5 Kopryc npasoii rinaBHoOl nepenaun Right final drive housing 1

17 GB/T119.2-2000-A10x24 [Maner; A10x24 Straight pin A10x24 2

18 GB/T276-1994-61910 IMapuxonommunauk 61910 Ball bearing 61910 1

19 GB/T297-1994-32909 KoHuueckuii poTukono munHuK 32909 Tapered roller bearing 32909 1

20 304.31.131-3 Beymas koHuueckas ecTepHs I1aBHOH neperaun Driving bevel gear of final drive 1

21 304.31.107-4 BepTukanbHbIi Ba Upright shaft 1

22 GB/T276-1994-6208 MapukonommunHuk 6208 Ball bearing 6208 2

23 850-2.39.112/113/114 Pery iupoBOYHBIE TIPOKIATKH Adjusting shims Tpebyrores
24 GB/T3452.1-1992-75x%2.65 YII0THUTENbHOE KOJIBIO 75%2.65 O-ring seal 75%2.65 1

25 304.31.137-3 KpbIIika HIDKHETO MOIIUITHUAKA Lower bearing cover 1
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7.2.3 Tlepeanuii Beay i MoCT (11paBasi CTOPOHA-3aMELIEHUE)

Front Wheel Drive Axle (Right Side-Slowdown)

No Howmep 3ammactu HasBaHue U XapakTepUCTHKA Name & Specifications  |Komudectso| Ilpumeuanus
26 JB-FT-CU-16 [Mlaii6a ymotHuTenbHas komOunuposannas 16 Combined seal washer 16 1

27 200.38.024 IpoGka nns cycka macna Oil drain plug 1

28 JB/T7940.1-1995-M8x1 Macnenka M8x1 Grease cup M8x1 1

29 304.31.215-4 [IpaBas pyneBasi comka Right steering arm 1

30 304.31.202-1 BTyka pyJieBoii COLIKH Steering arm bushing 1

31 GB/T5783-2000-M12x40 bonr wecturpannbii M12x40 Hex. head bolt M12x40 4

32 GB/T93-1987-12 [laii6a cronopHas npy:xunHas 12 Spring lock washer 12 4

33 GB/T5783-2000-M10x25 boar wecturpannbiii M10%25 Hex. head bolt M10x25 11

34 304.31.249/250/251/252 Pery/ipoBouHas POKIajika py/IeBoi comKn Steering arm adusting shim TpeOyercst

35 GB/T3452.1-1992-34.5%2.65 |VYnnotautenpHoe kombuo 34.5%2.65 O-ring seal 34.5%2.65 1

36 304.31.111-4 Kpoiiiika BepXHEro moAmumHuKa Upper bearing cover 1

37 GB/T3452.1-1992-85%2.65  |YmioTHurenbHOe KObio 85%2.65  O-ring seal 85%2.65 1

38 304.31.133 Perymaposounble npoknaaku nepeoit nepenaun  Adjusting shims for the first drive | oguH HaOOp | aBe wt. A1 KavmOTO pasMepa
39 GB/T276-1994-6011 [Mapukonoamunauk 6011 Ball bearing 6011 1

40 304.31.138 [ITaiiba cronopHas Lock washer 1

41 304.31.110-1 BJIOKMPOBOYHOE KOJIBIIO BEPTHKATLHOIO Bajia Blocking ring of upright shaft 1

42 304.31.112-2 PerynupoBo4HbBIE MPOKIATKH Adjusting shims onuH HAOOP | ABe mT. ANA KAKAOTO pasMepa
43 304.31.113-1 BeloMast KOHHYeCKas 1eCTePHS IepBOH nepesiay Driven bevel gear of the first drive 1

44 304.31.108-4 Kopnyc BepTHKaNnbHOTO Basia Upright shaft housing 1

45 GB/T119.2-2000-A10x20 IManen A10%20 Straight pin A10x20 1

46 304.31.129-1 Be/TyInas KOHHUeCKast ITeCTePHS TepBOi Mepeiats Driving bevel gear of the first drive 1

47 304.31.114-2 Ionyock Half shaft 1

48 404B.31.111 [passiii pynesoit panemmesuaneni perar — Right steering trapezoid arm 1

49 GB/T308-2002-8.7312G200b |[Hlapuk 8.7312G200b Ball 8.7312G200b 1 11/32 "
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7.2.3 [lepeanuii Beayuuii MOCT (11paBasi CropoHa-3aMeIEHUE)
Front Wheel Drive Axle (Right Side-Slowdown)

Howmep 3amuactu

Haspanne u xapakTepucTHKa

Name & Specifications

KonnuectBo

IIpumeuanus

50
51
52

GB/T6171-2000-M10x1
504.31.144

I'atixa mecturpannas M10x1
BunT 3axxumuoin M10x1

Kopnyc npasotii rinaBHo nepeaadyun
B cOope

Hex. nut M10x1
Set screw M10x1

Right final drive housing
assembly

1
1
1
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7.3 llepegHasa Benymsasa ock (304.31.022-1 cbopka)

Front Drive Axle(304.31.022—1Assembly)
304.31.022—1




7.3 Ilepennss Beayusist ochb (304.31.022-1 cOopka)
Front Wheel Drive Axle (304.31.022-1 Assembly)

Ne Howmep 3amiactu HasBaHue 1 XapakTepHCTHKA Name & Specifications |Komnuecrso| Ilpumedanus
1 GB/T91-2000-3.2x50 IruaT 3.2%50 Split pin 3.2x50 1

2 304.31.223-1 I"aiika KopoHUaTas Castle nut 1

3 304.31.224-1 Pery mMpoBoYHbIE MTPOKIATKH Adjusting shims OMH HABOP |OJHA T, AT KAXKAOTO pa3Mepa
4 GB/T3452.1-1992-23.6%2.65 |YmioTHUTENBHOE KOJIBIIO 23.6%2.65 O-ring seal 23.6%2.65 1

5 304.31.225-1 Cemio cajibHHKA Oil-seal seat 1

6 HG4-692-67-SD35x56x12 Canbauk SD35%x56x12 Oil-seal SD35x56%12 1

7 GB/T297-1994-32006 Konungeckuii pomukononmunauk 32006 Taper roller bearing 32006 1

8 304.31.227 Konundeckast BeqyImas mecTepHs Bevel drive pinion 1

9 GB/T3452.1-1992-85%2.65 YTI0THUTENbHOE KOJIBIO 85%2.65 O-ring seal 85x2.65 1

10 304.31.226 Cenito MOAIIMITHIKA Bearing seat 1

11 GB/T297-1994-31306 Konngeckuii pomukononmunauk 31306 Taper roller bearing 31306 1

12 GB/T3452.1-1992-80%2.65 YmioTHUTENbHOE KOJIBI0 80%2.65 O-ring seal 80%2.65 1
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7.4 llepegHasa Benymsasa ock (304.31.014A cbopka)

Front Drive Wheel Axle(304.31.014A Assembly)
304.31.014A
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7.4 Ilepennsisi e ayusist och (304.31.014A cOopka)
Front Wheel Drive Axle (304.31.014A Assembly)

Ne Howmep 3amaactu Ha3BaHue u XxapakTepHUCTHKA Name & Specifications |Konudectso| Ilpumeuanus
1 GB/T297-1994-32009 Konngeckuii pomukonoamunauk 32009  Taper roller bearing 32009 2
2 GB/T5782-2000-M8x50 bonr mecturpanssiii M8x50 Hex. head bolt M8x50 4
3 304.31.206 IIaii6a cTonopHast koponnoii mectepun Lock washer for crown gear 2
4 304.31.207 KopoHHast mecTepHst Crown gear 1
5 304.31.210A-1 [laiiba mecTepHU MONyOCH Half shaft gear washer 2
6 304.31.211A HlecrepHs momyocu Half shaft gear 2
7 GB/T119.1-2000-A8x%20 [MTanern A8x20 Straight pin A8%20 2
8 304.31.235-1 Jlesniii kopryc nuddeperirana Left differential housing 1
9 304.31.208A Ban nnaneTapHoii mectepHu Planet gear shaft 2
10 304.31.205A [InaHeTapHasi ecTepHs Planet gear 2
11 304.31.209A-1 [laiiba nyaHeTapHON LIECTEPHU Planet gear washer 2
12 GB/T119.1-2000-A8x%35 [Taner; A8x35 Straight pin A8%35 2
13 304.31.236-1 ITpassiii kopryc auddeperHunana Right differential housing 1
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8.1 Kojeco nepenHero npmMBoma

Front Drive Wheel
284.52.001




8.1 Koneco nepeanero npusoaa

Front Drive Wheel
Ne Howmep 3amuactu HasBaHHe 1 XapaKTepUCTHKA Name & Specifications [Komnuectso| Ilpumedanus
1 284.32.011 Ob6on, xoneca nepenHero Rim, Front drive wheel (16x1.50E) 1x2
npusona (16x1.50E)
2 GB/T2979-1999-6.00-16 Kamepa 6.00-16 Inner Tube 6.00-16 1x2
3 GB/T2979-1999-6.00-16 IMoxpsiuika 6.00-16 Cover tyre 6.00-16 1x2
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8.2 KoJjieco nepenHero npmMBoma

Front Drive Wheel
304.52.001




8.2 Koneco niepeaHero nmpupoaa

Front Drive Wheel
No Howmep 3amuactu HasBaHue u XxapakTeprCTHKA Name & Specifications [Komuuectso| IIpumevanus
1 304.32.011 O06ox, koJieca mepeaHero MpUBOAA Rim, Front drive wheel 1x2
304.32.011A O06ox, koJieca mepenHero MpuBoaa Rim, Front drive wheel 1x2 ITo 3akazy
2 GB/T2979-1999-6.5-16 Kamepa 6.5-16 Inner Tube 6.5-16 1x2
3 GB/T2979-1999-6.5-16 Iokpeimka 6.5-16 Cover tyre 6.5-16 1x2
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9.1 KoJsieco npupozna

Drive Wheel
200.34.001—1




9.1 Kosieco npuBoaa

Drive Wheel
Ne Howmep 3amaactu HaspaHue u XxapakTepHUCTHKA Name & Specifications |Konudectso| Ilpumeuanust
1 200.34.104-2 BonT s 6anaHcupoBOYHOrO rpy3a Bolt for balance weight 3x2
2 200.34.118 [ITaii6a Gonbliast Big washer 6x2
3 GB/T93-1987-16 [laiiba cromopHas npy>kuHHAs 16 Spring lock washer 16 6x2
4 GB/T6170-2000-M16 I'aiixa mecturpanHas M16 Hex. nut M16 6%2
5 GB/T6176-2000-M14x1.5 T"aiika mecTurpanHas Menkopessbosas M14x1.5 Fine thread hex. nut M14x1.5 6x%2
6 GB/T93-1987-14 [Tait6a cTonopHas npyxkunHas 14 Spring lock washer 14 12x2
7 200.34.117 [Maii6a Washer 6x2
8 200.34.115 Bont xpenexHblit Attachment bolt 6x2
9 200.34.103-2 Bayacr koneca Wheel ballast 4x2
10 200.34.110-2 JIuck Kojeca Wheel disc 1x2
11 200.34.020-2 O6ox koneca Wheel rim 1x2
12 GB/T2979-1999-9.5-24 Kawmepa 9.5-24 Inner tube 9.5-24 1x2
13 GB/T2979-1999-9.5-24 IMokpeiika 9.5-24 Cover tyre 9.5-24 1x2
14 GB/T97.1-2002-16 [Taiiba mnockas 16 Plain washer 16 6x2
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9.2 KoJjsieco npwupona

Drive Wheel
300.34.001—1




9.2 Koaeco npusoja

Drive Wheel
Ne Howmep 3amuacTu HasBaHue 1 XxapakTepuCcTHKa Name & Specifications |Kommuectso| IIpumedanus
1 300.34.106 bonrt nns GanancuposouHoro rpyza  Bolt for balance weight (short) 3x%2 U GATAHCHPOBOYHOTO
(xopoTKHUIA) rpy3a 6
300.34.102-2 Bonr ans GanancuposouHoro rpyza  Bolt for balance weight 3x2 719 6ANAHCHPOBOUHOTO
rpysa 8
2 200.34.118 [ITaiiba Gonpiast Big washer 6%2
3 GB/T93-1987-16 [ITaiiba cTomopHast npy>kuHHas 16 Spring lock washer 16 12x2
4 GB/T6170-2000-M16 [aiika mecturpanHas M 16 Hex. nut M16 12x2
5 GB/T6176-2000-M14x1.5 Taiika mecturpanHas Menkopess6oras M14x1.5  Fine thread hex. nut M14x1.5 6x2
6 GB/T93-1987-14 [MMaii6a cronopHas npyxunnas 14 Spring lock washer 14 6x2
7 200.34.117 [1Tati6a Washer 6x2
8 200.34.115 BonT KpenexHbIii Attachment bolt 6x2
9 300.34.101-2 Bamnact xoneca Wheel ballast 4x2
10 300.34.103-1 Jluck xoneca Wheel disc 1x2
11 300.34.011 O6ox xoneca (W10x24) Wheel rim (W10x24) 1x2
12 GB/T2979-1999-11.2-24 Kamepa 11.2-24 Inner tubel1.2-24 1x2
13 GB/T2979-1999-11.2-24 [Mokpermka 11.2-24 Cover tyre 11.2-24 1x2
14 GB/T97.1-2002-16 [ITaiiba mmockas 16 Plain washer 16 6%2
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10.1 CuenHoe yCTpPOMCTBO
Drawbar

200.35.001-1
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10.1 CuenHoe ycTporcTBO

Drawbar
Ne Howmep 3amiactu HasBaHue 1 XapakTepuCTHKA Name & Specifications [Komnuecrso| Ilpumevanus
1 200.35.012-1 ITaner CIEHOTO yCTPOHCTBA Hitch pin 1
2 200.35.011-1 Pama cuernHoro ycrpoiicraa Drawbar frame 1
3 GB/T93-1987-16 Iaii6a cTonopHas npykuUHHas 16 Spring lock washer 16 4
4 GB/T5783-2000-M16x40 Bont wecTurpanubiii M16x40 Hex. head bolt M16x40 4
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10.2 CuenHoe yCTPOMCTBO

Drawbar
200.35B.001—5

4
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10.2 CuenHoe yCTponCTBO

Drawbar
Ne Howmep 3amaactu HasBaHue 1 XapakTepHCTHKA Name & Specifications |Komnuecrso| Ilpumedanus
1 200. 35B. 011 [lepennsis pamMa cUenHoro ycrpoiictea  Front drawbar frame 1
2 GB/T93-1987 [11aii6a cTonopHas npyxuHHas 16 Spring lock washer 16 4
3 GB/T5783-2000 boaT mecrurpannsii M16x40 Hex. head bolt M16x40 4
4 200. 35B. 016 Ianer CIEMHOTO yCTPOiCTBA Hitch pin 1
5 200. 35B. 015-1 PamMa coequHHUTENBHON MaHETN Connecting board frame 1
6 200.35. 012-1 Ianer CIEMHOTO yCTPOHCTBA Hitch pin 1
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10.3 TpakKTOpHOE CLENHOEe YyCTPOMCTBO

Tractor Drawbar
280.53A.001

52



10.3 TpakTOpHOE CUEMHOE YCTPOUCTBO

Tractor Drawbar

Ne Howmep 3amuactu Ha3BaHue 1 XapaKTepPUCTUKA Name & Specifications [Konuuectso| Ilpumedanus
1 280.53A.012-1 PaMa OBOPOTHOTO CLIENHOro ycTpoiictea  Swing Drawbar Frame 1
2 GB/T93-1987-16 [MTaf#iba cTonopHas mpy>kuHHast 16 Spring lock washer 16 6
3 GB/T5783-2000-M16x40 Bonr mecturpanHbiii M16x40 Hex. head bolt M16x40 4
4 300.53.102 R-tudt R-pin 2
5 300.53.109 Ianer cuemHOro yCTpoOicTBa Hitch pin 2
6 300.53A.103 I11aCTHHA CLETTHOTO yCTPOHCTBA Drawbar plate 1
7 GB/T6170-2000-M16 [aiika wecturpanHas M16 Hex. nut M16 2
8 GB/T5782-2000-M16x65 Bonr mwecturpansiii M16x65 Hex. head bolt M16x65 2
9 300.53.011 Tanen Spindle 1
10 200.56.011 CTonopHbIit wTudT Lock pin 1
11 300.53.104-1 DuKCHPYOIIast IUIACTHHA Drawbar clamping plate 1

CLIE[THOT'O YCTPONCTBA
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11 TlepenmaTOUHBI BaJl

Transmission Shaft
304G2.36.001
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11 IlepenarouHslii Baj

Transmission shaft

Ne Howmep 3amuactu HaspaHue 1 XxapakTepUCTHKA Name & Specifications |Komuuectso| IIpumeuanus
1 354.36.012 Ilepennuii kopnyc Front housing 1
2 304.36.114 PesunoBas nomyIuka Rubber pad 1
3 GB/T93-1987-8 [Taiiba cTonopHas Npy:K1UHHas 8 Spring lock washer 8 4
4 GB/T6170-2000-M8 I'aiika mecturpanxas M8 Hex. nut M8 2
5 GB/T5783-2000-M10%20 bont mecturpannsiiit M10%20 Hex. head bolt M10x20 2
6 GB/T93-1987-10 [Taiiba cronopHas npy>xuxHas 10 Spring lock washer 10 4
7 304K.36.101 Konbuo Myt Sleeve ring 2
8 JB/T8870-1999-¢50 XomyT @50 Hoop ¢50 2
9 304.36.103 Cxpennsromas My pra Seal sleeve 1
10 304.36.016 3anHuii Kopiyc Rear housing 1
11 GB/T5783-2000-M8x25 bonr mecturpannsiii M8x25 Hex. head bolt M8x25 3
12 GB/T879.1-2000-4x30 Ipy>kxuHHBIHA WTUOT ¢ Tpope3bro 4x30 Slotted spring pin 4x30 3
13 GB/T343-1994-1-1.4 CranbHas nposonoka I-1.4 Steel wire I-1.4 Tpebyercs
14 304.36.108 Pe3uHoBas Hakaaka Rubber cover 2
15 304.36.101 OmnopHas BTyJKa Support sleeve 2
16 GB/T308-2002-9 CranbHoll mapuk 9 Steel ball 9 12
17 GB/T5783-2000-M8x20 bonar mecrurpannsiit M8x20 Hex. head bolt M8x20 1
18 354.36.011 [Tepenatounsrii Ban Transmission shaft 1
19 304.36.104 BbriokupoBouHOE KOMBLO (2) Blocking ring (2) 2

20 [304.36.105 Ipy>xuna Spring 1

21 304.36.107 3anHsAs COEeNMHUTENbHAS BTYJIKA Rear connecting-sleeve 1

22 304G2.36.102 3amgHuil cpeaHui Baj Rear mid-shaft 1

23 GB/T3452.1-1992-48.7%3.55 |YWioTHUTENBHOE KOJMBLO 48.7%3.55 O-ring seal 48.7x3.55 2

24 GB/T5783-2000-M10x25 Bont mecturpanibii M10x25 Hex. head bolt M10x25 2

25 304.36.109 Cenio cpeqHero sana Mid-shaft seat 1
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11 IlepenaTtounsiii Ba
Transmission shaft

Ne Howmep 3amuactu Ha3BaHue 1 XapaKTePUCTUKA Name & Specifications |Konudectso| Ilpumeuanus
26 JB/T7940.1-1995-M10x1 Macnenka M10x1 Grease cup M10x1 1
27 304.36.110 IIpoknanka kapTOHHAs Paper gasket 1
28 HG4-692-67-PG25%x42x10 Canbauk PG25x42x10 Oil seal PG25x42%10 1
29 GB/T276-1994-6205-Z lapuxonoamumnHEk ¢ mutkamu 6205-Z Ball bearing with shields 6205-Z 1
30 304.36.113 CoenuHuTesbHAsA BTYJIKA Connecting sleeve 1
31 304G2.36.101 Kopmnyc cpenuero Bana Mid-shaft housing 1
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Gearbox(A)

12.1 Kopobka nepenpau (A)
404G2—-6F.537.001=1




12.1 KopoOka nepenau (A)

Gearbox (A)

Ne Howmep 3amuactu HasBaHue u xapakTepucTHKa Name & Specifications Komuuecrso| Ilpumeuanus
1 504G3.29.020 Pyuka peraara nepexoucHms nepeas  Shift level handle 1
2 GB/T 845-1985-ST4.2x16 Bonr ST4.2x16 Bolt ST4.2x16 1
3 404G2-6F 37.014-1 Phiuar nepeKodenns nepesad Shift level 1
4 504G3.29.131 [MbUILHUK Dust cap 1
5 GB/T879.1-2000-(6+4)*30 [py>xuHHbii wrudt ¢ npopessto (6+4)x30  Slotted spring pin (6+4)X 30 2
6 GB/T5783-2000-M8x20 bonr mecturpannsiii M8x20 Hex. head bolt M8x20 3
7 JB/T7918-1997-K15x19x17  |Uromsuatsiit ponuxonoymunuuk K15-19<17  Needle roller bearing K15x19%17 2
8 504G3-E.29.018 CoOeIMHUTENbHBIA BaJl Connection shaft 1
9 404G2-6F 37.017A-2 ABTOMOGHJIbHAS IEPKABKA Automotive frame 1
10 404G2-6F.37.128 JUTHHHBIH COEIMHUTEIbHBIH BaJ Long Connection shaft 1
11 504G3.29.112 CTONOPHOE KONBIO Bana 28 Circlip for shaft 28 2
12 504G3.29.127 3aIUTHBIN YeX0 Safety cover 1
13 [504G3.29.015 Kapnarssiit mapsmp | Gimbal 1 1
14 404G2-6F.37.121A [IapHupHELI Ba Joint shaft 1
15 |GB/T97.1-2002-16 [Maii6a ¢ dackoii miockas 16 Chamfered plain washer 16 1
16 304G2.37.118-1 HaxuMHast Ipy»KHHA Pressure spring 1
17 [304G2.37.120 CKoMb3AIHiA phrar Sliding lever 2
18 GB/T879.1-2000-(6+4) X 30  |[pysusmsit mrudr ¢ npopessio (6+4)x30 Slotted spring pin  (6+4) X 30 1
19 [304G2.37.128 O6XOHO CKOB3SIH GIIOK Patrol sliding block 1

20 GB/T879.1-2000-5%32 Hpy:xunnbii wrudr ¢ npopessio 5x32 Slotted spring pin 5x32 1

21 GB/T3452.1-1992-15%2.65 VY toTHUTENbHOE Koybio 15%2.65 O-ring seal 15%2.65 3

22 304G2.37.129 BaJ 06X0mHOM BUJIKH Patrol fork shaft 1

23 |GB/T93-1987-10 [Mait6a cromopras mpyskunmas 10 Spring lock washer 10 16

24 GB/T5783-2000-M10x25 Bonr mecrurpannbiii M10x25 Hex. Head bolt M10x25 16

25 200.38.024 [pobka i CrIycka MAaca Oil drain plug 1
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12.1 KopoOka nepeaau (A)

Gearbox (A)
Ne Howmep 3amuactu HasBanmne u xapakTepucTuka Name & Specifications Komuuectso| Ilpumeuanus
26 JB-FT-CU-16 [MTait6a ynnoTHHTeMbHas Kombunnposannas 16  Combined seal washer 16 1
27 300.37.150-1 HinkHsIs KpbILIKa Bottom cover 1
28 300.37.151 [poknanka KapTOHHAS Paper gasket 1
29 200.38.144-3 Brynka Bush 3
30 404G2-6F.37.110 Kopnyc KOpO6KI/I nepenay Gearbox hOLlSiIlg 1
31 404G2-6F.37.105 Baun BHIIKH IEPEKITIOUCHIS epeaad Range gear shift fork shaft 1
32 GB/T894.1-1986-15 CTOHOpHOG KOJbLIO Baja 15 Circlip for shaft 15 2
33 404G2-6F.37.103 Egggfﬂggﬁ;ﬁzﬁE;ﬁgigj‘;giipOCTeﬁ Shifting fork high - low speed range 1
34 200.37.127-1 1Ipy>xuHa OSHLHOHHPOBAHNS Positioning spring, shift fork 4
BUJIKH MICPCKIIIOYCHUS
35 GB/T308-2002-9.5 CTtanpHOU IIAapUK 95 Steel ball 9.5 4
36 GB/T879.1-2000-6x24 [pyKuHHBIH ITHQT C TIPOpe3bi0 6x24 Slotted spring pin 6x24 2
37 404G2-6F.37.106 Baun | -1l Bunku nepexmouenus Shaft, I -II shift fork 1
38 404G2-6F.37.102 CpenHuii CKONB3AMIHIA 610K Intermediate Sliding block 1
39 404G2-6F.37.101 TTpaBblii CKONMB3SIIMIT GII0K Right Sliding block 1
40 404G2-6F.37.107 Bau III-1V Bunku nepexroueHust Shaft, I11-1V shift fork 1
41 304G2.37.103 Kpbiuka Kopobky mepenad Gearbox cover 1
42 304G2.37.102 IIpoxnagia kapToHHAS KPBIIKH Paper gasket, gearbox cover 1
KOpoOKH mepenad
43 304G2.37.114 I-1I Bunka I-1I Fork 1
44 GB/T75-1985-M8x30 Bont M8x30 Blot M8%30 1
45 304G2.37.112 ITI-IV Buika HI-TIV Fork 1
46 304G2.37.130 O0xonHast BUWIKA Patrol fork 1
47 GB/T879.1-2000-5x26 TIpy KHHHBIA TTUPT C TPOPE3BI0 5%26 Slotted spring pin 5x26 7
48 JB-FT-CU-12 IM1aii6a yniuoTHUTEIbHAS KOMOUHUpOBaHHAs 12 Combined seal washer 12 1
49 GB/T5783-2000-M12x25 bont mecrurpanubiit M12x25 Hex. head bolt M12x25 1
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12.1 KopoOka nepeaau (A)
Gearbox (A)

Konuuectso

IIpumeuanus

HasBaHue 1 XapaKTepUCTHKA Name & Specifications

50
51
52

Howmep 3amuactu
304G2.37.155
GB/T3452.1-1992-11.2x2.65
450.37.102

Patrol fork middle shaft
O-ring seal 11.2x2.65
Mutual locking plunger

Cpennuii Basm 0OXOTHON BUIJIKU
YmnorHureneHoe KoabLo 11.2%2.65
[TnyHkep obmelt OOKUPOBKH

1
1
1
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12.2 Kopobka nepenad (B)

Gearbox(B)
404G2-6F.37.001-1,,

71
9<é 2
\ &
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12.2 Kopo6Oka nepeaau (B)
Gearbox (B)

Ne Howmep 3amuactu Haspanne u xapakTepucTika Name & Specifications Konuuectso| Ilpumeuanus
1 GB/T276-1994-6208 [MapukonmoaImUMmHUK 6208 Ball bearing 6208 4
2 304G2.37.143 ggfggﬁgfopﬁgzgﬁi;:Ty“Ka Front spacer sleeve, patrol 1
3 304G2.37.141 Bryika Goblmas Big bush 2
4 304G2.37.018 Benomas mecreprs o6xoanoro mexanmsma  Driven gear, patrol 1
5 450.37.204 Kone1o cunxpoHuszanuu Synchronization ring 6
6 450.37.207 KpoHurTeitn Bracket 9
7 |450.37.208 CronopHsiit mwrHbT Stop pin 9
8 [450.37.206 [pysxuna Spring 9
9 304G2.37.142 Ceano cuHXpOHM3MpYyIowIeH mectepan  Synchronizing gear seat 1
10 450.37.202 Brynka ckonb3siieil mecrepHu Sliding gear sleeve 3
11 304G2.37.017 Benomas mecteprs nepeaneit nepegaun Driven gear, advance 1
12 304G2.37.135 KoHntp-Ban Counter-shaft 2
13 304G2.37.140 3azHss pacropHas maiba oGxosHoro MexannsMa Rear spacer, patrol 1
14 304G2.37.139 PacropHas riib3a KopoTKast Short spacer 1
15 304G2.37.138 Benymast wecrephs, IV ckopocts  Driving gear, IV Speed 1
16 304G2.37.134 PacriopHas TUjIb3a JIMHHAS Long spacer 2
17 304G2.37.137 Benymast wecrephs, 111 ckopocts ~ Driving gear, 11T Speed 1
18 304G2.37.136 Benymast mwecrephs, II ckopocTs Driving gear, Il Speed 1
19 304G2.37.133 Benymas mecrephsi, I CKopocTb Driving gear, I Speed 1
20 280.37.111 3ajHss yACPKHBAOIICE KOMBLO KOHTp-Bama Rear retaining ring, counter-shaft 1
21 GB/T893.1-1986-28 CTOMOPHOE KOJBIO Baa 28 Circlip for shaft 28 1
22 300.37.132-1 ITepenaTouHblii Ba Transmission shaft 1
23 GB/T893.1-1986-55 CTOMOPHO® KOJBIO Basia 55 Circlip for shaft 55 1
24 GB/T276-1994-6006 [Mapukonommmumnauk 6006 Ball bearing 6006 1
25 GB/T894.1-1986-30 CronopHoe kounblo Baja 30 Circlip for shaft 30 1
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12.2 Kopo6Oka nepeaau (B)

Gearbox (B)

Ne Howmep 3amuactu HasBaHue u xapakTepucTHKa Name & Specifications Komuuecrso| Ilpumeuanus
26 |GB/T5783-2000-M8x25 BouT miecTurpaHHsi M8x25 Hex. Head bolt M8x25 4
27 GB/T93-1987-8 I11aii6a cTomopHas mpy>KHHHAS 8 Spring lock washer 8 6
28 280.37.110 KoKy 3a/1HeT0 MOIIATTHAKA KOHTp-Bama Rear bearing cover, counter-shaft 1
29 280.37.200/201 PerynmupoBodHas maiita Adjusting washer TpebGyercst
30 304G2.37.132 TepenaTounbiii Ban MOM PTO transmission shaft 1
31 300.37.149-A [lepenarouanas mecrepust MOM (1000/540) PTO transmission gear (1000/540 1

300.37.149-B Iepenarounas mectepast MOM (730/540)  PTO transmission gear (730/540) 1
32 GB/T276-1994-6305 [MMapukonommunHuk 6305 Ball bearing 6305 1
33 GB/T3452.1-1992-73x3.55  |Vmnorsurensoe xompio 73x3.55 O-ring seal 73x3.55 2
34 304G2.37.144 Kpbimka nepeanero nogmunnnka koutp-sana  Front bearing cover, counter-shaft 1
35 GB/T93-1987-10 [MTaii6a cronopras npyscunnas 10 Spring lock washer 10 14
36 GB/T5783-2000-M10x25 Bonar mecrurpanneii M10x25 Hex. Head bolt M10x25 10
37 200.37.105 VYnopHas maiita nogmumHuKa Thrust washer, roller 2
38 GB/T309-2000-2.5%19.8 Uronpuatsrii ponuk 2.5x19.8 Needle roller 2.5%19.8 28
39 304G2.37.110 HH: 5 o PH maiiGa raagsoro Front spacer, main shift 1
40 [304G2.37.111 Bryka ToHKas Thin bush 1
41 304G2.37.011 Benomas mecrepus, IV ckopocts  Driven gear, IV Speed 1
42 304G2.37.012 Benomas mecteps, 111 ckopocts  Driven gear, III Speed 1
43 304G2.37.113 Brynka kopoTkast Short Bush 2
44 304G2.37.013 Benomas mectepHs, 11 ckopocThb Driven gear, [I Speed 1
45 450.37.203 Cenmo CHHXPOHHBUPYIOINEH MeCTePHA Synchronizing gear seat 2
46 304G2.37.014 Benomas mectepns, 1 ckopocTsb Driven gear, [ Speed 1
47 304G237.115 Bryika nnuHHas Long bush 1
48 [304G237.116 SR PACTIODIAZ M0 [ABHOTO Rear spacer, main shift |

HEPCKJIIOUCHW S
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12.2 KopoOka nepeaau (B)

Gearbox (B)

Ne Howmep 3amuactu HasBanmne u xapakTepucTuka Name & Specifications Konuuectso| Ilpumeuanus
49 |304G2.37.131 Ban II Shaft 11 1
50  |GB/T276-1994-6307N IEPHKONOMIINNK ¢ aseniofl IO IIOPIOS Snap ring ball bearing 6307N 1
51 GB/T894.1-1986-35 CTOMOPHOE KOJBIO Basia 35 Circlip for shaft 35 1
52 404G2-6F.37.108 Kpsimka 3anHero noxumnauka saa 11 Rear bearing cover , Shaft I 1
53 404G2-6F.37.011 [InaHeTapHbIA MEXaHI3M Planet mechanism 1
54 GB/T93-1987-12 [MlaiiGa cromopHas npy>uHHas 12 Spring lock washer 12 4
55 GB/T5782-2000-M12x70 Boar mecrurpannbii M12x70 Hex. head bolt M12x70 4
56 200.37.212 CKOJNB3AIMIAs eCTepHs Sliding gear 1
57  |GB/T893.1-1986-80 CTONMOpHOE KOMBIO Bata 80 Circlip for shaft 80 2
58 GB/T276-1994-6307 [MapukonommumnHauk 6307 Ball bearing 6307 2
59 304G2.37A.102 [Ilecteprs mocTosHHOTO sanemnerns sama 1~ Constant-mesh gear, shaft I 1
60 300.37.107-2 CanbHUK 01l seal 1
61 304G2.37.145 PacriopHast THIb3a Spacer 1
62 300.37.103-A BxoxHoii Ba (1000/540) Input shaft (1000/540) 1

300.37.103-B BxonHoii Ban (730/540) Input shaft (730/540) 1
63 GB/T5783-2000-M10x30 Borr mecturpanmsii M10%30 Hex. head bolt M10x30 4
64 404G2-6F.37.109-1 Kosyx nepesiHero noamumnsnka pana I Front bearing cover, shaft I 1
65 JB/T2600-1980-SG35%x55x10 Campauk SG35%x55%10 Oil seal SG35%x55%10 1
66 GB/T3452.1-1992-25%2.65 VY IJIOTHATENBHOE KOJBIIO 25%2.65 O-ring seal 25%2.65 1
67 304G2.37.105 Ban cpenneii mecrepau Middle Gear Shaft 1
68 304G2.37.104 BJlokupy oMy mTudT Bana cpeHeil mecTepHu Block pin, middle gear shaft 1
69 JB-FT-CU-10 [MIa#iba 10 Washer 10 1
70 304G2.37.106 gﬁ?ﬁgg&cﬁe‘ﬁgiﬁ@ Front spacer, middle gear shaft 1
71 GB/T276-1994-6534905 Hronpyareiii pOIMKONOAIMIHEK 6534905 Needle roller bearing 6534905 1

64



12.2 KopoOka nepeaau (B)

Gearbox (B)
Ne Howmep 3amuactu HasBanmne u xapakTepucTuka Name & Specifications Komuuectso| Ilpumeuanus
72 304G2.37.108 Cpennss mectephs ooxoaHoro mexanusmMa Middle gear, patrol 1
73 304G2.37.109 Hepenuna pacriopras mafiGa Front spacer, middle gear shaft 1
BaJla CpC/IHCH MICCTCPHU
74 GB/T6171-2000-M16x%1.5 Taiika mwecturpanHas M16x1.5 Hex. nut M16x1.5 1
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12.3 CucremMa I[JIaHETAPHOT'O MeXaHM3Ma

Planet Mechanism System
404G2—6F.37.011
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12.3 Cucrema njaaHeTapHOro MexaHu3ma

Planet Mechanism System

Ne Howmep 3amuactu HaspaHue u xapakTepucTHKa Name & Specifications Komuuecrso| Ilpumeuanus
1 404G2-6F.37.111 KonbLepoe 3y6uaroe Koieco Ring gear 1
2 404G2-6F.37.112 3aHsA KPBIIIKA BOAMIbI IIAHETAPHOTO PAAa Rear cover, planet carrier 1
3 200.37.202 Bas miaHeTapHOI! ecTepHN Planet gear shaft 3
4 200.37.021 Boaumno niaHeTapHOro paza Planet carrier 1
5 200.37.204 [poxaaka MIaHETAPHOM IECTEPHH Shim, Planet gear 6
6 200.37.207 IInaHeTapHas IIECTEPHS Planet gear 3
7 GB/T309-2000-3%19.8 HUronpyarelii POIHK 3%x19.8 Needle roller 3x19.8 66
8 200.37.203 Jlepskarens uronbuatoro mogmunanka  Needle bearing retainer 6
9 200.37.205 3ajHss IPOKIajika BOJUIEL IIAHETAPHOTO psijia Rear shim, planet carrier 1
10 200.37.201 Tepeusis MPOKIIAIKA BOAKIBI IJIAHETAPHOTO psijia Front shim, planet carrier 1
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(A)

13.1 3amgHuM MOCT

Rear Axle(A)

304G2—-6F.38.001
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13.1 3aanauii moct (A)
Rear Axle (A)

Ne Howmep 3am4actu HasBaHue 1 XxapakTepucTHKa Name & Specifications |Komuuecrso| IIpumeuanus
1 GB/T297-1994-32011 Konuuecknii pommkonoammnauk 32011 - Tapered roller bearing 32011 2
2 200.38.126 Puxcupyroiui GonT Bana Fixing bolt, planet gear shaft 1
TUIAHETAPHOM [IECTEPHU
3 GB/T5783-2000-M10x25 Bonr mecrurpanssii M10x25 Hex. head bolt M10x25 9
4 200.38.125-1 dukcarop Lock piece 5
5 200.38.017 Kpsimka varmku auddepernnana Differential case cover 1
6 200.38.120 [lectepHs monyocu Half shaft gear 2
7 200.38.123-1 ITpokmazka mecTepHH MOy OCH Shim halfshaft gear 2
8 300.38.143 Bau miaHeTapHOH LecTepHH Planet gear shaft 1
9 200.38.119A IlnaseTapHas wecTepHs Planet gear 2
10 200.38.122A-1 Ipoknanka miaxerapHoii mectepuu  Planet gear shim 2
11 200.38.018 Yamka nuddepenimana Differential case 1
12 250.38.118A CrimpanbHasi KOPOHHAS IECTEPHS Spiral crown gear 1
13 200.38.149-1 ®uxcarop Lock piece 5
14 GB/T5785-2000-M12x1.5%25 |BonT mecturpannbii M12x1.5x25  Hex. head bolt M12x1.5x25 10
15 200.38.130 Kownrpraiika Lock nut 2
16 200.38.131 aiiba cTonopHas Lock washer 1
17 |200.38.134 ®ukcaTop Lock piece 1
18 GB/T297-1994-32207 Konmueckmii pormxonoxmumank 32207 Tapered roller bearing 32207 1
19 250.38.128A Cenio MOALIMITHUKA CITUPAJTIHHO- Bearing seat spiral bevel pinion 1
KOHUYECKOHN LIECTEPHU
20 GB/T297-1994-31307 Konnueckuii ponmukonoamunauk 31307 Tapered roller bearing 31307 1
21 304G2.38.110 CHI/IpaHbHO-KOHI/II—IeCKaﬂ HIeCTEPHS Shank-type spiral bevel pinion 1

C XBOCTOBUKOM
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(B)

13.2 BanoHuM MOCT

Rear Axle(B)

6F.38.001

304G2
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13.2 3aauuii moct (B)
Rear Axle (B)

Ne Howmep 3amuactu Ha3BaHue 1 XapaKTePHCTUKA Name & Specifications |Komuuectso| IIpumedanus
1 304G2-6F.38.101 Kopnyc 3aHEro MOCTa Rear axle case 1

2 GB/T119.1-2000-10%20 Maner 10x20 Parallel pin 10x20 2

3 200.38.105A IMpokmaaka kapronHas Bepxa kopnyca  Paper gasket lift housing 1

4 GB/T5782-2000-M10x70 Bonr mecrurpanneii M10x70 Hex. head bolt M10x70 1

5 GB/T5783-2000-M10x45 Bonr mecrurpansbii M10x45 Hex. head bolt M10x45 7

6 GB/T119.1-2000-B8%26 Ianen B8x26 Parallel pin B8x26 2

7 200.38.109 Eg;ﬁﬁf;?fu‘:z‘;fpiiomaﬂ““ emHpambiof A diysting shims, spiral crown gear | 4 xowmexra
8 GB/T898-1988-AM12x38 JiBycroponnss mmumeka AM12x38  Double end stud AM12x38 8

9 GB/T93-1987-12 ITaitba CTOMOpPHAsI Py KuHHas 12 Spring lock washer 12 35

10 GB/T6170-2000-M12 Taiika mecturpanHas M12 Hex. nut M12 20

11 280.38.107 [Ipoxkagka kKapTOHHAS Paper gasket 2

12 GB/T898-1988-AM12x35 Mnuneka AM12%35 Stud AM12x35 12

13 GB/T5783-2000-M8x20 Bouar mecturpannbii M8x20 Hex. head bolt M8x25 1

14 GB/T93-1987-8 II1aii6a cromopHas npyskunnas 8 Spring lock washer 8 7

15 200.38.160 Topuesast KpbIIIKa End cover 1

16 GB/T3452.1-1992-33.5%3.55 |Ymrotuureasnoe koo 33.5x3.55  O-ring seal 33.5%3.35 1

17 300.38.109 gi?fj;‘é‘ﬁ ﬁﬁ;;ﬁ;‘a" Mantof Paper gasket small cover, plate 1

18 GB/T5783-2000-M8x30 bonr mecturpannbiii M8x30 Hex. head bolt M8x30 6

19 404G2-6F.38.102 [Ipoxkagka kKapTOHHAS Paper gasket 1

20 GB/T5783-2000-M12x35 Bonr mecturpanssii M12x35 Hex. head bolt M12x35 9

21 200.38.104 Eg;ii‘ggzggq;‘;gé’gﬁ”aﬂ““ cmmpaneHo- - Adjusting shims, spiral bevel pinion| 1 xommaexr
22 GB/T5786-2000-M12x1.5%35 |Bonr mecrurparmsii M12x1.5x35  Hex. head bolt M12x1.5%35 4

23 GB/T5782-2000-M12x60 Bont mecrurpanseii M12x60 Hex. head bolt M12x60 2

24 GB/T119.1-2000-B8x16 Ianew B8x16 Parallel pin B8x16 2
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13.3 Cucrema MexaHM3Ma YHOPaBJIEHUA

Operation Mechanism System
404G2—6F.38.011
(L&) &5 (170 &b 43 (22) (1) 42 41 40 39

15 (10) (1) (&) 16 17 18 19 2021 22 23 (17) (18)



13.3 Cucrema MexaHu3ma yIrpaBJICHUS

Operation Mechanism System

Ne Howmep 3amuactu HaspaHue u XapaKTepUCTHKA Name & Specifications |KonuuectBo| Ilpumeuanus
1 254G3.37.211 Poryar ynpasnenus Handle 1
2 404G2-6F.38.041-1 PhIar NMepekIHuCHI AHamasoHa nepegad  Range gear shift lever 1
404G2-6F.38.041A Priuar mepexioueHus THanasona nepenas  Range gear shift lever 1 st EC u G2A
3 504G3-3.51.041 Henonsuxaast och (1) Fixed axis (1) 1
4 504G3.55.218 Bryika (20x20) Sleeve (20%x20) 1
5 504G3-3.51.161 I11aii0a HelnoHOBas Nylon washer 3
6 GB/T5783-2000-M8x25 Bont mecturpandbii M8x25 Hex.head bolt M8x25 2
7 GB/T 93-1987-8 IITaiiba cTomopHast mpy KUHHAS 8 spring lock washer 8 6
8 504G3-3.51.040 dukcupoBanHas maHenb (1) Fixed board (1) 1
9 504G3-3.51.107 VnjoTHUTENbHAS TPOKIanka (4) Sealing gasket (4) 1
10 GB/T91-2000-3.2x24 Innuar 3.2x24 Split pin 3.2x24 2
11 GB/T97.1-2002-10 [ITaii6a miockas 10 Plain washer 10 2
12 254G2.43.102 Buika Fork 1
13 GB/T6170-2000-M10 lafika mecturpanHas M10 Hex. nut M10 1
14 GB/T882-1986-B10x%30 Ej;i;‘n‘;;‘zi"]g‘;gg;OOTBepCT“eM Clevis pin with head B10x30 2
15 404G2-6F.38.043 Tsira BropuuHOTO NepekroueHus ckopoctu  Secondary change speed pull rod 1
16 404G2-6F.38.042 IToBOpOTHBII pbIYar Swinging arm 1
17 |GB/T879.1-2000-6x30 Tpysxummsii mrudy ¢ mpopessio 6330 Slotted spring pin 6x30 4
18 GB/T5783-2000-M10%20 Bonr mecrurpanneii M10x20 Hex.head bolt M10x20 4
19 GB/T93-1987-10 [Iaii6a cronopHas npyxunnas 10 spring lock washer 10 1
20 404G2-6F.38.116 [TnacTrHa MO3UIIMOHUPOBAHUS Positioning plate 1
21 404G2-6F.38.111 E;pBeoéigEZE;;ifgggcﬂfjom Secondary change speed swinging axis 1
22 GB/T3452.1-1992-13.2x2.65 |YmiotHurenpHoe Kojbiio 13.2%2.65 O-ring seal 13.2%2.65 2
23 404G2-6F.38.112-1 Eggg&gﬁgﬁ“&fggﬂ?“‘*HOFO Secondary shift shifting block 1
24 GB/T5783-2000-M10%25 Boar mecturparnbiii M10x25 Hex.head bolt M10x25 4
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13.3 Cuctema MexaHu3ma yIpaBJICHUs

Operation Mechanism System

Ne Howmep 3amuactu Ha3paHue 1 XapaKTepUCTHKA Name & Specifications |Komuuectso| Ilpumeuanus
25 404G2-6F.38.118 HIOKHS11 KPBIIKA GOKOBOTO Y IPABICHUS Side-control Underneath cover 1
26 GB/T5782-2000-M8x60 Bbonr mecturpantbiii M8x60 Hex.head bolt M8x60 4
27 404G2-6F.38.113 BepXHAA KPHIIIKA G0KOBOTO YIPABICHHSA Side-control above cover 1
28 JB-FT-CU-22 [lai16a koMOUHUpPOBaHHAsS 22 Combination washer 22 2
29 404-11.38C.107 Bonr-3ariymika mecTurpaHHbIi Plug hex.head bolt 2
30 404-11.38C.115 OcHoBanHe pelvara nepekmoucHus neperau  Gear-shift lever base 1
31 GB/T75-1985-M8x16 Bunr M8x16 Screw M8x16 2
32 GB/T3081-1982- [ -1.4x260 |Cranbnas OLIMHKOBaHHas IpoBoioka [-1.4x260 Galvanized steel wire I-1.40x260 1
33 404-11.38C.117 HeliioHOBOE OCHOBAHUE Nylon base 1
34 GB/T893.1-1986-40 CTonopHoE KOAbLO A1 oTBepcTHS 40 Circlip for hole 40 1
35 300.37.111 I1bIbHUK Dust boot 1
36 404G2-6F.38.114 Peruar nepexiroueHus mepeaay Gear-shift lever 1
404G2-6F.38.114A Poruar MEPEKIIIOYEHUS Tlepenay Gear-shift lever 1 JJIst EC u G2A
37 GB/T6172.1-2000-M10 T[aiika mecturpanHas ToHkast M 10 Thin hex. nut M10 1
38 404G2-6F.38.117 PykosiTka Handle 1
39 404G2-6F.38.016 Mlyn Dipstick 1
40 JB-FT-CU-12 Taii6a komOuHMpOBaHHAs 12 Combination washer 12 1
41 GB/T5786-2000-M12x1.25x16 |Bonr mecturpanssit M12x1.25x16 Hex.head bolt M12x1.25x16 1
42 404G2-6F.38.120 BHermHuit 010K MEPEKITIOYEHHUS Outside shifting block 1
43 404G2-6F.38.115 Poruar nepekirodeHus Shifting lever 1
44 404-11.38C.105-1 IIpysxuHa Spring 2
45 404G2-6F.38.119-1 bJiok mepekroUeHrs BHy TPEHHETO Inner control shifting block 1

yIpaBJIeHUs
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13.4 MexaHMU3M OJOKUMPOBKM IOMdpdepeHLMala
Differential Lock

304G2—-6F.38.012

5 6 7 8 (3) (&)

26 (1) 25 (19) (20) (21)
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13.4 Mexanu3m 010KHpOBKH audpepeHImraia

Differential Lock
Ne Howmep 3amuactu HasBaHue U XapaKTepPUCTHKA Name & Specifications  |Komuuectso| Ilpumeuanus
1 GB/T3452.1-1992-15%2.65 |VmnotauTensHoe kobI0 15%2.65  O-ring seal 15%2.65 2
2 304G2-6F.38.122 Buutka nepeximoueHust Shift fork 1
3 GB/T879.4-2000-5%35 [py>xuuusii mugT ¢ npopessio 5x35  Slotted spring pin 5x35 2
4 GB/T879.4-2000-8x35 [py-xunusni mrudT ¢ npopessro 8x35  Slotted spring pin 8x35 2
5 304G2-6F.38.121 BaJjt BUJIKH TIEPEKITIOUEHHSI Shift fork shaft 1
6 200.38.151 Ipy>xuHa Spring 1
7 280.38.150 MydTa Sleeve 1
8 GB/T97.1-2002-20 [Mlafi6a mrockast 20 Plain washer 20 1
9 JB-FT-CU-22 IIaii6a komOunuposannas 22  Combination washer 22 1
10 404G2-6F.38.131 Ianen Spindle 1
11 504G3-3.51.161 Pacnoproe konblo Heitnonosoe Nylon spacer ring 1
12 504G3.38.017 Tenans 6noxuposku tuddepenmmana  Differential lock pedal board 1
13 GB/T6170-2000-M6 I'afika mecturpansas M6 Hex. nut M6 2
14 GB/T93-1987-6 [laii6a cTonopHas npy:xunHas 6 Spring lock washer 6 2
15 GB/T5783-2000-M6%20 bonr wecturpanneiiit M6x20 Hex. head bolt M6x20 2
16 404G2-6F.38.037 ITnanka nemanu Pedal board 1
17 504G3.55.218 Brynka (20x20) Bush (20x20) 1
18 GB/T894.1-1986-20 KoH1ieBoe kosbIio Baja Shaft end ring 1
19 |GB/T882-1986-B10x30 [ 2o e ronouol ¥ ommepetiiey Clevis pin with head B10x30 2
20 GB/T97.1-2002-10 [ITaii6a mrockas 10 Plain washer 10 2
21 GB/T91-2000-3.2x24 raat 3.2%24 Split pin 3.2x24 2
22 254G2.43.102 Buika Fork 1
23 GB/T6170-2000-M10 I'afika mwecrurpanHas M10 Hex. nut M10 1
24 404G2-6F.55.090 Egggp?gggggfg% f;l{fpllﬁigfmnana Differential lock pull rod 1
25 404G2-6F.38.034 s epentpara Differential lock swinging arm 1
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13.4 Mexanu3m 010KUpoBKU audpepeHumnana

Differential Lock
Ne Howmep 3amuactu HaszBanue 1 XxapakTepUCTHKA Name & Specifications  |Komuuectso| IIpumMeuanus
26 GB/T3081-1982- [ -1.4x260[CTanpHas OMHKOBAaHHAS Galvanized steel wire 1-1.40x260 1
nposoJioka I-1.4x260
27 280.38.154 Mydra KynaukoBast Splicing sleeve 1
28 250D.38.156 BuHT 3a:KMMHO# ¢ yriopoM Set screw with dog point 1
29 280.38.155 Mydra ToaukoBas Jogging sleeve 1
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14 KoHLeBasa TPAHCMUCCUA
280.39.001

78



14 KonHuesas TpaHcMUCCHS

Final Transmission

Ne Howmep samiactu HasBaHnue 1 XxapakTepruCTHKa Name & Specifications  [Komuuectso| Ilpumeuanmus
1 GB/T894.1-1986-35 CronopHoe KOJbLO Bana 35 Circlip for shaft 35 1x2
2 GB/T276-1994-6307N [TapuKONOAIIMITHUK C KAHABKOM ITOJT Snap ring ball bearing 6307N 1x2
YIIOPHOE MPY>KUHHOE KOJabLo 6307N
3 GB/T305-1998- 80/86.6 VriopHoe npy»kuHHOe KoibLo 80/86.6  Snap ring 80/86.6 1x2
4 280.39.105 Benymas mecrepHs Driving gear 1%x2
5 280.39.107 Cemio MOAIIUITHAKA Bearing seat 1x2
6 GB/T3452.1-1992-103x3.55 |VmnoraurensHoe konbuo 103x3.55 O-ring seal 103x%3.55 1x2
7 300.39.114 Konrpraiika Lock nut 2%2
8 GB/T858-1988-48 ®uxcaroper 48 Lock pieces 48 1x2
9 280.39.109 Benomas mecTepHs Driven gear 1x2
10 GB/T297-1994-32014 Konuueckuii ponukonoamunauk 32014 Tapered roller bearing 32014 1x2
11 280.39.103 Kopmyc nonyocu Half shaft housing 1x2
12 GB/T297-1994-30211 Konmueckmii pormxonoamumank 30211 Tapered roller bearing 30211 1x2
13 HG4-692-67-SD60x90x12 Canpauk SD60x90%12 Oil seal SD60x90x12 2%2
14 200.39.110A [Ipoxkagka KapTOHHAS Paper gasket 1x2
15 200.39.102 Kpsiiiika moamunanka Bearing cover 1x2
16 GB/T93-1987-12 IMTaitba CTOTIOpHAS TPy KUHHAS 12 Spring lock washer 12 6x2
17 GB/T5783-2000-M12x%35 Boar LHeCTPIFpaHHbeI M12x%x35 Hex. head bolt M12x35 6x2
18 300.39.101 [aiika 3aqHe CTyIULbI Rear hub nut 6x2
19 300.39.102 BonT 3agHeili crynuibt Rear hub bolt 6x2
20 280.39.101 Ionyock Half shaft 1x2
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15 PyJieBOM MEXaHM3M C IIOJIHBEIM I'MOPABJIMUYECKMUM YCUIIEHMEM

Full Hydraulic Power Steering Gear
244G2.40.001-1

2 21 2223 (15) (16) 24 25 26 27 28 29 30(7)

80



15 PyneBoii MeXaHW3M € MOJHBIM THAPABIUYECKAM YCUIICHUEM

Full Hydraulic Power Steering Gear

Ne Howmep 3amuactu HasBaHue 1 XapaKTepUCTHKA Name & Specifications  |Komwdectso| Ilpumeuanus
1 GB/T6170-2000-M10 TIaiika mecrturpansas M10 Hex.nut M10 2
2 GB/T93-1987-10 [laii6a cronopHas npysxuHHas 10 Spring lock washer 10 2
3 GB/T97.1-2002-10 [ITafiba miockas 10 Plain washer 10 2
4 254G2.40.015-2 MacsHbli 0auoK Oil tank 1
5 GB/T5783-2000-M10x20 Bont mecturpandbii M10x20 Hex.head bolt M10x20 2
6 JB/T8870-1999-2A(13-20) XomyT 2A(13-20) Hoop 2A (13-20) 2
7 JB/T8870-1999-2A(16-20) XomyT 2A(16-20) Hoop 2A (16-20) 3
8 JB/T6015-2000-10-330 Pesunosas Tpyboka 10-330 Rubber pipe 10-200 1
9 JB/T6015-2000-13-300 PesunoBast TpyOka 13-300 Rubber pipe 13-200 1
10 GB/T93-1987-8 [MTaiiba cTomopHas npy>kuHHast 8 Spring lock washer 8 9
11 GB/T5783-2000-M8x35 Bont mecturpanubiit M8x35 Hex.head bolt M8x35 2
12 HLCB-D04-06 Hacoc nocTossHHOro moToka Constant flow pump 1 TIpaBoBHHTOROH, € IIOCKHM TPy GKOM
13 244G2.40.012 MacnonpoBos nogauu CBapHoi Oil delivery pipe weldment 1
14 JB/T7940.2-1995-45°M10%x1 |Cma3zounbiii Hunmesb 45°M10x1 Grease nipple 45°M10x1 2
15 304.40.127 Ianen Pin 1
16 304.40.130 CTomnopHOe KOJNBIIO Circlip stop ring 4
17 304.40.128 ITbu1e3aIUTHEBIN KOJIIavYoK Dustproof cover 4
18 GB/T893.1-1986-30 CromnopHoe konbIio Baja 30 Circlip for shaft 30 2
19 304.40.126 Bepxnee raesno maposoro coemunutens  Upper ball seat 2
20 304.40.129 [ITapoBoii coequHUTEH Ball connector 2
21 304.40.125 HikHee rHe3no mwaposoro coenunutens — Lower ball seat 2
22 GB/T9459-1988-M14x1.5 lafika mecturpadHas M14x1.5 Hex. nut M14x1.5 2
23 GB/T91-2000-3x25 muaT 3%25 Split pin 3.2x24 2
24 304-6.40A.021-1 Liununzp pynesoro ynpasienus B cbope  Steering cylinder assy 1
25 304G2-E.40.101 [InaHrosble COEAMHUTENN Tubing Connectors 2
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15 PyJsieBoii MEXaHU3M C MOJHbIM TMAPABIMYECKUM YCUJIEHUEM

Full Hydraulic Power Steering Gear

Ne Howmep 3amuactu HasBaHue 1 XapakTepuCTHKa Name & Specifications  |Komuuecrso| IIpumeuanus
26 GB/T3452.1-1992-10.6%2.65 |YnnorHutensHoe koabLo 10.6x2.65 O-ring seal 10.6x2.65 2
27 GB/T93-1987-14 [Maii6a cTonopHas npy>kutHast 14 Spring lock washer 14 1
28 254G2.40A.130 IManen Pin 1
29 JB/T8870-1999-2A (44-64) | XomyT 2A (44-64) Hoop 2A (44-64) 1
30 304.40A.132 Pe3nHOBBIN KOKYX Rubber jacket 1
31 244G2.40.017-1 IIl1aHr nuIMEApa pyieBoro yipasieHus B coope  Steering cylinder hose assy 2
32 GB/T3452.1-1992-7.5%1.8 VIIOTHUTENBHOE KONBIO 7.5%1.8 O-ring seal 7.5x1.8 4
33 244G2.40.015-1 Inanr B c6ope Hose assy 2
34 254G3.21.111 PasnenurtenbHas BTyjiKa Bajia Separating shaft bushing 2
35 404G2-6C.40.012 KpoHnireiin cBapHOH Bracket weldment 1
36 109-1-50-Ca onsocTsro ruapasmdeckuit pyaceoit mpusog  FUll hydraulic steering gear 1
37 GB/T93-1987-6 [laiiGa cTonopHas MpyK|UHHAs 6 Spring lock washer 6 4
38 GB/T5783-2000-M6x25 bonr mecturpanubiii M6x25 Hex.head bolt M6x25 4
39 304G2-6.40.116A Ban pynesoro ynpasnieHus Steering shaft 1
40 200.40.015 Pynesoe xoneco B coope Steering wheel assy 1
41 GB/T6171-2000-M16x1.5 Taiika wecrurpannas M16x1.5 Hex. nut M16x1.5 1
42 504G3.40.138 Pe3suHOBast BTyJIKa Rubber sleeve 1
43 GFM-2023-21 BcrasHON nmoaunnauk Insert bearing 1
44 304G2-6.40.014A PyneBasi KOJIOHKA CBapHAas Steering column weldment 1
45 GB/T5783-2000-M8x20 bonr mecturpannbiii M8x20 Hex.head bolt M8x20 4
46 244G2.40.016 [Inaxr pynesoro MexaHusMa B cbope Steering hose assy 2
47 244G2.40.013-1 MacnonpoBos noga4yy CBapHoOM Oil delivery pipe weldment 1
48 244G2.40.014-1 MacnonpoBo BO3BpaTa CBApHOMI Oil return pipe weldment 1
49 254-8.40.109 3axxum TpyObI Pipe nip 4
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15 PyneBoit MEXaHU3M C MOJIHbIM FHJIPABAMYECKUM YCUIICHUEM
Full Hydraulic Power Steering Gear

Howmep 3amuactu

HassaHne u xapakTepucTuka

Name & Specifications

KonnuectBo

IIpumeuanus

50
51
52
53
54
55

GB/T6170-2000-M8
GB/T5783-2000-M8x%30
JB-FT-CU-18
250D.58.118
GB/T3452.1-1992-18%2.65
GB/T5783-2000-M8x40

I'alika mwecturpannas M8
boaT mecturpannbiiit M8x30

[Mafiba xomOnHUpOBaHHAs 18

bont nycrorensiiit M18x1.5

VY IoTHUTENBHOE KOJIbLIO 18%2.65

bont mecrurpannbiii M8x40

Hex.nut M8

Hex.head bolt M8x30
Combination washer 18
Hollow bolt M18x1.5
O-ring seal 18%2.65
Hex.head bolt M8x40

2

N P PN D
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1o Mexaunmsm oTbopa momHOoCTM (MOM)

PTO ¥
304G2—-6F.41.001 H\S

10 (8 (9

\ 8
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16 Mexanusm ot6opa MomHocT (MOM)
Power take-off PTO

Ne Homep 3amuactu HasBaHue U XapakTepuCTHKa Name & Specifications  [Konudectso| Ilpumeuanus
1 GB/T5783-2000-M8x16 bonr mecturpannbiii M8x16 Hex. head bolt M8x16 2
2 300.41B.122 ITaiiba cTonopHas Lock washer 1
3 300.41B.101 E’;;g?fefe‘jj]’:o o Locating plate of shift fork shaft 1
4 GB/T5783-2000-M10x30 Bont mecturpanssiit M10x30 Hex. head bolt M10x30 8
5 GB/T93-1987-10 Iaii6a cronopHas npy:xunnas 10 Spring lock washer 10 8
6 280.41.102-1 Kaprep penyxropa MOM PTO gear housing 1
7 300.41B.103 BIOKHPOBOYHOE KOJBIIO Blocking ring 2
8 300.41B.104 BIOKHPOBOYHOE KOJBIIO Blocking ring 4
9 GB/T309-2000-3x23.8 Hronbuatsiii ponuk 3x23.8 Needle roller 3x23.8 78
10 300.41B.106 Cpennsis mecrepst (540/1000) Middle gear (540/1000) 1
11 300.41B.107 Cpennuii Ban Middle shaft 1
12 GB/T3452.1-1992-30%2.65 YnnotautensHoe konblo 30x2.65  O-ring seal 30%2.65 1
13 300.41B.111 BaJjt BUJIKM TIEPEKITIOUEHHSI Shift fork shaft 1
14 280.41.112 Bunka nepexmoueHus Shift fork 1
15 200.37.127-1 gg;‘f::pggifﬁ‘;‘?”a“” Shift fork positioning spring 1
16 GB/T308-2002-9.5 CranpHoi mapuk 9.5 Steel ball 9.5 1
17 280.41.011 Vpasnsomuii Baj controlling shaft 1
18 GB/T894.1-1986-15 CronopHoe KoabLo Bana 15 Circlip for shaft 15 1
19 GB/T3452.1-1992-10.6%2.65 |YmnorHutensHoe konbLo 10.6x2.65 O-ring seal10.6x2.65 1
20 200.38.111 [Ipoknanka BTYJIKU bushing gasket 1
21 200.38.113 BTyka ynpaBsirOIero Bajia Controlling shaft bushing 1
22 GB/T93-1987-8 [ITaiiba cTomopHast mpy KUHHAs 8 Spring lock washer 8 7
23 GB/T5783-2000-M8x25 bonr mecturpanubiii M8x25 Hex. head bolt M8x25 6
24 350-1.41.024A-1 W30rHy ThIA phlYar CBapHOM Flex arm weldment 1
25 GB/T879.1-2000-6x28 [Mpysxusnsii mrudr ¢ mpopessio 6x28  Slotted spring pin 6x28 2
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16 Mexanusm oT6opa MomHoctd (MOM)
Power take-off PTO

Ne Howmep 3amaactu HaspaHue u xapakTepHUCTHKA Name & Specifications  |[Konuuectso| Ilpumeuanus
26 GB/T882-1986-B12x35 Eg;i;‘n‘j];‘io]g‘gﬁx;SOTBepCTHeM Clevis pin with head B12x35 1
27 GB/T91-2000-3.2x20 [rmuaT 3.2%20 Split pin 3.2x20 2
28 GB/T97.1-2002-12 [1aii6a maockas 12 Plain washer 12 1
29 280.43.107 Bunka mroka Rod clevis 1
30 GB/T6170-2000-M10 laiika mecturpannas M 10 Hex. nut M10 1
31 304G2-6F.41.023 Tsra cBapHast Pull rod weldment 1
32 404G2-6F.41.021-1 Poruar ynpasiieHus: CBapHO#I Handle weldment 1
404G2-6F.41.021A Poruar yOpPaBICHUSA CBapHOfI Handle weldment 1 mist EC u G2A
33 504G3.41.104 Pyuka ynpasnenuss MOM PTO control handle 1
34 504G3.55.218 Bryika (20x20) Sleeve (20x20) 1
35 GB/T97.1-2002-10 ITaii6a miockas 10 Plain washer 10 1
36 GB/T5846-1986-K223020 IMommmnuuk K223020 Bearing K223020 1
37 300.41B.117 lecTepus nepexmouenus (540/1000) Shifting gear (540/1000) 1
38 GB/T119.1-2000-B8x20 [MTanen B8x20 Straight pin B8x20 2
39 280.41.104 IIpoknaaka 3aaHeH KPBIIKH Gasket of rear cover 1
40 280.41.108-1 3amHss KPbIIIKa 33 1HErO0 MOCTA Rear cover of rear axle 1
41 GB/T93-1987-12 [ITaiiba cTomopHast mpy»kuHHas 12 Spring lock washer 12 12
42 GB/T5783-2000-M12%35 bonr mecturpannbiii M12x35 Hex. head bolt M12x35 12
43 300.41B.109 VcrasoBouHas muacTuHa cpeanero sama  Locating plate of middle shaft 1
44 GB/T276-1994-6209 [MapukonommunHuk 6209 Ball bearing 6209 1
45 300.41B.114 Ban MOM (6 3y0beB) PTO shaft (of 6 teeth) 1
46 GB/T276-1994 [MapukonommumHuk 6206 Ball bearing 6206 1
47 GB/T894.1-1986-35 CronopHoe KonbLo Bana 35 Circlip for shaft 35 1
48 GB/T893.1-1986-72 Cronopnoe konbio ais oreeperus 72 Circlip for hole 72 1

86



16 MexaHu3m or6opa mouiHoct (MOM)
Power take-off PTO

Ne Howmep 3amuactu HassaHue 1 XapakTepUCTHKA Name & Specifications  |Konuuectso| IlpumMeuanus
49 GB/T276-1994 [Mapukonoamunauk 6207 Ball bearing 6207 1
50 304G2.41.123 Ban Benyieit mecrepan(540/1000) Driving gear shaft (540/1000) 1
51 GB/T276-1994-6008 IMapukonoauumHIK 6008 Ball bearing 6008 1
52 GB/T13871-1992-FB40x62x8 | Canbaux FB40x62x8 Oil seal FB40x62x8 1
53 300.41B.125 CTOMOpHOE KOJBIIO CaIbHUKA Oil seal blocking ring 1
54 GB/T3452.1-1992-80%2.65 VY II0THUTENBHOE KOJIBI0 80%2.65 O-ring seal 80x2.65 1
55 300.41B.115-1 Kpeimika Cover 1
56 300.41.011 [{ur Bata MOM PTO shaft shield 1
57 GB/T97.1-2002-8 [Mlafi6a rmiockast 8 Plain washer 8 4
58 300-6.41.011 BamuTHBIN KOKyX Baja MOM PTO shaft safety cover 1
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17 PaszpmaTouHasa KoOpoOKa

Transfer Case
304G2—6F.42.001

lf i
/(@{’ AO\
/’a’%ib 39~
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17 Pa3zparounast KopoOka

Transfer Case

Ne Howmep 3amyactu Has3BaHue 1 XapaKkTepUCTHKA Name & Specifications  |Komuuectso| IIpumMeuanus
1 284.42.101-1 [lecTepHs nepeaayyu MOLTHOCTH Power Transfer gear 1
2 GB/T1096-2003-B10%28 IImonka Ha nbicke B10x28 Flat key B10x28 1
3 GB/T65-2000-M5x%16 BuHT ¢ munHHEApIYeckoi Tonoskoit M5x16  Cheese head screw M5x16 4
4 GB/T93-1987-5 [MTafiba cTonopHast mpy KUHHAS 5 Spring lock washer 5 4
5 304.42.133-1 Y cTaHOBOYHAsI IIACTHHA Locating plate 1
6 GB/T895.1-1986-30 CromnopHoe KoubIio Baia 30 Circlip for shaft 30 1
7 304.42.104-1 Ilepennss pacriopHas BTyJKa Front spacer 1
8 GB5801-86-4524906 Uronbuateiii nogmunauk 4524906  Needle bearing 4524906 2
9 284.42.105-1 BepxHas mpoMeKyTOUHAS MICCTCPHS Upper idler 1
10 304.42.103 3aaHss pacnopHas BTYJIKa Rear spacer 1
11 304.42.116 Pacnopras maiiba Spacer 2
12 GB/T305-1998-52/57.9 YcraroBOUHOE CTOMOPHOE Kombo 52/57.9  Locating snap ring 52/57.9 2
13 GB/T276-1994-6205N gggé‘;‘gg:iﬁ;}i‘?gz"ogﬁaBKOﬁ oA Ball bearing with snap ring groove 6205 2
14 284.42.117 HrokHSS MPOMEKyTOYHAS MCCTCPHS Lower idler 1
15 304.42.118 Baun HikHeH npomexyTounoi mecreprn LOWer idler shaft 1
16  |GB/T879.2-2000-6x50 TMpyuHrsi mradT ¢ mpopessio 6330 Slotted spring pin 6x50 1
17 GB/T119.1-2000-A8x%30 IManern; A8%30 Straight pin A8%30 2
18 304.42.109-1 Kopmyc paszgarounoii KopoOku Transfer case housing 1
19 JB-FT-CU-16 [laii6a ymiotauTensHas komOunuposannas 16 Combined seal washer16 1
20 200.38.024 [TpoOka st criycka mMacyia Oil drain plug 1
21 GB/T276-1994-6304 IMapukonommunHuk 6304 Ball bearing 6304 1
22 284.42.106-1 CKOJIB3SIIIISAsS IEeCTEPHS Sliding gear 1
23 304.42.107 Bau pazgaTouHoii KOpoOku Transfer case shaft 1
24 GB/T894.1-1986-24 CromnopHoe KOJbIIo Baa 24 Circlip for shaft 24 1
25 GB/T893.1-1986-55 Cronoproe kombro s oreeperus 55 Circlip for hole 55 1
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17 Paszparounas kopoOka

Transfer Case

Ne Howmep 3amuactu HasBaHue u XapakTeprCTHKA Name & Specifications  [Komuuecrso| Ilpumeuanus
26 HG4-692-67-PG25%42x10 Canpauk PG25x42x10 Oil seal PG25x42x10 2
27 304.42.108 Cemio canpHUKA Oil seal seat 1
28 GB/T3452.1-1992-45%3.55 YmioTHuTENbHOE KOJIBIO 45%3.55 O-ring seal 45%3.55 1
29 GB/T276-1994-6205 MTapukonoamunHuk 6205 Ball bearing 6205 1
30 304.42.012-1 HItudT nepexmodeHus Shift peg 1
31 GB/T879.2-2000-5x32 [pysxunnbiii mrudr ¢ npopessio 5x32  Slotted spring pin 5x32 1
32 GB/T879.2-2000-8x32 Tpy>xususii mrudT ¢ mpopessio $x32  Slotted spring pin 8x32 1
33 GB/T3452.1-1992-15%x2.65  |YmnotHuTenpHOE KOJbIO 15%2.65 O-ring seal 15%2.65 1
34 304.42.111 VeTaHOBOYHAS TIACTHHA Locating plate 1
35 GB/T93-1987-8 [Taiiba cTonopHas Npy>KHHHAS 8 Spring lock washer 8 3
36 GB/T5783-2000-M8x16 Bonr mecrurpannsiii M8x16 Hex. head bolt M8x16 3
37 404G2-6.42.011 Kauarormuticst peruar Rocker arm 1
38 404G2-6F.42.013-1 [ITanra TonkaTens Push rod 1
39 GB/T97.1-2002-10 [laiiba 10 Washer 10 1
40 GB/T91-2000-3.2%24 IrmnaT 3.2%24 Split pin 3.2x24 1
41 404G2-6F.42.012 Prruar ynpasnerus, nepeanmii mpuson  Control lever, Front wheel drive 1
404G2-6F.42.012A Prruar ynpasnesus, nepeannii mpusox  control lever, Front wheel drive 1 s EC u G2A
42 GB/T6170-2000-M8 [atika M8 Nut M8 2
43 GB/T97.1-2002-8 [laii6a 8 Washer 8 2
44 454.42.111 CronopHas IiaHKa Locking plate 1
45 454.42.110 OrpaHHYHUTEbHBIH KPYIKOK Limit circle 1
46 GB/T5783-2000-M8x20 Bont mecturpanHsiii M8x20 Hex. head bolt M8x20 2
47 304G2-6.42.012 Ynophas mydra Stop collar 1
48 GB/T308-2002-9.5 CrornopHbIii mapuk 9.5 Lock ball 9.5 1
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17 Pa3zparodnas kopoOka
Transfer Case

Ne Howmep 3amuactu HasBanue u xapakTepucTHKa Name & Specifications  |Komuuectso| Ilpumeuanwus
49 200.37.127-1 IpyKruHa HAKUMHAS Compression spring 1
50 GB/T5783-2000-M12x25 Bont mecturpandbii M12x25 Hex. head bolt M12x25 1
51 GB/T6171-2000-M10x1 lafika mecturpannas M10x 1 Hex. nut M10x1 1
52 504G3.37.011 Py4xa ynpasnenust Control handle 1
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18.1 MexaHM3M ylIpaBJIEHMA TOPMO3aMU

Brake Operation Mechanism
244G2.43.001
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18.1 MexaHusm yripaBieHUAss TOPMO3aMHU

Brake Operation Mechanism

Ne Howmep 3amaactu HaspaHue u xapakTepUCTHKA Name & Specifications [Komuuectso| Ipumeuanus
1 200.43.106 BIOKMPOBOYHAS IETANb Interlock piece 1
2 GB/T879.1-2000-8%18 HIrmauHT npy KUHHBIN 8% 18 Spring split pin 8x18 1
3 404G2-6C.43.012 JleBblIii TOPMO3HOM pbIUar CBapHOi Left brake lever weldment 1
4 404G2-6C.43.013 Ipassrii TopMo3HOii peraar ceapuoii  Right brake lever weldment 1
5 404G2-6C.43.102 Ilanems yeranosku Bimiodatens Topmosnbix orneit  Braking light switch fix board 1
6 GB/T5783-2000-M10x20 bont mecturpanasiii M10x20 Hex. head bolt M10x20 1
7 504G3.43.103-1 Bossparnas npysxuHa pyunoro topmosa  Hand brake return spring 2
8 GB/T879.1-2000-8x40 [InIuHT npy>KUHHBIHA 8%40 Spring split pin 8x40 3
9 404G2-6C.43.014-1 Kauaroiuiicst pbryar JeBoi nemanu Rockerarm, left pedal 1
10 GB/T882-1986-B10%32 Ej;i;‘n‘j];‘ﬂogﬁgﬁx;;TBepCT“eM Clevis pin with head B10x32 3
11 404G2-6C.43.103 Buika TSCOROH IITAHTHA Draw rod fork 2
12 GB/T 6170-2000-M10-L I'aiixa mecturpanHas M10-L Hex. nut M10-L 2
13 404G2-6C.43.104 Tsra Pull rod 2
14 GB/T 6170-2000-M10 laiika mecturpannas M10 Hex. nut M10 3
15 280.43.107 Bunka mroka Rod clevis 2
16 GB/T882-1986-B12x40 Eg;iﬂnzgﬁogfgf o opemen Clevis pin with head B12x40 2
17 GB/T91-2000-3.2x28 IrmuaT 3.2%28 Split pin 3.2x28 2
18 GB /T6170-2000-M12 TIaiika mecturpanHas M12 Hex. nut M12 4
19 280.43.105 CaMoBbIpaBHUBAIOIIUICS 010K Self-aligning block 2
20 404G2-6F.43.109 JleBnlii kauaromuiica praar Topmosza  Left brake rocker arm 1
21 GB/T97.1-2002-12 aiiba ¢ ackoii mrockast 12 Chamfered plain washer 12 4
22 GB/T5783-2000-M10%25 Bont mecturpansbii M10x25 Hex. head bolt M10x25 4
23 280.43.104 Onopa nesoro kauaromerocs pordara — Left rocker arm pedestal 1
24  |GB/T882-1986-B12x70 o g PN Clevis pin with head B12x70 2
25 280.43.010 TopmosHas cuctema B 300pke Brake assembly 2
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18.1 Mexanu3m yrpasieHUs: TOPMO3aMHU

Brake Operation Mechanism

Ne Howmep 3amuactu Ha3BaHue 1 XapaKTepPUCTUKA Name & Specifications |Koaudectso| Ilpumeuanus
26 GB/T899-1988-AGM12%130 |Idsycroponnss mmuiska AGM12x130  Double end stud AGM12x130 4
27 280.43.122-1 Ipoknanka TOpMO3Has Brake gasket 2
28 280.43.112-1 [Ipoxagka TopMo3Hast Brake gasket 2
29 280.43.118-1 VnorHuTeIpHO-coe puanTebHAs Tis3a Seal cartridge 2
30 280.43.110 Onopa nipasoro kagaromerocs peruara  Right rocker arm pedestal 1
31 280.43.109-1 [MpaBbIii KAYAOLIHMICS pBIYAr TOPMO3a Right brake rocker arm 1
32 404G2-6F.43.025 [Manens kperenus py4ynoro Topmo3a Hand brake fix board 1
33 504G3-3.51.110 Tlepxarters yerpoitctra Topmosmoro yipasnenns  Brake control device keep plate 1
34 504G3-3.51.111 Pe3nHOBOE IOKPHITHE Rubber blanket 1
35 GB/T5783-2000-M8x20 Bont mecturpannsiit M8x20 Hex. head bolt M8x20 4
36 GB/T93-1987-8 ITaiiba cTomopHast mpy KUHHAs 8 Spring lock washer 8 4
37 GB/T6170-2000-M8 I"aiika mecTurpanHas M8 Hex. nut M8 4
38 404G2-6F.43.021 [IpaBblit TPOCKK PYyYHOTO TOPMO3a Right hand brake stay wire 1
39 504G3-3.43.025 PyuHoi#i TOpMO3 Hand brake 1
40 GB/T97.2-2000-24 [ITaii6a ¢ dackoii mockas 24 Chamfered plain washer 24 2
41 GB/T894.1-1986-24 CrormopHoe Koblo Bana 24 Circlip for shaft 24 1
42 404G2-6C.43.101 Ocb TPAaHCMUCCHH TOPMO3a Brake transmission axis 1
43 GB/T91-2000-3.2x20 IrmasaT 3.2%20 Split pin 3.2x20 6
44 GB/T97.1-2002-10 [Taiiba ¢ packoii mnockas 10 Chamfered plain washer 10 6
45 404G2-6F.43.015 [MaHens KpemIeHus MPaBoro TPOCHKA Right hand brake 1
PYHHOTO TOPMO3a stay wire mounting panel
46 JB/T7940.2-1995- M10x1 Yrosoit cmasounsii mummens 45° M10x1 - Angle grease nipple 45°M10x1 1
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18.2 JIMCKOBEE TOPMO3a

Disc Brake

280.43.010
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18.2 JIuckoBbIE TOPMO3a

Disc Brake
Ne Howmep 3amuactu HaspaHue 1 XapakTepUCTHKA Name & Specifications |Konuuectso| IlIpumevanus
1 280.43.102-1 Kpeimka Topmosa Brake cap 2
2 280.43.112-1 Hpoxna/]xa KPBILIKH TOPMO3a Brake cap gasket 2
3 280.43.012-1 Benomblii TOPMO3HOM TUCK Brake driven disk 4
4 280.43.113-1 HaXMMHO#T TOPMO3HOIT THCK Brake pressure plate 4
5 GB/T308-2002-7/8" CranbHoii mapuk 7/8" Steel ball 7/8" 6
6 280.43.114 [IpysxrHa BO3BpaTHAS Return spring 6
7 280.43.101-1 Kopnyc TOPMO3a Brake housing 2
8 HG4-692-67-SG32x52%12 Campauk SG32x52x12 Oil seal SG 32x52x12 2
9 GB/T91-2000-3.2x20 MmuaT 3.2%20 Split pin 3.2x20 6
10 GB/T97.2-2002-10 ITaii6a miockas 10 Plain washer 10 6
11 280.43.117-1 PerynupoBounas Tsira Adjusting rod 2
12 GB/T882-1986-B10x40 [Tanew ¢ ronoOBKO 1 OTBEPCTHEM Clevis pin with head B10x40 2
nox mminHT B10x40
13 280.43.116-1 TsiroBasi macThHa Draw plate 4
14 GB/T882-1986-B10x26 [Tanen ¢ TOIOBKOM U OTBEPCTUEM Clevis pin with head B10x26 4
nox mmiauHaT B10%x26
15 GB/T93-1987-10 [ITaiiba cTromopHast npy»xkunHasi 10 Spring lock washer 10 4
16 GB/T5783-2000-M10x30 Boar mecrurpannsiii M10x30 Hex. head bolt M10x30 4
17 GB/T5783-2000-M8x16 bonT mecrurpanubiii M8x16 Hex. head bolt M8x16 4
18 GB/T93-1987-8 [ITaiiba cTomopHast mpy KUHHAs 8 Spring lock washer 8 4
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19 Cunenre

Seaf
404G2—6D.44.001




19 Cunenbe

Seat

Ne Howmep 3amuactu Ha3BaHue 1 XapaKTePHCTUKA Name & Specifications |Komuuectso| IIpumedanus
1 404G2-6D.44.101 Cunense Seat 1

280.44B.101 Cunenbe (DS44/8) Seat 1 ITo 3akazy
2 GB/T5783-2000-M10x20 Bont wecturpansbii M10x20 Hex. head bolt M10x20 4
3 GB/T93-1987-10 [ITaiiba cTomopHast npy»kunHasi 10 Spring lock washer 10 4
4 GB/T97.1-2002-10 [Taii6a nuockast 10 Plain washer 10 4
5 300.44B.012A Pemenb Oe3omacHOCTU Safety belt 1 ITo 3aka3zy
6 404-11A.44.101 KpoHnmireitn peMHst 6e30MacHOCTH Safety belt bracket 2 Io 3akasy
7 GB/T5783-2000-M12x1.5x20 |bonT mecturpadHbiit M12x1.5%20 Hex. head bolt M12x1.5x20 4 ITo 3axa3y
8 GB/T93-1987-12 [Tait6a cTonopHas npy>xuHHAS 12 Spring lock washer 12 4 ITo 3axazy
9 GB/T5783-2000-M12x25 Bonar mecrurpannbiii M12x25 Hex. head bolt M12x25 4 ITo 3aka3zy

98



20.1 Kabwuua Ysmen A

Cab Assembly A
404G2B. 45. 001




20.1 Kabwna Yzen A

Cab Assembly A
Ne Howmep 3amuactu HasBaHne u xapakTepucTHKa Name & Specifications Konuuectso| Ilpumeuanus
1 404G2B .45.051 3epkajo 3aIHeTo BUAa (npaBoe) Rearview mirror (r1ght) 1
2 GB/T97.1-2002-10 [Taii6a 10 Washer 10 14
3 GB/T6172-2000-M10 Tatika IIEeCTUIPaHHASA M10 Hex. nut M10 2
4 550-1.45A.222 YHOp CTEKIOOUYHCTHTENS Wiper pad 1
5 GB/T5783-2000-M6%20 BonT mecturpannbii M6x20 Hex. bolt M6x20 4
6 GB/T802-1988-M6 Tajika mwecturpanHas M6 Hex. nut M6 2
7 404G2B.45.219 Creko MepPeNHero OKHa Front window glass 1
8 GB/T93-1987-6 IMTaitba NPy >KUHHAS 6 Sprlng washer 6 6
9 GB/T97.1-2002-6 [ITait6a 6 Washer 6 6
10 GB/T5783-2000-M6%12 Boar LHeCTPIFpaHHbeI M6x12 Hex bolt M6x12 8
11 404G2B.45.102 DukcupyroLIas IacTuHa CTeKJIa Front window glass fixed plate 2
MepeTHEr0 OKHA
12 404G2B.45.214 [TepenHee MpaBoe HIKHEE CTEKIIO Front right-down glass 1
13 404G2B.45.216 Pe3nHOBBIN yIUIOTHUTEND IEpenHero  Front down glass rubber strip 3
HUKHETO CTEKJIa
14 404G2B.45.217 [lepenHee TE€BOE HUKHEE CTEKIIO Front left-down glass 1
15 404G2B.45.213 Pe3nHOBBIH yIUIOTHUTEND Front window rubber strip 1
MEPETHETO CTEeKITa
16 404G2B 45.052 3epkaiio 3aaHero Bra (JieBoe) Rearview mirror (left) 1
17 404G2B.45.040 Kabuna CBapHas Cab weldment 1
18 404G2B.45.212 Fpe6eHb VIJIOTHEHUSI KaOuHBI Cab seal strip 1
19 GB/T6170-2000-M6 Tatika IIEeCTUIPaHHASA M6 Hex. nut M6 2
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20.2 Kabuua Yseq B

Cab Assembly B

404G2B. 45. 001
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20.2 Kadbuna Y3en1 B

Cab Assembly B
Ne Howmep 3amuactu HaspaHue U XapaKTEpHCTUKA Name & Specifications [Konuuectso| Ilpumeuanus
1 GB/T825-1988-M12 Poiv-601T M12 Lifting eye bolt M12 2
2 404G2B.45.095 [laiiba cOopHas Washer assembly 4
3 404G2B.45.091 BepxHsist Kpblina KaOUHbI Cab top cover 1
4 404G2B.45.221 PesuHoOBas MpOKJIazKa HaBeCa Canopy rubber mat 1
5 404G2B.45.056 BHyTpeHHss 00mMBKa KaOUHEI Cab inner top liner 1
6 404G2B.45.058 V3en BIycKa BO3ayxa Air inlet assembly 2
7 404G2B.45.059 V3el1 BbIyCKa BO3AyXa Air outlet assembly 2
8 404G2B.45.201 Camopes M5.5%25 Tapping screw 17
9 GB/T5287-2002-8 IMaii6a 8 Washer 8 6
10 GB/T93-1987-8 [laii6a npy:xuHHas 8 Spring washer 8 6
11 GB/T5783-2000-M8x25 Bonr mecrurpannbiit M8x25 Hex.bolt M8x25 6
12 GB/T5783-2000-M12x25 boar wecrurpansbiii M12x25 Hex.bolt M12x25 2
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20.3 KabuHa Yzen C

Cab Assembly C

404G2B. 45. 001
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20.3 Kabuna Y3en C

Cab Assembly C
Ne Howmep 3amuactu HaspaHue u XapaKTepUCTHKA Name & Specifications |KommuectBo| Ilpumeuanus
1 404G2B.45.088 3aliienKka 3aMKa 3aTHErO OKHA Rear window lock catch 1
2 404G2B.45.087 ITopy4eHb 3a1HEr0 OKHA CBapHOM Rear window handle weldment 1
3 550-1.45A.332 PesunoBas moakiaaka opy4ns 3aasero okwa Rear window handle rubber pad 4
4 QD16-310x110x300N-BB I"a3oBbiii rpud)OH 3aTHETO OKHA Rear window gas spring 2
5 GB/T93-1987-8 [laii6a npy:xuHHas 8 Spring washer 8 4
6 GB/T97.1-2002-8 [Taii6a 8 Washer 8 4
7 550-1.45A.094 BUHT KpeIeHHS IOPY4HA 33IHET0 OKHA Rear window handlel fixing screw 2
8 404G2B.45.215 CTeKIIO 33]IHETO OKHa Rear window glass 1
9 404G2B.45.216 Pe3uHOBBIN YIIOTHUTEND Sealing rubber strip 1
10 GB/T70.1-2000-M6x25 Bunt M6X25 Screw M6x25 4
11 GB/T93-1987-6 [MTaiiba cronopHas npyXKUHHas 6 Spring lock washer 6 10
12 404G2B.45.097 Kpboiiiika mereb 3aqHero OKHa Rear window hinge cover 2
13 404G2B.45.357 BHemI s HAKTAKa TIETIIH 3aTHETO OKHA Rear window hinge outer pad 2
14 404G2B.45.356 BHyTpeHHss HAKIAKA NeTH 3amHero okva  Rear window hinge inner pad 2
15 404G2B.45.096 [Tetnu 3agHero okHa Rear window hinge seat 2
16 404G2B.45.355 PesuHoBas MoAKIaAKa Nt/ 3aauero okva  Rear window hinge rubber pad 2
17 GB/T70.1-2000-M6x20 Bunt M6X20 Screw M6x20 6
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20.4 Kabuua Ysesq1 D

Cab Assembly D
404G2B. 45. 001

(23)

(12)

(12)
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20.4 Kabuna Yzen D

Cab Assembly D
Ne Howmep 3amuactu HaspaHue u XxapaKTepUCTHKA Name & Specifications |Kommuectso| Ilpumeuanus
1 404G2B.45.216 PesnHoBBIH yrutoTHuTeNb cTekiaa  Glass rubber strip 2
2 404G2B.45.298 Crexno npasoii asepu Right door glass 1
3 GB/T896-1986 CTomopHOe KOMIBIIO 8 Circlip 8 4
4 550-1.45A.363-1 BepxHsist nmeTiist mpaBoii 1BepU Right door upper hinge 1
5 550-1.45A.290 BHEIIHAS HAaKIaKa ABEPHOM NETAN Door hinge outer pad 4
6 550-1.45A.287 BHyTpeHHss HakTaaka AsepHoi metm  DOOr hinge inner pad 4
7 404G2B.45.081 [Topy4ens npasoii neepu capHoii  Right door handle weldment 1
8 404G2B.45.362 CreprkeHb METIH Hinge shaft 4
9 550-1.45A.361-1 Hyokasis neTis Lower hinge 2
10 GB/T97.1-2002-6 [Taiiba 6 Washer 6 10
11 GB/T93-1987-6 [laii6a npy-xuHHas 6 Spring washer 6 10
12 GB/T818-1985-M6x20 Bour ¢ raiikoit M6x20 Nut bolt M6x20 10
13 404G2B.45.080 E;;:gf;gg;me‘m Koptiyea sania Right door lock body fixing plate 1
14 404G2B.45.076 3aMoK MpaBoii nBepu B cOope Right door lock assembly 1
15 |550-1.45A.288 Bobluas MOAKTANKA 3aMKa Lock big pad 2
16 550-1.45A.289 Mauiast MoAKjIaaKa 3aMKa Lock small pad 2
17 550-1.45A.291 IMonknanka kopmyca 3aMKa Lock body pad 2
18 550-1.45A.292 CronopHblii wTudT Lock pin 2
19 GB/T6170-2000-M8 I"aiika mecTurpanHas M8 Hex. nut M8 4
20 GB/T93-1987-8 [ITaiiba mpyxuHHas 8 Spring washer 8 4
21 QD16-310x110x300N-BB ["a3oBbIit rpudoH ABEpU Door gas spring 2
22 GB/T93-1987-10 [Taiiba npyxunHas 10 Spring washer 8 8
23 GB/T5783-2000-M10x20 Bosr wecrurpannbiii M10x20 Hex.bolt M10x20 8
24 404G2B.45.077 I[Topy4ens neBoit neepu capuoit  Left door handle weldment 1
25 550-1.45A.360-1 BepxHsist meTis 1€BOM ABEPU Left door upper hinge 1
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20.4 Kabuuna Y3en D

Cab Assembly D
Ne Howmep 3amuactu HaspaHue 1 XapaKTEPUCTHKA Name & Specifications [KommuectBo| Ilpumeuanus
26 404G2B.45.285 Crexio neBoii 1sepu Left door glass 1
27 GB/T97.1-2002-10 [Maii6a 10 Washer 10 8
28 404G2B.45.078 [TnacTvHa KPETUIEHUS] KOPITyCa Left door lock body fixing plate 1
3aMKa JIEBOU BEpH
29 404G2B.45.075 3aMok J1eBoil aBepH B cOope Left door lock assembly 1
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20.5 Kabuua VYzen E

Cab Assembly E
404G2B. 45. 001
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20.5 Kabuna Y3zen E

Cab Assembly E
Ne Howmep 3anmuactu HasBaHne u XxapakTepUCTUKA Name & Specifications |Kommuectso| Ilpumeuanwus
1 404G2B.45.216 Pe3uHOBBIN YIJIOTHUTETH JIEBOTO Left-right window rubber strip 2
U TIPaBOro OKHA
2 404G2B.45.220 3arnesnka 3aMKa IpaBoro OKHa Right window lock catch 1
3 GB/T97.1-2002 [Taiiba 8 Washer 8 12
4 GB/T5783-2000-M8x20 Bont wecrurpansbiii M8x20 Hex.bolt M8x20 12
5 404G2B.45.227 IleTJist 1€BOTO U MPABOro OKHA Left-right window hinge 4
6 404G2B.45.218 CTexJ10 paBOro OKHa Right window glass 1
7 404G2B.45.211 CTeKJ1o JIEBOroO OKHa Left window glass 1
8 404G2B.45.210 3allenka 3aMKa JeBOro OKHA Left window lock catch 1
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20.6 3JexkTpHrUyeckKasa CuUcTeMa KaOMHBI

CAB Electrical System
404G2B. 45. 010

)
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20.6 DneKkTpruyecKas cucteMa KaOUHbI

Cab Electrical System

Ne Howmep 3amuactu HasBaHue 1 XapakTepuCTHKa Name & Specifications |Konuuectso| Ilpumevanus
1 404G2B.45.042 BeHTHIIITOP Fan 1
2 404G2B.45.045 [ToToNOUHBIN CBETUIHHUK U Ceiling lamp and inside 1
BHYTpPE€HHEE 3€pKaJjio 3aJHETO BUIA rear-view mirror
3 404G2-6E.48.021 Jlamma yka3aTens moBOpoTa Turn signal lamp 2
4 404G2B.45.012 DJIeKTPOIPOBOIKA KaOUHBI Cab wiring harness 1
5 404G2B.45.046 PaGouas namma Working lamp 4
6 ZD1232 JIBOPHHK BETPOBOTO CTEKIA Windscreen wiper 1
7 404G2B.45.048 PaauaTop BO3yLIHOIO OTOIICHUS Warm air heating radiator 1
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21 Kapkac 06e301acHOCTHU

Safefy Frame
404G2—6F.46.001—1
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21 Kapkac 6e3omacHOCTH

Safety Frame

Ne Howmep 3amuactu HasBaHue u xapakTepucTHKa Name & Specifications [Konuuecrso| Ilpumedanus
1 304-9A.46.011 Jlenwrii kpormTeitH Kapkaca 6esomacoctn  Left bracket, Safety frame 1
2 GB/T889.2-2000-M20x1.5  |Taiixa wecturpannas M20x1.5 Hex. nut M20x1.5 2
3 304-9A.46.014 CronopHbtif mTudT Lock pin 2
4 GB/T5783-2000-M12x45 Bosr mwecrurpannbiii M12x45 Hex. head bolt M12x45 2
5 GB/T6170-2000-M12 Ialika mecturpannas M12 Hex. nut M12 2
6 GB/T5783-2000-M12x65 Bont mecturpannbiii M12x65 Hex. head bolt M12x65 2
7 |GBIT97.1-2002-16 Ilaii6a nockas 16 Plain washer 16 8
8 GB/T93-1987-16 ITaiiba cTonopHast npyKUHHas 16 Spring lock washer 16 8
9 GB/T5783-2000-M16x45 Bonr mwecturpantbiii M16x45 Hex. head bolt M16x45 8
10 GB/T5785-2000-M20%1.5%x110 |bonaT mecturpandeiii M20x1.5x110 Hex. head bolt M20x1.5x110 2
11 404G2-6F.46.011 Kapkac 6e3omacHocTH Safety Frame 1
12 254-5.49.103 Py4Hoii nep>xatens Manual holder 1 Io 3akazy
13 GB/T6182-2000-M8 laiika mwecTurpanxas M8 Hex. nut M8 4
14 254G3.46.103 DUKCHPYIOMAs [IACTHHA Fixed plate 2
15 254G3.46.104 [TnacTuHa peryaupoBOYHasT Shim plate 2
16 304-9A.46.161 Bont U-oGpasHbiii U-bolt 2
17 304-9A.46.012 Tpassiit kponmreitn kapraca 6ezomacuoctu  Right bracket, Safety frame 1
18 |GB/T97.1-2002-20 [[laji6a miockas 20 Plain washer 20 2
19 GB/T97.1-2002-27 [lai6a riockas 27 Plain washer 27 4
20 504G3.46.115 [Maiiba pe3nHOBas Rubber washer 4
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22 KanoT u npubopHasd IIaHeJb

Hood and Panel
244G2.47.001




22 Kanot u npubopHas naHesb

Hood and Panel

Ne Howmep 3amiactu Haspanue u xapakTepucTHKa Name & Specifications |Komnuecrso| Ilpumedanus

1 GB/T6170-2000-M8 I'aiika mecTurpanHas M8 Hex. nut M8 6

2 GB/T93-1987-8 ITaiiba cTomopHast mpy KUHHAs 8 Spring Lock washer 8 6

3 GB/T97.1-2002-8 IITaiiba miockast 8 Plain washer 8 2

4 GB/T5783-2000-M8x20 Bbont mecturpannbiii M8x20 Hex.head bolt M8x20 2

5 GB/T818-2000-M5x16 T oo, M3 16 Philips pan head screw M5x16 10

6 GB/T97.1-2002-5 [ITaiiba miockas 5 Plain washer 5 4

7 GB/T93-1987-5 [ITaiiba cTomopHast nMpyKUHHAS 5 Spring Lock washer 5 8

8 404-11.47.112 [TpubopHbI MHUTOK Instrument board 1 OfHOPSAAHBIE TIPHGOPEI
404-11.47.112A [TpuGopHbIi MUTOK Instrument board 1 Jins komGuHaIy npuGopon

9 404-11.47.101 [bine3amuTHBIN KOXKYX Dustproof sheath 1

10 404-11A.47.101 [Tanesap cueTynka MOTOYACOB Hourmeter board 1 714 CUETYHKA MOTOYACOB

11 |404-11.47.113 iﬁ;fj;‘;?gﬁ;‘ff;foPH°F° Instrument mask window board 1

12 404-11.47.102 HacTpoeuHbI# MIACTHHYATEIH TTepeKTIouaTeNh Installation plate switch 1

13 404G2-6C.47.114 [TpubopHoe 3aIUTHOE TOKPBITHE Instrument mask 1 be3 xabunbl
404G2B.47.101 [TpubopHoe 3aIUTHOE TOKPBITHE Instrument mask 1 Jlnst kaOuHBI

14 550-1.51.101 Y IOTHUTENBbHAS TTIOJIOCKA Sealing strip TpebyeTcs

15 254-11.47.011 Kanot nBuraress Engine Hood 1

16 QD19-585x250x350-BB T"asoBblii rpudos (780355) Gas spring (780355) 2

17 404-11.47.109 JleBast 1 mpaBasi HaKJIaIHAS JIEHTA Left and right trim belt 1

18 Crepeo nHakueiikn DF244G2 Stereo decals DF244G2 2

19 GB/T5783-2000-M6x16 BonT mecturpanubiii M6x16 Hex. head bolt M6x16 20

20 GB/T97.1-2002-6 [Taii6a mnockas 6 Plain washer 6 33

21 GB/T93-1987-6 [ITafiba cTomopHast pyKUHHAS 6 Spring Lock washer 6 33

22 GB/T6170-2000-M6 Taiika mecturpanHas M6 Hex. nut M6 33

23 404-11.47.106 IIpaBblii TIOK nght window 1
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22 Kanot u npubopHas naHesb

Hood and Panel
Ne Howmep 3anuactu Ha3spaHue U XapakTePHCTUKA Name & Specifications |Konudectso| Ilpumeuarns
24 GB/T5783-2000-M10x40 Bont mecturpannbii M10x40 Hex.head bolt M10x40 2
25 GB/T93-1987-10 Iaiiba cTomopHast npy»kunHas 10 Spring Lock washer 10 2
26 GB/T6170-2000-M10 [aiika mecturpannas M 10 Hex. nut M10 2
27 244G2.47.101 luTkH akKyMyJIATOpHOI Oatapen Battery shields 1
28 404G2-6F.47.015-1 KpoHinTeiin 3amMka Lock bracket 1
29 404-11.47.104 Huwkawuit ok Down window 1
30 GB/T5783-2000-M6x35 BonT mecturpanibii M6x35 Hex. head bolt M6x35 4
31 550.47E.026 3aMOK KaroTa Hood lock 1
32 550.47E.105-1 Konnauek 3aMka KanoTa Hood lock cover 1
33 404-11.47.117 WHCTPYKIUH TI0 OTKPHITHIO KATIOTA JBUTATES Engine hood open instructions 1
34 404-11.47.103 Iepenuuii mok Front window 1
35 404-11.47.107 AMb6aema Jloar @enr Dong Feng scutcheon 1
36 300.47.113 IMauens SMOITEeMBI Sign Panel 1
37 GB/T6170-2000-M5 [aiika mecturpanHas M5 Hex. nut M5 4
38 404-11.47.105 JleBbrii ok Left window 1
39 404-11.47.017 OrnopHast cToiika hap Lantern support 1
40 GB/T5783-2000-M6x20 bonr mecturpannbii M6x20 Hex. head bolt M6x20 2
41 GB/T882-1986-B10%60 [rmaT B10%60 Split pin B10x60 2
42 GB/T97.1-2002-10 [ITait6a mmockas 10 Plain washer 10 2
43 GB/T91-2000-3.2x30 runT 3.2%30 Split pin 3.2x30 2
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23.1 DnexkTpuueckasa cucrtema (npmbop Unilistrand)

Electrical System (Unistrand Meter)
404G2—6C.48.001
2623 22 21 20 19 18 1716151413 12 11 10 9 87 6 5 4L 3 2 1

25 26 27 28 29 303132 333435363738 39 40 414243 L& LS L6
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23.1 Daekrpuueckas cuctema (npuoop Unistrand)

Electrical System (Unistrand Meter)

No Howmep 3anmuactu HasBaHue 1 XapakTepUCTHKA Name & Specifications  [Kommuectso| IIpumMeuanust
1 404-11.48.021 [IpaBast nepenHsis q)apa Right head Iamp 1

2 DL-124D DIeKTPUYECKHI I'y 0K Electricity horn 1

3 404-11.48.020 JleBast nepennsist hapa Left head lamp 1

4 304G2-6E.48.017 AKKyMy ISTOpHBIH Kabenb Battery cable 1

S 504G3.48A.011 INepenHsis >NEKTPONPOBOAKA Front wiring harness 1

6 SW-12 JlaTuyK TeMIepaTyphl BOIbI Water temperature sensor 1

7 200.48B.108 Ckoba KpeIIeHHS SICKTPOTPOBOIKH Wire clip 2

8 HX-YGO01 JlaTuuk naBJeHMs] Macja Oil pressure sensor 1

9 304A-11.48.101 Hatauk YPOBHS Macja Oil level sensor 1

10 XSJ-12 Taiimep Timer 1 ITo 3aka3sy
11 SW302-12 Tepmomerp Thermometer 1

12 DL307 Amnepmerp Amperemeter 1

13 HX-YY112-04 CuéTunkK naBJIEHUS Maciia Oil pressure meter 1

14 Z5109-12 TaxomeTp Tachometer 1 ITo 3akazy
15 ZS-12 Jlatuuk ckopoctu (M18x1.5x48) Speed sensor 1 ITo 3aka3sy
16 304G2-6.48.103 Meuorodyrkiponansaeiii nepexmouarens  Multi-function switch 1

17 404-11.48C.018 Bbrok mpenoxpanureneit Fuse box 1

18 404G2-6C.48.021 Pynesast amma Steering lamp 2 He ISt KAOHHBI
19 404G2-6F.48.015-1 JleBast 3a1Hs5 3I€KTPONPOBOIKA Left rear wiring harness 1

20 ZD150x8 KJ‘[I/IH]"y_]'[yM Clingulum 1

21 JB3762-84 JToMKpaT [uisi Oy KCUPOBKU Tow truck jack 1 I[To 3akazy
22 300-6.48.019-1 ®DoHapb 3aIHETO HOMEPHOTO 3HAKa Rear registration plate lamp 1 ITo 3akazy
23 404-11.48.024 Pa6ouas gamma Working lamp 1 He JJ1s1 KaOWHBI
24 404-11.48.022 3aHsis neBas KOMOMHUpOBaHHas papa  Left combination rear signal lamp 1

25 300-6.48.023-1 3agHuil OTPaKATENb Retro reflector 2
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23.1 Dnekrpuueckas cuctema (npuodop Unistrand)

Electrical System (Unistrand Meter)

Ne Howmep 3amuactu HaspaHue 1 XapaKTEePUCTHKA Name & Specifications [Kommuecteo| IIpumMeuanus

26 404-11.48.023 3aHss1 paBas KOMOHHHpOBaHHAS (apa Right combination rear signal lamp 1

27 404G2-6F.48.014-1 INpaBas 3aaHss 31€KTPONPOBOIKA Right rear wiring harness 1

28 HY-4141 Pere (12V/40A) Relay (12V/40A) 4

29 HY-SG102A AsTomaTmucckuii nepekmouates (12V/150W) Flasher (12V/150W) 1

30 142CF PerynaTop HanpsiKeHUst Voltage regulator 1

31 JB1041-F 3aIUTHBIN NePeKIIOYaTeNb Security switch 1

32 JK231B-F [Mepexroyaresb CTON-CUrHala Brakelight switch 1

33 ITyckosoe pene (12V/70A) Start relay (12V/70A) 1

34 LY306-12 CdyeTuuK TOILIUBA Fuel meter 1

35 PCV-00000256 BrIKTFOUaTeNs pabodeii TaMITel Working lamp switch 1 He /1S KaOUHbI

36 300.48D.101 CI/IFHaJ'II/ISaTOp JABJICHUS BO3/1yXa Air pressure annunciator 1 ITo 3aKaszy

37 404-11.48E.102 Bxarouarenb aBaprIHOFO CUrHAaJa Caution Iight swich 1

38 404-11.48.103 [Ty cKkoBOI1 BRIKITIOUATENb Pre-heating starting 1
npenBaputenbHoro mporpesa (JK324)  switch (JK324)

39 404G2-6C.48.012C OCHOBHas 31EKTPONPOBOAKA Main wiring harness 1

40 QDXXX [lyckoBoit ABUTATEND Starting motor 1

41 JFWZ17 I'eneparop Generator 1

42 304G2-6E.48.015 DnactudHas kadeapHast Oymara Elastic cable paper 1

43 254G3.48.019 [ aBHBII BBIKJIIOYATENb TUTAHUS General supply switch (DHKG904) 1

44 CX-2 Yexon Jacket 1

45 304G2-6E.48.016 AKKyMyISTOPHBIHA Kabesb Battery cable 1

46 6-QW-80L AKKyMy JIITOD Battery 1
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23.2 32JexkTpuUyeckasa cucreMa (KOMOMHMPOBAHHEI IIPUOOP)

tlectrical System (combination instrument)
404G2—6C.48.001
22 21 20 19 18 17 16 1514 13 217110 9 8765 4 3 2 1

23 24 25 26 27 282930 31 32 333k 35 36 373839 40 41 42
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Electrical System (combination instrument)

23.2 Daekrpuueckas cucrema (KOMOMHUPOBAHHbIA npuodop)

Ne Howmep 3amiactu HaspaHue u xapakTepuCTHKa Name & Specifications [Kommuectso| ITpumedanus
1 404-11.48.021 [IpaBas mpenHsis q)apa Right head Iamp 1

2 DL-124D DIeKTPUUECKHUIT Iy JOK Electricity horn 1

3 404-11.48.020 JleBast mepenusisi papa Left head lamp 1

4 304G2-6E.48.017 AKKyMyISTOPHBIHA Kabenb Battery cable 1

S 504G3.48A.011 TlepeHsis SNEKTPONPOBOAKA Front wiring harness 1

6 504G3.48.102 JIaTYnK TeMrepaTyphbl BOABI Water temperature sensor 1

7 200.48B.108 Cxoba kperienus >nektponposoaku  Wire clip 2

8 504G3.48.104 JlaTuMK [NaBIEHUS Macia Oil pressure sensor 1

9 404G2-6F.48.102 JlaT4nK ypoBHs Macia Oil level sensor 1

10 YGO09 BaporenTop Baroceptor 1 ITo 3aka3y

11 354G3.48.021A KomOunupoBanHsiii ipruodop Combination instrument 1 He JUIs BO3AYIIHOTO TOPMO3a
12 354G3.48.021 KoMOHHIPOBaHHEIH PHOOP Combination instrument 1 JUIS BO3AYIIHOIO TOPMO3a
13 504G3.48.103 Jatuuk ckopoctu (M18x1.5) Speed sensor 1

14 304G2-6.48.103 Muoroysxumonanbasii nepexmouarens  Multi-function switch 1

15 404-11.48C.018 BJiok npemoxpaHuTenei Fuse box 1

16 404G2-6C.48.021 PyneBas namma Steering lamp 2 He 17151 KaOWHBI
17 404G2-6F.48.015-1 JleBast 3aHsIsT 3JIEKTPOIIPOBOIKA Left rear wiring harness 1

18 ZD150x8 Knuarynym Clingulum 10

19 C151200190 JloMKpaT Jutst Gy KCHPOBKH Tow truck jack 1

20 300-6.48.019-1 donaph 3a7HEr0 HOMEPHOTO 3Haka ~ Rear registration plate lamp 1 ITo 3akazy

21 404-11.48.024 Pa6oyast nammna Working lamp 1 He U1 KaOHHBI
22 404-11.48.022 Banrss neBas koMbuHEpoBanHas gapa  Left combination rear signal lamp 1

23 300-6.48.023-1 3aaHuii OTpakaTennb Retro reflector 2

24 404-11.48.023 3aanass mpasas koMOurEpoBanHas dapa Right combination rear signal lamp 1

25 404G2-6F.48.014-1 IIpasast 3aHsis saekTponposoaka  Right rear wiring harness 1
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Electrical System (combination instrument)

23.2 Dnekrpuueckas cucrema (KOMOMHUPOBAHHBIH prudop)

Ne Howmep 3anuactu HasBanue u xapakrepuctuka Name & Specifications [Kommuectso [Ipumeuanus
26 |HY-4141 Pene (12V/40A) Relay (12V/40A) 4

27 HY-SG102A ArromaTrdeckuii nepextiovarens (12V/150W)  Flasher (12V/1 SOW) 1

28 142CF Perynsarop HanpsoKkeHUs Voltage regulator 1

29 JB1041-F 3aIiuTHBIIN epeKIrYaTeb Security switch 1

30 JK231B-F ITepexmouaTenb CTON-CUTHANA Brakelight switch 1

31 [Tyckosoe pene (12V/70A) Start relay (12V/70A) 1

32 PCV-00000256 BhikIFO4aTens paboueii 1amribl Working lamp switch 1 He 17151 KaOMHbI
33 404-11.48E.102 Bxurouarens aBapuiHOTO curHana Caution light swich 1

34 404-11.48.103 I1yckOBO# BBIKITFOYATEITB Pre-heating starting 1

mpeasapureapHoro nporpesa (JK324)  switch (JK324)

35 404G2-6C.48.012B OcHOBHast 3JIEKTPOIPOBOAKA Main wiring harness 1

36 QDXXX ITyckoBoii ABUraTeNnb Starting motor 1

37 JFWZ17 I"enepaTop Generator 1

38 304G2-6E.48.015 OnactnyHas kabenbHast Oymara Elastic cable paper 1

39 254G3.48.019 I aBHBI BBIKITIOYATENb TUTAHUS General supply switch (DHKG904) 1

40 CX-2 Uexon Jacket 1

41 304G2-6E.48.016 AKKYMyJISITOpPHBIN KaOeb Battery cable 1

42 6-QW-80L AKKyMyJITOp Battery 1
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24 Ammx OJ49 MHCT PYMEHTOB

Toolbox
450.49.001




24 Amuk s MHCTPYMEHTOB

Toolbox
Ne Howmep 3amyactu Ha3BaHue 1 XapaKTePUCTUKA Name & Specifications [Konudectso| IIpumeuanus
1 450.49.001 Ak ms HHCTPYMEHTOB Toolbox 1
2 GB/T97.1-2002-8 [ITaitba rockas 8 Plain washer 8 2
3 GB/T93-1987-8 [ITaiiba cronmopHasi py>KUHHAS 8 Spring lock washer 8 2
4 GB/T6170-2000-M8 laiika mecturpanHas M8 Hex. nut M8 2
5 GB/T5783-2000-M8x16 Bont mecturpannbiii M8x 16 Hex. head bolt M8x16 2
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Dak

25 TonJaMBHBIM

Fuel Tank
244G2.50.001
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25 TonauBHbII Oak

Fuel tank
Ne Howmep 3amuactu HasBanue n xapakTepucTuka Name & Specifications |Konuuectso [Ipumedanus
1 404G2-6C.50.014-1 KpoHiireiin TOrmmBHOTo 6aka Fuel tank bracket 1 0e3 kaOuHBI
404G2-6C.50.014A Kponmreiin TorummBHorodaka Fuel tank bracket 1 111 KaOWHBI

2 DF-4268 Kpbllika TOMTMBHOTO Oaka Fuel tank cap 1

3 404G2-6F.50.011-1 ToIUIMBHBIN OaK Fuel tank 1

4 404G2-6F.50.101-1 Termon3osIUOHHAs TTaHeb Adiabatic board 1

5 304G2-6.50.101 ITaitba TommuBHOTO Oaka Fuel tank washer 4

6 GB/T93-1987-8 [Iaiiba cTonopHas NpyKUHHAS 8 Spring lock washer 8 8

7 GB/T5783-2000-M8x40 Bonar mecrurpannbii M8x40 Hex. head bolt M8x40 4

8 404G2-6F.50.102-1 TenIoN30 I LHOHHbBIN BOMIOK Heat insulation felt 1

9 JB-FT-CU-12 IMTaitba KOM6I/IHI/IpOBaHHa$I12 Combination washer 12 8

10 GB/T5786-2000-M12x1.25x16  |ponr mecturpadubii M12x1.25%16 Hex. head bolt M12x1.25x16 1

11 JB/T6013-2000-M12x1.25 Boar nycrorensiii M12x1.25 Hollow bolt M12x1.25 4

12 [254-11A.50.161 Kporurreiin bumbtpa Filter bracket 1

13 C0506B TonnuBHbI QHIBTP Fuel Filter 1 OT ABUIaTeNs
14 GB/T93-1987-10 [Taiiba cronopHas npyskuHHas 10 Spring lock washer 10 7

15 GB/T5783-2000-M10x20 Borr mecturpanmbii M10x20 Hex. head bolt M10x20 2

16 GB/T6170-2000-M 10 Taiika mecturpansas M10 Hex.nut M10 1

17 GB/T5783-2000-M10x30 Bosrr mecturpanmsii M10x30 Hex. head bolt M12x30 1

18 JB/T 6015-2000-A8-300-T lnaar A8-300-T Hose A-8-300-T 1

19 200.50.015A Tpy6xa TormmusHOTO UIETPa Fuel Filter pipe 1 qus mpudopa Unistrand

200.50.015(10A-400) Tpy6ka TommBHOrO buETpa Fuel Filter pipe 1 JULA KOMOHHHPOBAHHOTO TIpHGOpa

20 304G2-6.50.102 PesuHoBas noaknanka Rubber pad 2

21 GB/T5783-2000-M10x25 Bonar mecrurpanneii M10x25 Hex. head bolt M10x25 4

22 GB/T97.1-2002-8 IMaii6a mmockas 8 Plain washer 8 8

23 404G2-6C.50.015 Onopa VCTONIMBOCTH CBADHAS Settled base weldment 2
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25 TormmBHEINA Oak

Fuel tank
Ne Howmep 3amuactu HasBanmne u xapakTepucTuka Name & Specifications |Komuuectso [Tpumeuanus
24 GB/T5783-2000-M8x%20 Bonr mecturpansbii M8x20 Hex head bolt M8x20 4
25 GB/T882-1986-B10x22 HH(?;E‘H‘J’];‘I’{“TOB]‘B“I’EX“Z‘Z’TBepCT“eM Clevis pin with head B10x22 2
26 GB/T97.1-2002-10 IMaii6a ooockas 10 Plain washer 10 2
27 GB/T91-2000-3.2%25 et 3.2%25 Split pin 3.2x25 2
28 300.21A.148 Bunka Fork 1
29 GB/T6171-2000-M10x1 Taiika mecturpanHas M10x1 Hex.nut M10x1 1
30 404G2-6C.50.131 CoeanHUTETBbHBIN ITOK Connecting rod 1
31 GB/T6171-2000-M10x1(left) |[aiixa mecturpannas M10x1 (nesasi)  Hex.nut M10x1 (left) 1
32 254G2.21.106 Bunka Fork 1
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26 OCHOBaHMe-oropa C OpPBEIR3TOBMKAMMU

Foot Mud Shields Rest

244G2.51.001
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26 OcHOoBaHUE-0M0pa ¢ OpbI3rOBUKAMU

Foot Mud Shields Rest
No Howmep 3amiactu HasBaHue 1 XapaKTepHCTHKA Name & Specifications [Komuuectso| Tlpumevanus
1 404G2-6C.51.012-1 IIpaBslit nepenHuii ynop Right-front backstop 1
2 404G2-6C.51.011-1 JIeBblil nepenHuil yrop Left-front backstop 1
3 GB/T93-1987-16 IlaiiGa cromopras npyxuunas 16 Spring lock washer 16 26
4 GB/T5783-2000-M16x35 bonr mecrurpannsiit M16x35 Hex. head bolt M16x35 10
5 GB/T5783-2000-M8x%25 bont mecturpansbiii M8x25 Hex. head bolt M8x25 23
6 GB/T93-1987-8 ITaiiba cronopHas npy kuHHAs 8 Spring lock washer 8 23
7 GB/T6170-2000-M8 I'aiika mecturpansas M8 Hex. nut M8 19
8 504G3-3.51B.017 Kapkac necTHHIIBI Ladder frame 1
9 404G2-6C.51.105 JleBblii COEUHUTENDL Left connect 1
10 404G2-6C.51.019-1 INepemnnii mon cBapHOi Front floor weldment 1
11 404G2-6C.51.101 IepenHuii pe3HHOBBIIT 1O Front Rubber floor 1
12 GB/T6170-2000-M16 laiika wecrturpantas M16 Hex. nut M16 16
13 GB/T97.1-2002-16 TaiiGa miockas 16 Plain washer 16 16
14 GB/T5782-2000-M16x175 Bont mwecturpanusiii M16x175 Hex. head bolt M16x175 8
15 GB/T6170-2000-M10 INaiixa mecrurpanHas M10 Hex. nut M10 16
16 GB/T97.1-2002-10 [laii6a maockas 10 Plain washer 10 16
17 GB/T93-1987-10 [MaiiGa cronopras npyxuunas 10 Spring lock washer 10 16
18 404-11.51.104 Pyuxka nepsxarens Handle hold 2
19 GB/T97.1-2002-8 Taii6a rtockast 8 Plain washer 8 22
20 404G2-6D.51.274 TMauems ycranoeku 3amuux otpaxarenein  Rear reflex reflectors install panel 2
21 404-11.51.025 Kponmreiin negoit sanueit onopsr  Left taillight bracket rest 1
22 354-1.47.307 ITnacTHHA PO3ETKH MPHLETa Trailer socket plate 1
23 GB/T6170-2000-M6 INaiixa mecrurpanHas M6 Hex. nut M6 4
24 GB/T93-1987-6 [Taii6a cTonopHas npyKUHHAs 6 Spring lock washer 6 4
25 GB/T97.1-2002-6 [afi0a rockas 6 Plain washer 6 2
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26 OcHOBaHME-0MOpA ¢ OPBI3TOBUKAMM

Foot Mud Shields Rest

No Howmep 3ammuactu HasBaHue 1 XapakTepHCTHKA Name & Specifications |[Komuuectso| IIpumeuanus
26 GB/T5783-2000-M6x20 Bonr mecrurpannsiii M6x20 Hex. head bolt M16x20 4
27 244G2.51.017 JleBblii OpBI3rOBUK Left mud Shield 1
28 404G2-6C.51.106 3anHuii KPOHIITEHH Rear bracket 2
29 404G2-6C.51.016 KPOH]J_[Tef/'IH CHUIEHbS B c6ope Seat bracket assembly 1 CaMonobeMHBIM MEXaHU3M

244G2.51.016 KpoHuteiin cuneHss B coope Seat bracket assembly 1
30 404G2-6C.51.102 Pe3rHOBBIE HAKITAAKH 3aIHETO TI0Na Rear floor rubber pads 1
31 404G2-6C.51.015B IlnacTiHa cuneHbs B cOope Seat plate assembly 1

404G2-6C.51.015 Ilnactuna cuneuss B c6ope Seat plate assembly 1 CaMonogbeMHBIA MEXaHU3M
32 404G2-6C.51.014B 3amHss MIaCTHHA CUIEHBS B cOOpe Rear seat plate assembly 1
33 304G2-6E.51.101 3amHuil HOMEpPHOM 3HAK Rear license plate 1
34 304G2-6.51.031 IloaBecHoii nepxatenb Suspender 1
35 504G3-3.51.110 [Ipecc ynpapieHus TOPMO3aMU Brake control press 1 ITo 3axazy
36 504G3-3.51.111 I'epmetuku Sealants 1 ITo 3akazy
37 244G2.51.018 INpaBblii GPBI3roBUK Right mud Shield 1
38 504G3.47.151 PesunoBoe k016110 (2) rubber ring (2) 2
39 GB/T5783-2000-M16x50 bonr mecturpannenii M16x50 Hex. head bolt M16x50 8
40 404-11.51.026 Kponmrelin npasoii 3anHel onopsl Right taillight bracket rest 1
41 504G3-3.51.102 PesunoBast 060101Ka Rubber sheath 1
42 GB/T67-2000-M5x25 Bunt M5x25 Screw M5x25 4
43 504G3-3.37.101 ITaHens nepexsrogaTess Selector board 1
44 GB/T97.1-2002-5 [Tait6a rutockas 5 Plain washer 5 4
45 GB/T93-1987-5 [Taiiba cTonopHas npy KUHHAS 5 Spring lock washer 5 4
46 AE-3 3epkajio 3aaHEro Buaa B coope Rearview mirror assembly 2
47 504G3.47.015 Berposamura Windscreen 2
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26 OcHOBaHME-OMOpa ¢ OPHI3TOBUKAMU

Foot Mud Shields Rest
Ne Howmep 3amiactu HaspaHue 1 xapakTepuCTHKa Name & Specifications |[Komnuecrso| Ilpumedanus
48 404G2-6C.51.026 [IpaBas pama Right frame 1
49 GB/T5783-2000-M10%30 Bonr mecturpanneiii M10x30 Hex. head bolt M10x30 4
50 GB/T5783-2000-M12x30 Bonr mecturpanneiii M12x30 Hex. head bolt M12x30 4
51 GB/T97.1-2002-12 [Taii6a rtockast 12 Plain washer 12 4
52 GB/T93-1987-12 [MaiiGa cronopuas npyxuuanas 12 Spring lock washer 12 4
53 GB/T6170-2000-M12 [afika mecturpannas M12 Hex. nut M12 4
54 404G2-6C.51.108 IIpasoe nokpeiTue nepenuero noyna  Right cover plate for Front floor 1
55 404G2-6C.51.104 Ipasslit coequHKUTEND Right connect 1
56 404G2-6C.51.022 KoMOuHMpOBaHHOE TIOKPBITHE Cover plate combination 1
57 404G2-6C.51.107 Jlesoe nokpeiThe nepennero nona  Left cover plate for Front floor 1
58 404G2-6C.51.025 JleBas pama Left frame 1
59 GB/T5783-2000-M10%20 bonr mecturpannsii M10x20 Hex. head bolt M10x20 8
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27.1 T'mopaBIMMUECKUM [NOOBEMHUK

Hydraulic power [ift
244G2.55.001

1 12 13 14 1 16

\




27.1 I'mapaBaduecKuid MOABEMHHUK

Hydraulic Power Lift
No Howmep 3amuactu HasBaHue u XxapakTepuCcTHKa Name & Specifications |Kosmuectso| Ilpumeuanus
1 GB/T5783-2000-M10%25 Bont mecturpannbiii M10x25 Hex. head bolt M10x25 2
2 GB/T93-1987-10 [laii6a npyxunHas 10 Spring washer 10 6
3 300.55C.105 [Naner; mogbeMHOTO pbiuara Lift arm pin 2
4 GB/T93-1987-14 [laii6a npysxkuuHast 14 Spring washer 14 4
5 GB/T5782-2000-M14x45 Bont mecturpanHbii M14x45 Hex. head bolt M14x45 4
6 200.55.114-1 Kpsimika ruiHIpa Cylinder cover 1
7 200.55.118-1 I'vapaBiuvecKuii 3aMOPHbIN KianaH Hydraulic lock valve 1
8 GB/T3452.1-1992-6.3%1.8 VY IIoTHUTENBHOE KOJBLO 6.3%1.8 O-ring seal 6.3%1.8 2
9 JB/T1002-1977-22 [Maii6a 22 Washer 22 1
10 200.55.112-1 Tatika moJiroca KjarnaHa Valve-pole nut 1
11 GB/T879.4-2000-5%24 IManew 5x24 Pin 5x24 1
12 300.55.020 MaxoBuk B cGope Handwheel assy 1
13 GB/T3452.1-1992-10.6%1.8  |YnnoTtHurensHoe kogblo 10.6x1.8 O-ring seal 10.6x1.8 1
14 JB-FT-CU-14 [ITaiiba komOuHUpoBaHHas 14 Combination washer 14 1
15 JB/T1000-1977-M14x1.5%12 |3armymxa M14x1.5x12 Plug M14x1.5x12 2
16 GB/T91-2000-2x16 IruuT 2X16 Split pin 2x16 2
17 GB/T97.1-2002-8 [ITaiiba miockast 8 Plain washer 8 1
18 300-6.55.010 [IITOK PEIMAKHOTO COCAMHEHUS Linkage rod 1
19  |200.55.119-1 OrpaHuunTeND Limit spot 2
20 GB/T6170-2000-M8 [aiika mecrurpanHas M8 Hex. nut M8 2
21 GB/T5783-2000-M8x20 BonT mecturpanubiit M8x20 Hex. head bolt M8x20 2
22 300.55C.102 IToabeMHBIH pbIuar Liftarm 2
23 200.55.120 [Tanern ppryakHOTO COSTUHEHUS Linkage pin 1
24 200.55.107 IpuxuMHas NIACTHHA Clamping plate 2
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27.1 I'mapaBadyeCKuii NMOABEMHUK

Hydraulic Power Lift
No Howmep 3amuactu HasBaHue 1 XapaKTepPUCTHUKA Name & Specifications |[Komuuectso| Tlpumevanus
25 GB/T3452.1-1992-87.5%3.55 | YnnoTrHuTensHoe KoabLo 87.5%3.55 O-ring seal 87.5x3.55 1
26 200.55.115-1 unusgp Cylinder 1
27 GB/T70.1-2000-M8x25 bonr mecturpanubiit M8x25 Hex. head bolt M8x25 2
28 GB/T93-1987-8 [laii6a npyxuHHas 8 Spring washer 8 5
29 GB/T5782-2000-M8x75 bonr mecturpanubiit M8x75 Hex. head bolt M8x75 1
30 200.55.111-2 Bentunsumonnast TpyOka Vent tube 1
31 200.55.101-2 Koprmyc noxbeMHuka Lift case 1
32 200.55.102 PacriopHasi BTyJiKa Spacer sleeve 2
33 200.55.103A BTy_]'[Ka Bush 2
34 GB/T3542.1-1992-38.7x5.3  |YmioTHUTEIBHOE KOJIBIIO 38.7%5.3 O-ring seal 38.7x5.3 2
35 200.55.104 Y neprkuBaroIiee KOJIbIO Retainer ring 2
36 200.55.122 IpwkuMHas TIaHKa Retainer plate 1
37 GB/T91-2000-3.2x20 rmat 3.2%20 Split pin 3.2x20 1
38 GB/T97.1-2002-10 [Taii6a mockas 10 Plain washer 10 1
39 200.55.014 Benowmblil quck Driven plate 1
40 200.55.016 ITpuBOnHO# AHCK CBAPHOMH Drive plate weldment 1
41 200.55.121 IpykuHa KpydeHust Torsion spring 1
42 GB/T5783-2000-M10%30 bonr mecturpanseii M10x30 Hex. head bolt M10x30 4
43 280.55.017 CrenHast IIacTHHa Hitching plate 1
44 300.55.132 BHyTpeHHMIT TOIBEMHBIN pPbIYar Inner liftarm 1
45 GB/T879.4-2000-6x50 IpysxuHHBIT ITHQT ¢ Mpopesbro 6X 50 Slotted spring pin 6x50 1
46 200.55.109 [MITox nopurHst Piston push rod 1
47 200.55.117-1 Y X-yIJI0THUTEIbHOE KOJbIo D75 YX-seal D75 1
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27.1 I'mapaBadyuecKuii MOABEMHHUK

Hydraulic Power Lift
No Howmep 3amuactu HasBaHue 1 XapaKTepPUCTHKA Name & Specifications [Konuuectso| Ilpumeuanus
48 200.55.116-1 IopiueHsb Piston 1
49 GB/T3452.1-1992-69%3.55 VYIIOTHUTENBHOE KOJIBIO 69%3.55 O-ring seal 69%3.55 1
Lift shaft 1

50

200.55.110-1

IloavemHbIi Baj
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2°7.2 CucrTeMa MexaHM3Ma YHNPAaBJIEHMA ITUIOPABIMUECKOTO MNOOBEMHMKA

Hydraulic Power Lift Operation Mechanism System
304G2—6F.55.012
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27.2 Cucrema MexaHu3Ma ynpaJICHUs: TUAPABIUMUYECKOTO NOAbEMHHUKA

Hydraulic Power Lift Operation Mechanism System

Ne Howmep 3amaactu HaspaHue 1 XxapakTepHCTHKa Name & Specifications [Komnuecrso| Ilpumedanus
1 GB/T 6170-2000-M6 laiika mecturpannas M6 Hex. nut M6 2
2 GB/T 93-1987-6 [laii6a cronopHas npy>K|UHHAs 6 spring lock washer 6 2
3 GB/T 5783-2000-M6x20 bonr mecturpantbii M6x20 Hex.head bolt M6x20 2
4 404G2-6C.55.121 Kopowmmucio Rocker 1
5 GB/T882-2000-B10%30 fgg?&;‘;ﬁo}gﬁgﬁx;IOOTBepCTHeM Clevis pin with head B10x30 2
6 504G3.37.090 Tsira Pull rod 1
7 GB/T97.1-2002-10 ITaii6a miockas 10 Plain washer 10 2
8 GB/T91-2000-3.2%24 muaT 3.2%24 Split pin 3.2x24 2
9 GB/T6170-2000-M10 [aiika mecturpannas M 10 Hex. nut M10 1
10 254G2.43.102 OTTArMBAOIIAs BUJIKA Pullback fork 1
11 504G3-3.51.161 [Taiiba HeTOHOBAST Nylon washer 2
12 504G3.55.218 Brynka (20%20) Sleeve (20x20) 1
13 304G2-6F.55.021 Pouar ynpasienus: B cOope Handle assy 1
14 1204.55.108 Pykositka Handle 1
15 GB/T5783-2000-M8x25 Bont mecturpanHeiii M8x25 Hex.head bolt M8x25 2
16 GB/T 93-1987-8 [laiiba cTonopHast NPy >KUHHas 8 spring lock washer 8 2
17 504G3-3.51.051 HenonsuxkHast ocb (2) Fixed axis (2) 1
18 504G3-3.51.050 @uKCHPOBAHHAS TAHED (2) Fixed board (2) 1
19 504G3-3.51.106 VmioTHUTENbHAS TPOKIaaka (3) Sealing gasket (3) 1
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L0LG2-6F.55.0M

Hydraulic Oil Distributor

o

\

2°1.3 PacnpepmenuTresb MacJa OJA ITMIOPOCUCTEMEI

9 28

2
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27.3 Pacnpenenurens Macaa Jist TAIpOCUCTEMbL
Hydraulic Oil Distributor

Ne Howmep 3amaactu HasBaHue u XxapaKkTepucTHKa Name & Specifications |Koandectso| Ilpumeuanust
1 GB/T5783-2000-M6x20 Bont mecturpannbiii M6x20 Hex. head bolt M6x20 4
2 GB/T93-1987-6 [aiiba cronopHas npy>kKHHHas 6 Spring lock washer 6 8
3 200.55.131 Topuesas kpblka End cover 1
4 200.55.132 Ipoknanka KapTOHHAS Paper gasket 1
5} GB/T3289.31-1982-R1/4 MacmsHas mpoGka ¢ kBaaparHoii ronoekoit R1/4 — Square head oil plug R1/4 1
6 200.55.126-A Kopmyc pacnipenenuresist Distributor body 1
7 GB/T880-1986-6x30 IManer 630 Pin 6x30 1
8 GB/T91-2000-1.6x10 IruaT 1.6%10 Split pin 1.6x10 2
9 200.55.128 Buika Fork 1
10 GB/T3452.1-1992-10.6x1.8  |YmnotHureapHOe KOJbiio 10.6x1.8 O-ring seal 10.6x1.8 2
11 404G2-6F.55.013 Koneno pykosiTku Handle pole 1
12 200.55.129-1 Y cTaHOBOYHBIH OOJIT Positioning bolt 1
13 JB-FT-CU-14 [Taitba komOuHNMpOBaHHAs 14 Combination washer 14 1
14 200.55.130 [pyk¥vHA TO3UITHOHUPOBAHMSI Positioning spring 1
15 GB/T5783-2000-M6x60 bont mecturpanabiit M6x60 Hex. head bolt M6x60 4
16 GB/T308-2002-9.5 CranbHoii mapuk 9.5 Steel ball 9.5 1
17 200.55.123 OTcek BUIKH Fork box 1
18 200.55.125 ITpoxnagka kapTOHHAs Paper gasket 1
19 200.55.127 Cxonpb3suii Kianas Sliding valve 1
20  |GB/T879.1-2000-6x22 TpysxunHbiii mruT ¢ npopessio 6x22  Slotted spring pin 6x22 1
21 GB/T3452.1-1992-17%2.65  |YmioTHuTenbHOE KOJIBIO 17%2.65 O-ring seal 17x2.65 2
22 GB/T3452.1-1992-10.6%2.65 |YmioTHurenbHOE KOJbo 10.6%2.65 O-ring seal 10.6x2.65 1
23 200.55.138 Haxnanka Pad 1
24 GB/T308-2002-9 CranbHoii mapuk (auamerp 9) Steel ball dia.9 1
25 200.55.137 Cenno mapuka Ball seat 1
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27.3 Pacnpeaenurenb maciaa i rTuApOCUCTEMbI

Hydraulic Oil Distributor

Ne Howmep 3ammuactu HasBaHue u XxapakTepHCTHKA Name & Specifications [Konuuectso| Ilpumeuanus
26 200.55.136 Mydra Sleeve 1

27 200.55.135-1 [py>kuHa penoxpanuTeNnbHOro kanana — Safty valve Spring 1

28 200.55.134 Pery nupoBoUHbIE POKIATKH Adjusting shims 2~5

29 200.55.133 3arnmyika Plug 1
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2°7.4 TumpaBIMUeCKMM BBIBOI B cOope

Hydraulic output assembly
244G2.55.002
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27.4 T'napaBianmyecKuil BbIBOJ B cOOpPE
Hydraulic output assembly

No Howmep 3ammactu HasBaHue 1 XapakTepHCTHKA Name & Specifications |Komuuecrso| IIpumeuanus
1 JB/T6013-2000-M16x1.5 Boxr nycrorensiit M16x1.5 Hollow bolt M16x1.5 1
2 JB-FT-CU-16 II1aii6a koMGuHIpOBAHHAS 16 Combination washer 16 2
3 244G2.55.025 OOpatHbIi TPy OOIPOBOL Hydraulic output return 1
THAPABIMYECKOTO BbIBOA CBAPHOM tubing welding
4 254-7.55.201 YcTaHOBOYHAS IIJIACTHHA Mounting plate 1
5 beictpocmennnk NPT1/2" Quick change NPT1/2" 2
6 GB/T6173-2000-M24x2 Taiika mecturpantas M24x2 Hex.nut M24x2 4
7 254-7.55.026 BriBonHOI1 TpyGonpoBox cBapHOi Output tubing weldment 1
8 JB/T6013-2000-M14x1.5 bont nycrorensiiit M14x1.5 Hollow bolt M14x1.5 1
9 JB-FT-CU-14 I1laii6a koMGuHIpOBaHHas 14 Combination washer 14 2
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28.1.1 TpyOomnpoBOI I'MOPABJIMUECKOTO IMNOOBEMHMKAa B cOope

(MHOTOHANPAaBJIEHHB PEeTYJIMPYRIIMM KJIAllaH)

Hydraulic Lifting Pipeline Assembly (Multiple Directional Control Val)

244G2.58.001
L6 L5 LL L3 42 41 40 3938 37 36 35 34 33 32 31 30
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28.1.1 TpyOorpoBo1 ruApaBIMyECKOrO MNOABLEMHUKA B COOPE (MHOIOHANPABJIEHHbIA PErYJIMPYIOLLMIA KilaaH)

Hydraulic Lifting Pipeline Assembly (Multiple Directional Control Val)

Ne Howmep 3amiactu HasBaHue u XxapakTepHCTHKA Name & Specifications [Komnuecrso| Ilpumedanus
1 304G2-E.58.015 BryckHas Tpy6a capHast Inlet pipe weldment 1
2 GB/T5783-2000-M8x55 bont wecturpanubiit M8x55 Hex. head bolt M8x55 2
3 GB/T93-1987-8 [Ilaiiba cronopHast mpyKUHHAs 8 Spring lock washer 8 15
4 404G2-6F.58.018 Bnycknast Tpy0Oa ¢ubsTpa cBapHas Filter inlet pipe weldment 1
5 GB/T5783-2000-M8x25 Bont mecturpandbii M8x25 Hex. head bolt M8x25 4
6 404B.58D.120-1 DUKCHPOBAHHBIHN 3aKUM Fixed clip 4
7 GB/T6170-2000-M8 [aiika wecturpanHas M8 Hex.nut M8 2
8 254-5.58.013 Inanr B cOope Hose assy 1
9 304G2-6.58.015-1 Bnycknas Tpyba gunbtpa ceapHas (2)  Filter inlet pipe weldment (2) 1
10 320.58.108 Bonrt nycrorensiii M22x1.5 Hollow bolt M22x1.5 2
11 JB-FT-CU-22 [Iaiiba komOuHUpOBaHHAS 22 Combination washer 22 4
12 Y X0811T1-0000 DunbTp Filter 1
13 304G2-6.58.017 [epennsist BiyckHast TpyGa cBapHast Front inlet pipe weldment 1
14 404B.58D.010A Briycknoit natpyGok mectepentatoro nacoca B cGope  Inlet pipe assy of gear pump 1
15 GB/T5782-2000-M8x45 Bont mecturpanneii M8x45 Hex. head bolt M8x45 3
16 GB/T5783-2000-M8x35 Bont mecturpanubiit M8x35 Hex. head bolt M8x35 3
17 CBN-F310B ]_HeCTepeH"IaTbe/'I HacocC Gear pump 1 JTeBOCTOPOHHHM, IITOCKHH IMITOK
18 244G2.58.102 bont kpenesxHblit Fixup bolt 1
19 GB/T3452.1-1992-18%2.65 VY ILJIOTHUTENBHOE KOJIBIO 18%2.65 O-ring seal 18x2.65 2
20 GB/T5783-2000-M8x40 Bonr mecrurpanseii M8x40 Hex. head bolt M8x40 3
21 GB/T97.1-2002-8 [aii0a mnockas 8 Plain washer 8 4
22 404B.58.102 KpenesxHas niaHka Fix plank 1
23 GB/T97.1-2002-10 [ITaiiba miockas 10 Plain washer 10 2
24 GB/T93-1987-10 [ITaiiba cTomopHast mpyskunHasi 10 Spring lock washer 10 2
25 GB/T5783-2000-M10%20 Bounr mecturpannbii M 10x20 Hex. head bolt M10x20 2
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28.1.1 TpyOornpoBoj1 rujipaBinyECKoOro noAbLEMHUKA B COOpe (MHOIOHANPABJICHHbIHA PErYJIMPYIOLLMIA KilaraH)

Hydraulic Lifting Pipeline Assembly (Multiple Directional Control Val)

Ne Howmep 3ammuactu HasBaHue u XxapakTepHCTHKA Name & Specifications [Konuuectso| Ipumeuanus
26 JB/T8870-1999-2A(25-38) XomyT 2A (25-38) Hoop 2A(25-38) 2
27 HG4-761-74-22x32%270 Hlnanr 22x32x270 Hose 22x32x270 1
28 304.58A.101 Ipoknaaka KapTOHHAsK Paper gasket 1
29 JB-FT-CU-16 [MTaiiba komOuHUpOBaHHas 16 Combination washer 16 2
30 JB/T6013-2000-M16x1.5 Bont nycrorensiii M16x1.5 Hollow bolt M16x1.5 1
31 304G2-E.58.016 OOpaTHBbIit TPyOONPOBO CBAPHOM Return pipe weldment 1
32 JB-FT-CU-14 [ITaiiba komOuHUpoBaHHas 14 Combination washer 14 2
33 200.55.124 BonT nycrorensiii Hollow bolt 1
34 GB/T5782-2000-M6x55 Bont mecturpanubii M6x55 Hex. head bolt M6x55 3
35 254-1.61.101 CoenunuresbHas TpyOKka Linking tube 1
36 304G2-6.61.118 CoenunuresbHas TpyOKka Linking tube 2
37 354.61.101 Bont mycrorenbiii Hollow bolt 7
38 [ITaiiba cronopHas npyskuaHast G 3/8 Spring lock washer G3/8 17
39 404G2-6F.58.027 BoinyckHas TpyGa cBapHast (4) Outlet pipe weldment (4) 1
40 404G2-6F.58.025 Beinycknast TpyGa capHasi (3) Outlet pipe weldment (3) 1
41 404G2-6F.58.023 Beinycknast TpyGa cBapHasi (2) Outlet pipe weldment (2) 1
42 404G2-6F.58.021 Beinycknast Tpy6a cBapHasi (1) Outlet pipe weldment (1) 1
43 GB/T6173-2000-M24x2 I'alika mwecturpannas M24x2 Hex.nut M24x2 8
44 ZD-L10E-W/0-T/0-1 MHoOroHaNpaBICHHBIH pery Iupyromuif kianan  Multiple Directional Control Val 1
45 beictpocmenank NPT1/2" Quick change NPT1/2" 4
46 304G2-E.58.011 CoenuHUTENBHBIN arperaT CBapHoOi Connecting plant weldment 1
47 GB/T93-1987-6 [Mlaiiba cronopHast mpy KuHHAsI 6 Spring lock washer 6 3
48 GB/T6170-2000-M6 Taiika mecturpannas M6 Hex.nut M6 3
49 304G2-E.58.013 Bnycknas TpyOa cBapHas Inlet pipe weldment 1
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28.1.2 MexaHM3M YIpPaBJIEeHMS MHOT'OHAlPABJIEHHOTO PEeTryJIMPYRIEeTOo KJjalaHa

Multiple Directional Control Valve Operation Mechanism
244(G2.58.012




28.1.2 MexaHu3M yIpaBa€HUs MHOTOHAMIPABJICHHOTO PETYIUPYIOMIETO KilanaHa

Multiple Directional Control Valve Operation Mechanism

Ne Howmep 3amyactu HaspaHue 1 XapakTepUCTHKA Name & Specifications |Komuyectso| IlpumMeuanus
1 504G3-3.51.041 Henongrkaast ock (1) Fixed axis (1) 1

2 504G3-3.51.161 [I1aii6a HeHITOHOBAS Nylon washer 3

3 504G3.55.218 Bryika (20x20) Sleeve (20x20) 2

4 404G2-E.58.023 JleBas TsiTa yripaBieHHs CBapHas Left control rod weldment 1

5 404G2-E.58.024 IIpaBas Tdra ynpasjieHus cBapHas Right control rod weldment 1

6 Pyuka ynpasnenus Control handle 2 C121102047
7 504G3-3.51.040 duxcuposanHas nanens (1) Fixed board (1) 1

8 504G3-3.51.107 YmnorHuTenbHas npokianka (4) Sealing gasket (4) 1

9 GB/T97.1-2002-5 IMait0a maockas S Plain washer 5 4

10 GB/T91-2000-2x16 IriaT 2% 16 Split pin 2x16 4

11 244G2.58.022 CoenMHUTE IBHBIIN IITOK Connecting rod 2

12 404G2-E.58.022 Prraar ynpasnenust cBapHOIl Manipulate lever weldment 2

13 GB/T 93-1987-8 [laiiGa cromnopHast mpy>KMHHas 8 spring lock washer 8 2

14 GB/T 5783-2000-M8x25 Hex.head bolt M8x25 2

bont mecturpansbiii M8x25
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28 .2 TpyOomnpoBOHd I'MIPABJIIMYUECKOTO INOIOBEMHMKA B cbHope (Oe3 kJjaraHa)

Hydraulic Lifting Pipeline Assembly (Without Valve)
244G2.58.001

/ "’ ’

1727 37 4 50 6 (3) T 8
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28.2 Tpy0Oo1poBO1 rMAPaBIMYECKOIO M0 /bEMHUKA B cOOpe (0€3 KilanaHa)
Hydraulic Lifting Pipeline Assembly (Without Valve)

Ne Howmep 3amuactu HasBaHue 1 XapaKTEPUCTHKA Name & Specifications |Konuuectso| Ipumedanmust
1 244G2.58.011 Bnycknast Tpyba cBapHast Inlet pipe weldment 1
2 GB/T5783-2000-M8x55 Bont mecturpannasii M8x55 Hex. head bolt M8x55 2
3 GB/T93-1987-8 [ITaiiba cronopHas mpy KUHHAS 8 Spring lock washer 8 15
4 404G2-6F.58.018 Bnycknast Tpy0Oa ¢usbTpa cBapHas Filter inlet pipe weldment 1
5 GB/T5783-2000-M8x25 Boar mecturpannbii M8x25 Hex. head bolt M8x25 4
6 404B.58D.120-1 DUKCHPOBAHHBIN 3aKUM Fixed clip 4
7 GB/T6170-2000-M8 Caiika mecturpanHas M8 Hex.nut M8 2
8 254-5.58.013 lInanr B cbope Hose assy 1
9 304G2-6.58.015-1 Bnycknas Tpyba unbtpa ceapuasi (2)  Filter inlet pipe weldment (2) 1
10 320.58.108 bonr nycrorenbiit M22x1.5 Hollow bolt M22x1.5 2
11 JB-FT-CU-22 [Iaiiba komOuHUpOBaHHAS 22 Combination washer 22 4
12 Y X0811T1-0000 DunbTp Filter 1
13 304G2-6.58.017 Iepennss ByckHas TpyOa cBapHas Front inlet pipe weldment 1
14 404B.58D.010A Bryckroii matpyGok mectepenyatoro nacoca B c6ope Inlet pipe assy of gear pump 1
15 GB/T5782-2000-M8x45 Bonr mecrurpanneii M8x45 Hex. head bolt M8x45 3
16 GB/T5783-2000-M8x35 Bosrt wecturpanabii M8x35 Hex. head bolt M8x35 3
17 CBN-F310B ]_HeCTepeH"IaTbe/'I HacocC Gear pump 1 JIeBOCTOPOHHUIM, ITOCKHH IITOK
18 244G2.58.102 BonT kpeneskHblit Fixup bolt 1
19 GB/T3452.1-1992-18%2.65 VY IJIOTHUTENBHOE KOJIBIO 18%2.65 O-ring seal 18x2.65 2
20 GB/T5783-2000-M8x40 Bonr mecrurpanseii M8x40 Hex. head bolt M8x40 3
21 GB/T97.1-2002-8 [MTaiiba miockast 8 Plain washer 8 4
22 404B.58.102 KpeneskHas rianka Fix plank 1
23 GB/T97.1-2002-10 [ITaii6a mrockas 10 Plain washer 10 2
24 GB/T93-1987-10 [ITaiiba cTromopHast npy>kunHasi 10 Spring lock washer 10 2
25 GB/T5783-2000-M10%20 Bounr mecturpanabiii M10x20 Hex. head bolt M10x20 2
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28.2 TpyOornpoBoA ruipaBAUUECKOro NMOALEMHUKA B cOOpe (0€3 KiarnaHa)
Hydraulic Lifting Pipeline Assembly (Without Valve)

Ne Howmep 3amuactu Ha3sBaHue U XapaKTepPUCTHKA Name & Specifications [Konuuectso| Ilpumeuanus
26 JB/T8870-1999-2A(25-38) XomyT 2A (25-38) Hoop 2A(25-38) 2
27 HG4-761-74-22x32%270 Inanr 22%32x270 Hose 22x32x270 1
28 304.58A.101 Ipoknaaka KapTOHHasI Paper gasket 1
29 JB-FT-CU-14 [ITaiiba komOuHUpOBaHHas 14 Combination washer 14 2
30 200.55.124 Bont mycrorenbiii Hollow bolt 1
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29 TloOBeCHOM MEeXaHUB3M

Suspension Mechanism
280.56.001-1 16




29 lloaBecHO MexaHU3M

Suspension Mechanism

No Howmep 3amuactu Ha3BaHue 1 XapaKTEPUCTHUKA Name & Specifications |Kommuectso| IIpumevanus
1 200.56.016 CTs5KHOM Masiel] BEPXHETO COEMHEHHUS Coupling pin of upper link 2
2 300.56.020-1 SaHAS peryTMPOBOYHAS TATA BEPXHETO COEAMHEHHS Upper link rear adjusting rod 1
3 280.56.014 Huxnee coequHeHne CBapHOE Lower link weldment 2
4 GB/T6170 -2000-M16 laiika mecturpannas M16 Hex. nut M16 2
S GB/T93-1987-16 IIaii6a cTonopHas npykuHHas 16 Spring lock washer 16 2
6 GB/T97.1-2002-16 [ITait6a mmockast 16 Plain washer 16 6
7 GB/T5782-2000-M16x%80 Boar meCTHFpaHHbeI M16%x80 Hex. head bolt M16x80 2
8 200.56.101-1 R-mrrugr R-pin 2
9 GB/T882-1986-B16x55 Eﬁ?ﬂ;g‘;{i"g‘;g‘i ;?TBepcmeM Clevis pin with head B16x55 2
10 GB/T6170 -2000-M16-L Tajika mecturpanHas M16 (L) Hex.nut M16 (L) 2
11 GB/T882-1986-B12x45 Eﬁ?ﬂ;gﬁi"g‘gﬁfSOTBep"T“eM Clevis pin with head B12x45 2
12 GB/T97.1-2002-12 IM1ati0a mmockas 12 Plain washer 12 2
13 GB/T91-2000- 4x20 st 4%20 Split pin 4x20 2
14 280.56.023-A JleBas TIepeaHAA PEJOXPAHHTETIBHAS IETIh Left-front check chain 1
15 280.56.018 HyokHsist BUJIKA MOABEMHOM TSITH Lower clevis of lift rod 2
16 GB/T6173-2000-M20x2 laiika mecturpannas M20x2 Hex. nut M20x2 2
17 |JB/T7940.1-1995-M6 CMa30uHBIi HuMTEs M6 Grease nipple M6 2
18 280.56.029 BepxHuii kapaObuH NOABEMHOMN TSITU Lift rod upper clevis 2
19 GB/T6173-2000-M20x2-L [aiika mecturpannas M20x2 (L) Hex. nut M20=2 (L) 2
20 GB/T91-2000- 3.2x26 IrmuaT 3.2%26 Split pin 3.2x26 2
21 280.56.017 BepxHsisi BUsIKa MOABEMHOMN TATH Lift rod up clevis 2
22 GB/T882 -1986-B16x80 fgg?ﬂ;;ﬂg‘;gi;IOOTBepCTHeM Clevis pin with head 16x80 2
23 300.56.113 [ lonepeunsiii mapaup mogsemuoii Taru  Cross joint of lift rod 2
24 200.56.011 CopeMHubIid LHTI/I(I)T Kock plIl 2
25 280.56.022-A [pasast nepeanss mpenoxpanutebras uens  Right-front check chain 1
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29 TloaBecHO MEXaHU3M

Suspension Mechanism

Ne Howmep 3amuactu HasBaHue u xapakTepHCTHKa Name & Specifications [Konuuecrso| Ilpumeuanus
26 280.56.020 [lepeaHsas npeaoXpaHUTEIbHAS IETD Front check chain 2
27 300.56.155-1 PerynupoBodHast BTyJiKa Adjusting sleeve 2
28 280.56.019 3aaHss MpenoXpaHUTENIbHAS LIETh Rear check chain 2
29 200.56.103 Baj HHKHEro coenuHeHust Lower link shaft 1
30 300.56.018-1 [epenHsist peryupoBOUHAsT Upper link front adjusting rod 1
TSAra BEPXHETO COEMUHEHMSI
31 GB/T6170-2000-M24 laiika mecturpannas M24 Hex. nut M24 1
32 280.56.016 Bunrosas crspxHas My pTa Turn buckle of upper link 1
BEPXHEr0 COeIMHEHMUS
33 GB/T6170-2000-M24-L T[aiika mecturpannas M24 (L) Hex .nut M24 (L) 1
34 280.56.012 BepxHee coenuHeHue B cOope Upper link assembly 1
35 280.56.013 [MonbemHas TAra B cObope Lift rod assembly 2
36 280.56.015 IIpenoxpanuTensHas uens B coope  Check chain assembly 2
37 280.56.001 IMoasecHOI MexaHu3M B cOope Suspension mechanism assembly 1
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30 TMepenHUM TIPOTUBOBEC

Front Balance Weight

300-6.73.001
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30 [lepeanuii npoTuBOBEC

Front Balance Weight
No Howmep 3amiactu HazpaHue 1 xapakTepucTHKa Name & Specifications  |Kommuectso| Ipumeuanus
1 250.73.101-1 BJ10K MPOTHBOBECA Balance weight block 6
2 GB/T6170-2000-M12 Tatika IIECTUIPAHHASA M12 Hex .nut M12 2
3 GB/T93-1987-12 [ITaiiba cTomopHast mpy>kuHHas 12 Spring lock washer 12 2
4 GB/T97.1-2002-12 [ITait6a mwiockas 12 Plain washer 12 2
5 300-6.73.012 [Tanewu cBapHOM Bolt weldment 1
6 GB/T5783-2000-M14x45 BonT wecTurpanublii M14x45 Hex. bolt M14x45 2
7 GB/T93-1987-14 [ITaiiba cTomopHast npy kuHHas 14 Spring lock washer 14 2
8 300-6.73.011-1 IlepenHee cLemHOe yCTpoiicTBo ceapHoe Front drawbar weldment 1
9 GB/T6170-2000-M 14 Taiika mecturpannas M14 Hex .nut M14 2
10 GB/T953-1988-M12x350 I[BOﬁHaﬂ CTOUKA 3a3KUMHOTO Clamping-type double 1

Tuna M12x350

stud M12x350
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31 OCopynoBaHMe IHEBMATMUECKOTO TOPpMO3a IJid Ipullera

Air Brake Installations for Trailer (Optional)
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31 OO6opy/10BaHUE NMHEBMATUYECKOIO TOPMO3a LISl [IpULIENA

Air Brake Installations for Trailer

Ne Howmep 3amuacTu HaspaHue u xapakTepucTHKa Name & Specifications  [Kommuectso| Ilpumevanus
1 300.80.101 bonr nycrorenbiit Hollow Bolt 4
2 JB-FT-CU [ITaiib0a komOuHUpoBaHHas 14 Combination washer 14 9
3 244G2.80.011 OtBoxHas TpyOa BO3AyLIHOrO Hacoca  Air pump export pipe 1
4 300.80.010 Bo3ayumHblii koMapeccop B cbope Air compressor assembly 1
5 GB/T5782-2000-M8x95 Boat M8x95 Bolt M8x95 4
6 GB/T93-1987-8 MTaitba CTOTIOpPHAs MPY>KUHHAS 8 Sprlng Lock washer 8 4
7 GB/T882-2008-B10x30 TTasery ¢ rOJIOBKOM M OTBepeTHEM MO, MILIHHT B10x30 Clevis pin with head B10x30 1
8 300.80.104 Bunka tsaru TOPMO3HOI'O KJIaraHa Brake valve rod clevis 1
9 GB/T97.1-2002-10 [laii6a mrockas 10 Plain washer 10 6
10 GB/T91-2000-3.2x14 st 3.2%14 Split pin 3.2x14 2
11 GB/T5783-2000-M10x30 Bont M10x30 Bolt M10x30 2
12 300.80.016 Topmo3sHoit ki1anaH B cOope Brake valve assy 1
13 404G2-6C.80.014 BrixnionHas Tpy6a TOPMO3HOTO KiianaHa Brake valve exhaust pipe 1
14 404G2-6C.80.012 Beixnonsas Tpy©a BO314y LIHOTO KOHTEHHepa Air container exhaust pipe 1
15 404G2-6C.80.015 Tsra Pull-rod 1
16 300.80.012 BOSI[YLHHbIﬁ KOHTefIHep Air container 1
17 GB/T5783-2000-M10x25 Boatr M10x25 Bolt M10x25 4
18 300.80.105 XOMyT BO3IyLIHOTO KOHTEHHEPA Air container hoop 4
19 GB/T93-1987-10 [ITaiiba cTomopHast npy>kunHasi 10 Spring Lock washer 10 6
20 GB/T6170-2000-M 10 I"aiika M 10 Nut M10 6
21 300.80.103 Knanan BomooTBONA Water drain valve 1
22 300.80.017 HpenoxpaHHTeanblﬁ KJiamnad Safety valve 1
23 300.80.013 ManomeTp Air gauge 1
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32 COJIHUE3AWMTHEI KOS3HBPEK (10 3akKaszy)

Sunshade (Optional)
304—9A.45.001




32 COaHUE3AIMUTHBIA KO3bIPEK

Sunshade
Ne Howmep 3amuactu HassaHue U XapakTepUCTHKA Name & Specifications |Konuuectso| IIpumeuanus
1 254G3.45.101 CONHLIE3aMUTHBIA KO3BIPEK Sunshade 1
2 GB/T97.1-2002-12 [Iaii6a mrockas 12 Plain washer 12 16
3 GB/T93-1987-12 [laii6a cronopHas mpy>kuHHAs 12 Spring lock washer 12 12
4 GB/T5783-2000-M12x25 Bont mecturpanHeiii M12x25 Hex. head bolt M12x25 4
5 304-9A.45.011 [MonHuMaroascs MOAMOpPKa Ascending shore 1
6 GB/T6170-2000-M10 Taiika mrecturpantas M10 Hex. nut M10 2
7 GB/T93-1987-10 [Mlaiiba cronopHast npy>kunHasi 10 Spring lock washer 10 4
8 GB/T97.1-2002-10 IIait6a mmockast 10 Plain washer 10 4
9 GB/T5783-2000-M10x30 Bont mecturpanssii M10x30 Hex. head bolt M10x30 4
10 304-9A.45.101 OmnopHast TpyOKa Support tube 2
11 GB/T6170-2000-M12 laiika mecturpannas M12 Hex. nut M12 8
12 GB/T5783-2000-M12x35 Bont mecturpansbii M12x35 Hex. head bolt M12x35 8
13 304-9A.45.016 JleBast moanopka Left shore 1
14 304-9A.45.102 [Manensb pukcarmu Immobility board 2
15 GB/T6182-2000-M12 [aiika mecturpannas M12 Hex. nut M12 4
16 304-9A.45.103 bont U-o6pa3zHbiii U-bolt 4
17 304-9A.45.017 IIpasast moxmopka Right shore 1
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